
§ �

CONTENTS 
]j:[� 

1. �i;IJ m isrt fll: .& f:f! ��• . . • . • • • • • • . • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • . • • • • • • • • • • • • • • • • • • • • . . • . • • • • • 11
ENGINE ATIACHMENT AND ELECCTRICAL DEVICE

�i9.Jm3t� (PD165, PD165YS) ••••••••••••••••••••••••••••••••••..•.••••..••••••••••••••••..•.•• 12
ENGINE MOUNT

.fi<\..$J.&.Bl1if (PD165Y,PD165YS) ..•.•••••••••••••••.••••.•••.•.••....••••••••..•...•••...••••••.• ,14
FAN AND BELT 

!Yl�ff.�Jjjt (PD165Y, PD165YS) ............................................................... ,.,15

INTAKE ASS'Y 

tf-9.ff .�Jjjt (PD165Y, PD165YS) ............................................................... 19

EXHAUST ASS'Y 

ft!(�� (PD165Y, PD165YS) ........................................................................ 21 
RADIATORASS'Y 

*i9.lffi (PD165, PD165YS) (!fl:� G6135G4 �i9.lm.ffl) ................................. 00·23
POWER TAKE OFF 

�imffi (PD165Y-1) .................. •·· ............... ••• ............... ·•••·• ............... •·· 00·27
FUEL TANK 

�im'lf il& (PD165Y-1) ......... ••••·· ............................................................ ·0029 

FUEL PIPING 

�71Hffi (PD165YS) .................................................................................... 31 
FUEL TANK 

�71H'lf il& (PD165YS) ••..••••••••.••••••••••••••••••••••••••.••••••••••••••••••••••••••••• •••••• ••• ···33 
FUEL PIPING 

E@.��!Jf (PD165Y-1) •••.•••••••••••••••••.•••••••••••••••••••••••••••••••••••••••••••••••••••••••• 35 
ELECTRICAL SYSTEM ( 1/2) 

tt�fi!:fti�ffi (PD165Y-1) ........................................................................... 38 

GAUGE PANEL (2/2) 

E@.-9.�!Jf (PD165YS) ........................................................................... 40 

ELECTRICAL SYSTEM ( 1/2) 

 
https://vk.com/dieselinj

mailto:E@.%ED%AF%80%ED%B2%92%ED%AF%80%ED%B2%93!Jf
mailto:E@.-9.%ED%AF%80%ED%B2%93!Jf
https://vk.com/dieselinj


1:�/={.*t}E CPD165YS) ..•..•.••.•..............•....•..•..........•........•..•.••.••.....•....••••. 43 

ELECTRICAL SYSTEM C 2/2) 

1X'..*:t'l1ttlffi C PD165YS) ·•• ••· ··• ·••··· •·• ··• ·•· •.•.•••.• ··• ··• ··· ··· ··· ··· •·• ··• •·· ··· ·•· ··• ··• ···46
GAUGE PANEL (2/2) 

Et!/={.*t}E (PD165YS-1) ···········································································48 

ELECTRICAL SYSTEM C 1/2) 

1X'..*:t'l1ttlffi CPD165YS-1) ..•...•....•.....•..•••.•..•.••.•........•.•••...•••.•......•.••....•..• 51 
GAUGE PANEL C 2/2) 

2. fifz;IJ�� ..............•...............................................•..........................•... 53 

2 

TRANSMISSION SYSTEM 

�jJ���'iti*(PD165Y, PD165YS) ......•.......•.....•........•...•................•.....••.. 54

TORQUE CONVERTER HOUSING 

i��fO�� (PD165Y, PD165YS) .•......•....•......•...•.••..•.•..•••......•••..•...•.••...•.•..• 55 

TURBINE AND STATOR 

�tii.�fO@]�* (PD165Y, PD165YS) ..•..•..••.•..•..••••..•.....•••••...••••.•.••.•••••....•... 58 

RELIEFVALVE ANDSCAVENGE PUMP 

�jJ���ll&�ff (PD165Y, PD165YS) ..•.••.....•..•.••.....••.•..•...•....•..••.•..•..•..•.•• 50 

TORQUE CONVERTER SUCTION LINE 

Jjfrl)"'p" (PD165Y, PD165YS) 
UNIVERSAL JOINT 

..•••......•..• • · • ..•..•.•••. • ..•..••••.••••• • · • ••• • •••.•.•••.••.• • ··62 

i9JjJ �f=i�:i!ffi (PD165Y, PD165YS) •.•.••••••••••• •••••• ••• ••• •·• ••••••••• ••• ••• ··• •·•••• ••· ···64 

POWER SHIFT TRANSMISSION CASE 

i9JjJ�f=i�:i!ffiJ§i& (PD165Y, PD165YS) •••••••••....••••••....•••••••..••• : ••••••••••••.••..• 57 

POWER SHIFT TRANSMISSION REAR COVER 

�:i!ffif& (PD165Y, PD165YS) ...•....•..•••..•••••..•.••••••.•••••••..•••••.••••••••.•..••.••••••• 70 

TRANSMISSION CASE COVER 

��ffi�W.ff (PD165Y, PD165YS) ..•..•••••••..••••.••..••.••.•••••••••..•••..•.•.•••••••••.•..• 72

TRANSMISSION CONTROL LEVER 

firj!f=i�1l-� (PD165Y, PD165YS) •.•.•...•..•.•......•........••••.•••.•..•....•••.•..•••••••••• 74 

FORWARD CLUTCH 

fftlf=i�1l-� (PD165Y, PD165YS) ..•..•.......•••....•..•.....•..•.....•.•...•.••.•••••.....•..••.• 77 

REVERSE CLUTCH 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


.ffi-t-lF1'i�:ff (PD165Y, PD165YS) ··· ··•··· ··· ··· ·••··•··· .....•...••••.•.•••••••. ············79 

IST CLUTCH 

.ffi=, .ffi==.t-lF1'i�:ff (PD165Y, PD165YS) ······················································82
2ND CLUTCH AND 3RD CLUTCH 

w=JfflffjJ (PD165Y, PD165YS) .••..•..•..•.••.....••.••.•......••...•....................•..•......... 35 
LUBRICATION VALVE 

�j!ffjJ (1/2) (PD165Y, PD165YS) ··•·•••·· ..••.•..•...... ··• ··•··· ··••·· ··•··•··· ··· ·•· ··· ··· ···87 

TRANSMISSION CONTROL VALVE(l/2) 

�j!ff'J (2/2) (PD165Y, PD165YS) .••..•.••..•.••.....•..•..••...••.••... ··••·· ··• ··•··••·· ······89

TRANSMISSION CONTROL VALVE(2/2) 

��z;IJ$!1t.&ti: (PD16Y) .....•....••..•..•....••..•..•..•...•••..•.....••....•..•..•..•.••......•.. 92 
FINAL DRIVE SHAFT AND HUB 

��z;IJ$!1t.&ti: (PD165S) ··· ··•··· ··•····••··•··• ..••••...... ··· ······ ...••••••..•.••..• ·•• ··•··· ···95 
FINAL DRIVE SHAFT AND HUB 

��z;IJffi� (PD165Y) ....•....•.•..•.••.....•..•..•.......••.••.••.••..••.•..•..•.•••.••.•..•••• 93 

FINAL DRIVE GEAR 

��z;IJffi� (PD165S) ..•.....•...•.....•.....•.•..•....••..••..•.•......•••••.•••.••.••.....•... 101 

FINAL DRIVE GEAR 

�z;IJffi�iat� (PD165Y) ..•..•...••..•.•.•..•..••.•.••.•••.•••••.•....••••••••...•••..•..•.••... 104 

FINAL DRIVE CASE AND SPROCKET 

�z;IJffi�iat� (PD165S) .••..•.••••••.•...•.•....••..•.••••••••....•..•••.••.•••••.••.••.•..•.•. 107 

FINAL DRIVE CASE AND SPROCKET 

3. ��1fjlj�-:'it ·······················································································110

STEERING AND BRAKE DEVICE

J§ffi:ffi�:$� (PD165Y, PD165YS) ....••..••.•..•..•.••.•.•••..•.•..••••••••.....•.••.••.•..•• 111
STEERING CASE AND MAIN FRAME 

*ffi��$!1t (PD165Y, PD165YS) .•••.••.•..•..•..•...•.••••.••.....•.•••••••••...•...•.•••••.•• 114

BEVEL GEAR AND SHAFT 

$1Jz;IJ:ff 0/2) (PD165Y, PD165YS) .••.....•...•••.••..•.••.....•.....•..•.••.•••.•..••••..•... 117
BRAKE{l/2) 

ft�z;IJ:ff (2/2) (PD165Y, PD165YS) •.•...............•..•.•..•..••....•..•.•.••..•.•.•..•..•... 120
BRAKE(2/2) 

3 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�jt]��ff (PD165Y, PD165YS) •••••••••••••••••••.••••••••.••.•..•..••••••••••••••••••••••••• 123

STEERING CLUTCH 

�It]� (PD165Y, PD165YS) •••••• •••••••••••••••••• •••••• ••·•·• •••••• ••••.•••••••••• ••• ••• •••••• 125
STEERING VALVE 

4. �:ffi:Jflfli�Nf · · · · .. · · · · · · ... · .... · .. · · · · · .... · · · · · · · · .. · · · · .. · · · · · · · · · · .... · · · · · · · .. · · .. · · · · · · · · · · · · 129 

CHASSIS HYDRAULIC SYSTEM 

ffl�ff C PD165Y, PD165YS) •••.•••.•••••.•••• •••••• •••••• •.••••••••••.•••••••• •••••• •••••••·• ••• 130

OIL FILTER 

1t:i!ffi�tmff (PD165Y, PD165YS) •.•••••••••.•••••••••••••••••••••.••.•••.••••••••••••••••.•• 132

TRANSMISSION OIL FILTER 

�jJ1t�ffff i& C 1/3) (PD165Y, PD165YS) ·•· ••••••••· ··• ..•.•••••••••••••••••••••••••• ••• 134 

TORQUE CONVERTER PIPING(l/3) 

�jJ1t�ffff� (2/3) (PD165Y, PD165YS) .•••••••••.••••••••••.•••••.••••••••.•••.••.•••• 136
TORQUE CONVERTER PIP1NG(2/3) 

�jJ1t�ffffi& (3/3) (PD165Y, PD165YS) •.•..••••.••.••••••••••••••••••.•••...•••••••••• 138

TORQUE CONVERTER PIP1NG(3/3) 

�lt]ffi& C 1/3) (PD165Y, PD165YS) .•••••••••••••••••••••.•..•..•••••••••••••••••••••••••••• 140 

STEERING OIL PIPING(l/3) 

�lt]ffi& (2/3) (PD165Y, PD165YS) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 143 

STEERING OIL P1PING(2/3) 

� It] ff i& (3/3 ) (PD 165Y, PD 165YS) • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • •• • • • • • • • • • • • • • • • • • • • • • • • • • 146
STEERING OIL P1PING(3/3) 

5. -��Ne .......................................................................................... ··· 148 

4 

CONTROL SYSTEM 

�tm1.5!1!itlff(l/2) (PD165Y-1) •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 149

FUEL CONTROL LEVER 

�rll!1.5!$tli!ffffi.fi;J (2/2) (PD165Y-1) •••••••••••••••••••••••••••••••••••••••.•••••••••••••• 151
FUEL CONTROL LINKAGE 

�:i!ffiffi. (PD165Y-l) •.••••..•.•••••••••.•••••••.••••••••.•••••.••••••••••••.••••••••.•••••••••• 153 

DECELERATOR PEDAL 

�tm1.5!1!itlff ( 1/2) (PD165Y-l lf...t��z;!JtJ1.�,Efj) ·······································155
FUEL CONTROL LEVER 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


tf&rra�ittlff (2/2) CPD165Y-1 !IBL��Z9J:fJ1.�J:§) ·······································157

FUEL CONTROL LEVER 

tf&rra�ittlff (1/2) (PD165YS-1) ····························································160
FUEL CONTROL LEVER 

t?&rm�ittliiffmMJ (2/2) (PD165YS-1) ···················································162
FUEL CONTROL LINKAGE 

�:i!-;t.& (PD165YS-1) ....•.......................................•..•..•..................... 164 
DECELERATOR PEDAL 

t?&rm�ittlff ( 1/2) (PD165YS-1 re__t�) ···················································166
FUEL CONTROL LEVER 

t?&rm�ittlff (2/2) (PD165YS-1 re__t�) ···················································168

FUEL CONTROL LEVER 

1t:i!ff ( 1/2) CPD165Y-1, PD165YS) ········•··· .....•...........•...... ····················• 171
GEARSHIFT LEVER 

5t:i!UiJEff (1/2) CPD165Y-1,PD165YS) ···················································174
GEARSHIFT LEVER 

tt��ittlff CPD165Y-l, PD165YS) ····························································176
STEERING CONTROL LEVER 

tt�.&ittlZ9J�Z9J�!r (2/2) CPD165Y-1, PD165YS) ··········································178

STEERING AND BRAKE LINKAGE 

ittlZ9J.;j;& (PD165Y-1, PD165YS) ·······························································180
BREAK PEDAL 

�$[@ff CPD165Y-1,PD165YS) ·······························································182
PARKING BRAKE LEVER 

6. :frjE�� ····························································································· 184

TRAVEL SYSTEM

€i':$� CPD165Y, PD165YS) ..•.......................•....................•........................ 185
TRACKFRAME 

"*-hmMJ (PD165Y, PD165YS) ···································•······························187

RECOIL SPRING 

€i':$�i/r. (PD165Y, PD165YS) ·····································································190 

TRACK FRAME COVER 
5 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


51�� (PD165Y, PD165YS) ....•••.•..•..••.......•....•••......••..••.••.•.....••.•...•.••.•... 193 

FRONT IDLER 

tf;� ( PD165Y, PD165YS) ...•.••.• ·····•··• ..•..•.••..•..••.. ··· ··•··• ··• ··• ··· •·• ··• ··· ··· ·••··· 195 
CARRIER ROLLER 

3t:I:� ( PD165Y, PD165YS) ·••••···· ·••··· ..••.••.•...... ··· ··•·•· ··· ··• •••••••.•.••.••..•..• ·•• 197 
TRACK ROLLER 

Jil11} (PD165Y) •.•.••.....•.....•...•.•...••••••...•.•.•.•....•..••••.•.•••.••.....••.•.....••.•... 199 

TRACK 

Jil11} (PD165YS) •.••....•.............•......••••.....•..•••••.•..••.•.....•.....•.....•..•....•.... 201 

TRACK 

�:ilf� ( PD165Y, PD165YS) •.••••... ·•••·· ..••.•••••.. ··••·•··• ··· ··• ··• ··· ..•.••.•• ·••··· ······203 

EQUALIZER BAR 

7. !UiiP-� ·····························································································205

PROTECTNE DEVICE

�z;tJmiP � (PD165Y-l) ........•...•.•..•.•••.•.....••..•..•..•.. ··· ··• ••· ••• ·•••·· ..••••... ······206

ENGINE HOOD AND GUARD 

�iP� (PD165Y-1) .••••.•.......•..•.•••••..••••..•..•.••..•..• ··• ··•·•• ··• •·· ••••.•.••.•••.. ······209 

FENDER 

ffilO:l:i!!.� (PD165Y-1) ..•...••••••....•••••••••.••••.•.•....•.....•..•••••••••••.••.•••••.....•.. 212 

BOX AND FLOOR 

�iP�(PD165Y-l) .••••••.•.•••.••.•..•..••••.••••••••••••.••••.••..•.••••••.•••••.••••..••.•.•.••. 214 

UNDER GUARD 

�z;tJmiP .':J (PD165YG) .••.•.•.••.••••.•••••••••.••••..••••••••.••.•.••••••.••.••.••.•••••.• ······216

ENGINE HOOD AND GUARD 

!UiiP� (PD165YG) •..•.•........•.....•..•.•••.•...•••••••.••.•..•..•..•..•••••••••••••..•...•••.•• 219 

FENDER 

ffi*°:l:i!!.� (PD165YG) •••......•.••.•..•...••••.•••••••.•..••..•.•••••..•••• ·•• ··•·•• ···············222 

BOX AND FLOOR 

�1?� (PD165YG) •.•..•.........•.•...•.•.•.•...••••. ··•··· ...•••..•.•..•••.••.• ··••·· •·•··· ······225 

UNDER GUARD 

�z;tJm1fi � (PD165YS-l) ······ ·•···· ··•··· ····•••·· ......•.•... ··• ··• ..••.••.••.. ··• ···••· ··· ···227
ENGINE HOOD AND GUARD 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�:fr'� (PD165YS-1) ••••••.•••••••••••..•••••.••••.••••••••••••••••••••.••.•••.•..••••••••••••••.• 230

FENDER 

ffi�:li!!� (PD165YS-i) ••••••••••••.••••.••••••••••••.••••••••••••••••••.•••••••••••••.••••••••••• 233 

BOXANDFLOOR 

�:fr'� (PD165YS-1) ..••••.•••••••••••.••..•..•..••••••••••••••••..•.••.•••.•..••.•••••••••••••••• 236 

UNDERGUARD 

�.$!!� (PD165Y, PD165YS) ••••••••••••••••••.•••••.•••••••••••••••••..•••••.••••.•••••••••.••.••.• 238 

OPERATOR SEAT 

:t&.$1!'.¥: (PD165Y, PD165YS) •••••••••••••••.•••••••••••••••••••••••••••••••••••••••••••••••••••••••• 241 

CAB 

:t&.$1!'.¥: ( 1/2) ( PD165Y-l, PD165YS) ·•· ••• .•..•••.•..• ··•·••··• ..•.••••••••.••.•• ··• ··• ······245 

CAB 

:t&.$1!'.¥: (2/2) ( PD165Y-1, PD165YS) ·•• ·•• ••• .•••••••••.•.•••••••••.•••••••••••••••••••••• ••• ···24 7

CAB 

�I!��� ( 1/2) ( PD165YG) ·•• .•••••••••••.••••••••.•••.••••.•• •·••·• ••••••••••••••• ······250 

ROPSFRAME 

�I!��� (2/2) (PD165YG) .•••••.••.•••••••..•••••.•.•••••••••••••••••••••••••••••••••.•• 252

ROPSFRAME 

i*:fr'� ( 1/2) ( PD165Y-1) ••• •.•.••..•.•• •••••• ••••·•·••·•• ··••••·•• ••• .••.••••• ••• ••• ·········254 

ROPSFRAME 

i*:fr'� (2/2) (PD165Y-1) •••••••••••••••••••••••••.•..•.••.••.••.••..••••••••••.•••••••••••••• 256 

ROPSFRAME 

}§��� (PD165YS, PD165YG) •••••••••••••••••••.••••••••••.•••••.•••••••••••••••••••••••••• 258

REARGUARD 

8. I f1:-�..&1Jl.Ei!ltfA�� ··············· ·················· ..................... ············ ···260.

WORK EQUIPMENT AND HYDRAULIC CONTROL SYSTEM

*i31�� (PD165Y, PD165YS) •••••••••••••••••••••••••••.••••••••••••••••••.••••••••••••••••••• 261

DRAWBAR 

�(l[Jtt.J (PD165Y, PD165YS) ••••••••••••••.•.••••..••.•••••.••..••••.•.••.••.••.••••••••..•.•• 263 

CYLINDER SEAT 

jf;jf/' (PD165Y-1, PD165YG) ••••••••••••..•.•••.••••.•••••.••.••••••••••.•••••••••..•..•..••.•..• 265 

ANGEL BLADE 

7 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1Jt%� (PD165Y-l, PD165YG) ..•....•...............•.....•..•..•..•.••....••••..••••.••••••..•... 267

C-FRAME

jfjlf (PD165Y-1) •·· ·•· ..•.•••.. ··· ··· ..............•....••.••.•••.. ·•• •····· ·•· ·•· •••.•. ·········270

ANGEL BLADE 

1Jt%� (PD165Y-1) •·· ··· ..•..•••. ··· ..•........•.....•... ··•··•··· ··••·• ··· ··· •.•.•••.. ············272 

C-FRAME

][,ffiijlf (PD165YG) .........••...•.....•..•...........•.....•...•.••••.•...•..•.••.••..•.••.•••.••.. 275 
STRAIGHT TILT BLADE 

][f!!Jilftlff (PD165YG) •••.••.....••....•...........•..•.....•..•.••..•.....•..•..•..•..•••••.••.• 277 

STRAIGHT TILT FRAME 

U �tl±lf (PD165Y-1) ..•••••..•....•...•......................•.•...•..••.••....•..•..•......... 279 

U-TYPE TILT FRAME

][�tl±lf (PD165Y-l) ••••.•...•.......•......................•••..•.••..•...•.......••.••...•..• 281 
STRAIGHT TILT FRAME 

][�tfE±lf (PD165Y-1) ··· .••..•..•.•.•.. ··· ·•· ··· ··•··· ..•..•..•...•.•..•..•.•• · ..• ··• ·•· ·········283 

STRAIGHT TILT FRAME 

][�tfE±lf C 1/2) (PD165YS) .•••••..•... ···•·•··· ..•...•••••.••••.•.•. ·•· ··• ··• ·•· ·········285 
STRAIGHT TILT FRAME 

][�tl±lf (2/2) (PD165YS) ..............•..•..••...••....••..•.....•..•.•••.•••••••••••.• 287 

STRAIGHT TILT FRAME 

][�tl±lf (PD165YS) •••••••.•.•••....•.•••.••..••••.••••..•....••.••.••.•••.•••••.•••••.•••••.. 289

STRAIGHT TILT FRAME 

tl±fft&ff, �&�ff (PD16SY, PD16SYS) •••.••••••••..••••.•••.••••••••.••••••••••••• 292 
RIPPER SHANK BEAM & LINK 

�.Bi'lf� (�Jliffiidtl±ff71iJffiI) ·······························································295 

HYDRAULIC PIPING 
(HYDRAULIC TANK TO RIPPER CYLINDER) 

:iffEIS:'lf� C*?ed¥El!ffi) CPD165Y) ..•..••.•.....••••.••.••..••••••••.••••..••.••••••••••••••.••.• 298

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

�Jli'lf� C71iJffi?ed�3H'liiffiI) CPD165YG) ···················································301

HYDRAUUC PIPIING (TANK.TO LlFTCYLlNDER.) 

�ffi'lf� C71iJffi?edf!!lif471iJffiI) Cl/2) CPD165YG) ··········································303
8 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


HYDRAULIC PIPIING (TANK TO LIFf CYLINDER) 

�.ffiffi:& <7lbffifUMi.11-7lb8il:) (2/2) (PD165YG) .....••.•.••.•••.•..••.•..•.••.....•..•..• 305
HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

�.ffiff i:& (*JU7lhffi) (PD165Y-1) ..•...... ··••·•··•··••·•··•·••·•••••··••·•··• ···············307

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

�.ffiff i:& ( ;\;� ffiJ JU$ i:& ffiJ) ( PD165Y-1) ··• ··• ··· ••• ·•• ··• •••••• ••• ··• ••• ••• ••• •·• ··• ······309
HYDRAULIC PIPIING (VALVE TO VALVE) 

�.ffiff i:& ( $.2:&ffiJJU�7lb-) (PD165Y-1) .••..•..•..•••••.• ·····•·•••·••·· ··• ···············311
HYDRAULIC PIPIING (VALVE TO OIL FILTER) 

�.ffiffi:& (;'c�ffiJJUI t'F*) (PD165Y-1) ···················································313

HYDRAULIC PIPIING (VALVE TO PUMP) 

�.ffiffi:& ( $.2:&ffiJJUtlft7lb8il:) (PD165Y-1) ················································315

HYDRAULIC PIPIING (VALVE TO LIFf CYLINDER) 

�.ffiffi:& < $.2:&ffiJJUM�7lb8il:) ( 1/2) (PD165Y-1) ·······································317

HYDRAULIC PIPIING (VALVE TO LIFf CYLINDER) 

�.ffiffi:& ($i:&ffiJJUM�7lb8il:) (2/2) (PD165Y-1) ·······································319
HYDRAULIC PIPIING (VALVE TO LIFf CYLINDER) 

�.ffi7lbffl (PD165Y-1) •.•..••••........••••••••.•.••...•.•.•••......•.•••....•..••.••..•..••...•• 321
HYDRAULIC TANK 

�.ffi'ifi:& (*JU7lbffi) (PD165YS) ····························································323

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

�.ffiff i:& ( 7lbffiJU.ft7lb8il:) (PD165YS) •·• ··• ··• •••••• ·•• ··• ··• •••••• ••• •·• ··• ••••·• ·•• ···326
HYDRAUUC PIPDNG (TANK10 LIFT CYLINDER) 

�.ffiffi:& <7lbffiJUM�7lb8il:) 0/2) (PD165YS) ··········································328

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

�.ffiffi:& <7lbffiJUM�7lb8il:) (2/2) (PD16�YS) .••.•.•.•..•..••••..•..•••••••••..•.•••••• 330

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

1il.ffiffi:& (*JU7lbffi) (PD165YS-1) •....•.••.•••••.••.••.•..••••••••••••••••••••..•.••.....• 332
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

�.ffiff i:& ( ;\;� ffiJJU$ i:&ffii) (PD165YS-1) ··•••· ·••··•··• .•....•••... ··• ··• ··•···•·• ··· ···334

HYDRAULIC PIPIING (VALVE TO VALVE) 

9 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


10 

�ffiff� C$�f{JJJUtfHmff) CPD165YS-1) ················································336
HYDRAULIC PIPIING (VALVE TO OIL FILTER) 

�ffiff� C5t�ffJJ!Uif'l:JD CPD165YS-1) ················································338

HYDRAULIC PIPIING (VALVE TO PUMP) 

�ffiff� C $�ffJJ!Utl:1Hmflil:) CPD165YS-1) ·············································340

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

�ffiff� C$�ffJJ!Ui!!J!IHmflil:) Cl/2) CPD165YS-1) ····································342
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

�ffiff� C $�ffJJ!Ui!!Ji�?1ilfil) (2/2) CPD165YS-1) ....•.•.•••...••••..••..•••.••..•••. 344

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

�ffinllffi C PD165YS-1) ··· ··· ··· ··· ..••.•..•...•••••.•.•...•..•••.•••••••••.••...•...•..•....•. ···346
HYDRAULIC TANK 

m±tff{JJ,�,/jjc; C 1/2) CPD165Y, PD165YS) .....•........•....••.•..••.••.••..•..•.....•••...• 348

BLADE CONTROL VALVE ASS' Y C 1/2) 

m±tff{JJ,�,/jjc; (2/2) CPD165Y, PD165YS) ..••••.••..•.••.••••••.••••••••••.••.....•.......•• 351
BLADE CONTROL VALVE ASS' Y (2/2) 

tl±fff{JJ CPD165Y, PD165YS) •....••••....•....••..•..••.••..••••.•••••••••.••.••••......•••... 354

RIPPER CONTROL VALVE 

m±tftl::frnllflil: CPD165Y, PD165YS) ..•..•..•.••...•.•..••.•.•••••••.•••.••..•..•..•...•.•..• 356
BLADE LIFT CYLINDER 

i!!li�?Ulfil CPD165Y, PD165YS) •••••••••..•••••.•••••.•.•••••..••••..••••..••••••••.••.•••..••..• 359

TILT CYLINDER 

tl±ffnllflil: (PD165Y, PD165YS) 0·····························································361
RIPPER CYLINDER 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ENGINE RELATED PARTS AND ELECTRICAL SYSTEM 

II 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


12 

�z;JJm�� (PD165,PD165YS) 

ENGINE MOUNT 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


.Dtz;lJflt�� (PD165Y,PD165YS) 

ENGINE MOUNT 

Ff� 00 � � � 

No. Part No. Description 

1 T24. lB. 2 

2 T24. 1-6 

3 T24. 1-7 

4 T24. 1-8 

5 T24. lB-3 

6 GB93 

7 GB32. 1 

8 

9 T24. 1-4 

10 T24. 1-5 

11 T24A. 1-2 

12 T24. 1-2 

13 T24. 1-1 

14 GB5782 

15 GB119 

litrx� 

mJt 

mJt 

mJt 

w� 

�Ill 

IU'i M18 X 90-10. 9 

-Zn

t1J: � <I> 2. 5 X 250

mJt 

mJt 

mJt 

ttm 

1Ut1mlll 

•tt Ml8 X 130-10. 9

Zn 

ffl A16X70 

FRONT SUPPORT 

SHIM 

SHIM 

SHIM 

PIPE 

WASHER 

BOLT 

SPACER 

WIRE, LOCK 

SHIM 

SHIM 

SHIM 

SPACER 

WASHER 

BOLT 

PIN 

�- � tt 

Q'ty Remark 

1 

4 

2 

6 

4 

4 

4 

4 

2 

1 

3 

3 

4 

2 

4 

2 

13 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


14 

�il&&:1f CPD165Y, PD165YS) 

FAN AND BELT 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


)X\.}jj,&B£1fr (PD165Y, PD165YS) 

FAN AND BELT 

�� II � � • 

No. Part No. Description 

1 )xi.,®] FS0812X 135F FAN 

2 V �Bl1»' C � 1910 VBELT 

lt:11: ISft tt 

Q'ty Remark 

1 00-82

2 

15 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


16 

s1m; �}£ (PD165Y, PD165YS) �l<l'I•
ASS'YINTAKE 

9 

21-8 ::::::: 
'); �· • '

i:, ·�// 
" 

• [.JJ ,(

35 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1¥1.ecff ,�Jil (PD165Y, PD165YS) 

INTAKE ASS'Y 

1¥% Iii% � # 

No. Part No. Description 

1 T21. 00. 5 ���ffl CAP, air cleaner 

2 00-llc Jjjj�ffj� PRECLEANER 

3 �- CLIP 

4 00-7 �SC�fftB BAND, air cleaner 

5 00-23 *ltt BOLT 

6 600-181-4420 -�--HJ NUT. WING 

7 600-181-4430 � CLIP 

8 600-181-4370 m-HJ NUT 

9 01602-01030 m111 WASHER 

10 01580-01008 *l-HJ NUT 

11 6127-11-4360 �SC�fftB BAND, air cleaner 

12 6643-11-4641 mtt BOLT 

13 6127-81-4820 m GASKET 

14 6090-01-4250 ffl�fflB PRECLEANER 

15 6127-11-5960 �'if HOSE 

16 07281-00489 �=f CLIP 

17 6710-13-4770 ffi:SCDff=f PIPE, EJECTOR 

18 6128-11-5302 .Lt§] ffJj -� $: CHECR VALVE 

19 6128-11-5610 m GASKET 

20 01010-31050 *ltt BOLT 

21 600-181-4950 ...,, HOOD 

22 01010-31035 mtt BOLT 

23 00-24 ji�ff HOSE 

24 6693-12-4360 �ff HOSE 

25 1101:m8 <143-165) CLIP 

26 00-24-1 m>t WASHER 

27 6711-11-4530 ;Ji;� BRACKET 

28 01602-01236 m111 WASHER 

�ti: �tt 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

1 

1 

12 

10 

1 

1 

1 

1 

1 

2 

1 

1 

2 

2 

1 

2 

1 

1 

2 

1 

1 

4 

17 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


18 

q&scff ,�� (PD165Y, PD165YS) 

INTAKEASS 'Y 

It-% Ill -% � • 

No. Part No. Description 

29 01010-31230 lltt BOLT 

30 01640-21016 m111 WASHER 

31 GB97-76 m111 WASHER 

32 02011-70552 *ltt BOLT 

33 02310-11020 m111 WASHER 

34 01642-20810 ••m111 WASHE, SPRING 

35 6710-13-4510 �tHUE!l! SEAT, air cleaner 

lt:11: 11ft tt 

Q'ty Remark 

4 

8 

4 

4 

4 

4 

1 00-6 c!_k

 
https://vk.com/dieselinj

https://vk.com/dieselinj


<.I 

t-lf-SC'tf J{!JJ.x: (PD165Y, PD165YS) 

EXHAUST ASS'Y 

�1 

1� 

�20 

19 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


20 

f-1�'-=t ff ,�Pl C PD165Y, PD165YS) 

EXHAUST ASS'Y 

1¥-% !I -% � � 

No. Part No. Description 

1 T24.00-2 

2 T21. 00. 2 

3 GB5783 

4 GB97 

5 GB93 

6 GB93 

7 GB97. 1 

8 GB6170 

9 T21. 00. 3 

10 GB6170 

11 00-43

12 GB5785 

13 00-42

14 00-41

15 00-39

16 00-38

17 GB6170 

18 00-40

19 GB93 

20 GB5782 

* 

*� ff .�,P.X. 

•tt Ml2X40

mll! l2-140HV 

m11112 

mll! 20-140HV 

mll! 14-140HV 

a-BJ: M12-8 

r!'Hf� 

a-BJ: M12 X 1. 5 

ttm 

•tt M12 X 1. 5 X 65

-10.9-Zn

•tt

7*� 

*!<tlt 

tl!k 

*--BJ: MS-8 

�It 

m111 s 

•tt MS X 70-10. 9

-Zn

PLATE 

PIPE, EXHAUST 

BOLT 

WASHER 

WASHER, SPRING 

WASHER, SPRING 

WASHER 

NUT 

MUFFLER 

NUT 

SPACER 

BOLT 

BOLT 

FLANGE 

SEAL-RING 

JOINT 

NUT 

CLAMP 

WASHER, SPRING 

BOLT 

111::ft m tt 

Q'ty Remark 

1 

1 

7 

7 

7 

7 

7 

7 

1 

2 

4 

4 

4 

1 

1 

1 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


fft�ti (PD165Y,PD165YS) 

RADIATOR ASS'Y 

� 
� 18 _/'?�17 

1�
�

16 

fl-..s 

21 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


22 

ffi�:H (PD165Y,PD165YS) 

RADIATOR ASS'Y 

"� II � � IC 

No. Part No. Description 

1 Pflffi 3X CLIP 

2 GB1187 ttff cl>45X380 PIPE 

3 T24.18. 6 _l::,j(ff PIPE 

4 GB5782 !l!l;f>i: M14 X 50 BOLT 

5 GB93 �II 14 WASHER 

6 IH,MI RADIATOR 

7 GB5782 ffltt Ml6X80 BOLT 

.8 GB93 �Ill 16 WASHER 

9 T24.1-10 �}t CUSHION 

10 T24. 1. 1 �ti&� CUSHION 

11 GB93 �11112 WASHER 

12 GB5783 !lllti: M12 X 30 BOLT 

13 :,j(ffl" TANK 

14 GB5783 !llltt M12 X 20 BOLT 

15 T24. 18. 7 IJW PIPE 

16 T24. 18. 1 IJ'I' PIPE 

17 T24. 18-1 ttff PIPE 

18 Pflffi 4 CLIP 

•• lltt tt

Q'ty Remark 

2 

1 

1 

4 

4 

1 

2 

2 

2 

4 

6 

4 

1 

2 

1 

1 

1 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


?}z;ljffi (PD165, PD165YS) cre_t� G6135G4 �z;tJmffl) 

POWER TAKE OFF 

23 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


24 

,tz;Jjffi (PD165, PD165YS) (iIBJ:� G6135G4 az;IJ;t-}Lffl) (1/3) 

POWER TAKE OFF 

�% 00% 

No. Part No. 

1 T24A.00-1 

2 

3 T24A.00-2 

4 T24A.00-4 

5 GB5782 

6 GB93 

7 07043-50108 

8 GB5782 

9 GB93 

10 GB17276 

11 T24A.00-5 

12 T24A.000-6 

13 GB3452. 1 

14 T24A.00-7 

15 GB1096 

16 T24A.00-8 

17 07000-02135 

18 T24A.00-9 

19 GB5782 

20 

21 

22 

23 

24 T24A. 00-10 

25 GB5782 

26 GB93 

27 T24A.00. 1 

28 T24A.00.2 

� � 

Description 

7ti;IJ *THt i* 

718i-t 

ffl� 

ffl�� 

;J!ft Ml6X60 

m1116 

;J!�Rl/8 

;J!ft M12 X 35 

m1112 

�� 6213 

ti:: 

��� 

0 �IJ 132X3. 55 

I ff: ffi�* 

tl 18X50 

� 

0�111 

��� 

ffltt M12 X 40 

ffill 

�� 

;J!tt M18 

m1118 

.:E i;fjffi � 

;J!ft M 10 X 30 

m11110 

7181' 

7181' 

'

CASE 

SEAL 

GEAR 

SHAFT 

BOLT 

WASEHR 

PLUG 

BOLT 

WASHER 

BEARING 

SPACER 

BEARING SEAT 

0-RING

PUMP 

KEY 

SHAFT 

0-RING

BEARING SEAT 

BOLT 

GEAR RING 

FLYWHEEL 

BOLT 

WASHER 

GEAR 

BOLT 

WASHER 

OIL PIPE 

OIL PIPE 

ltt �tt 

Q'ty Remark 

1 

1 

1 

1 

3 

3 

2 

6 

24 

3 

1 

1 

3 

1 

1 

1 

1 

1 

18 

1 

1 

8 

8 

1 

6 

6 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


5}i9Jffi (PD165, PD165YS) (lfil_t� G6135G4 �i9Jm.ffl) (2/3) 

POWER TAKE OFF 

"� Ill� 

No. Part No. 

29 T24A. 00-11 

30 ]8982 

31 T24A.00.3 

32 07211-50610 

33 T24A.00-12 

34 

35 

36 

37 

38 T24A.00-13 

39 T24A.00-14 

40 GB3452. 1 

41 GB3452. 1 

42 T24A.00-15 

43 GB1096 

44 GB1T283 

45 GB1T276 

46 T24A.00-16 

47 GB3452. 1 

48 T24A.00.4 

49 T24A.00-17 

50 GB1096 

51 T24A.00-18 

52 GB3452. 1 

53 T24A.00-19 

54 GB17276 

55 JB2600 

� • 

Description 

lt�iltt 

�ll 10 

illl'lf 

iltt�!k 

#;� 

tJ�M39X2 

lffti� 

iltt M14 

�II 14 

�*� 

� 

0 %1) 132X2. 65 

0 %1) 136X 3. 55 

� 

t@ 18X70 

�*N214 

�*6208 

�*� 

0 �IJ 87. 5X3. 55 

�ffi,ft!: 

&� 

t@ 12X55 

lf 

0 %1J 95X3. 55 

�*� 

�*6209 

fr�illlti PG50X80 

Xl2 

BOLT 

WASHER 

OIL PIPE 

JOINT 

FLANGE 

PLUG 

SEAL CUSHION 

BOLT 

WASHER 

BEARING SEAT 

COVER 

0-RING

0-RING

SHAFT 

KEY 

BEARING 

BEARING 

BEARING SEAT 

0-RING

SHAFT 

GEAR 

KEY 

SPACER 

0-RING

BEARING SEAT 

BEARING 

SEAL 

1£:11: 15ft tt 

Q'ty Remark 

7 

21 

1 

1 

1 

1 

1 

15 

15 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

25 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


26 

7ti9Jffi (PD165, PD165YS) (IGJ:� G6135G4 �z;1J;WL}fl) (3/3) 

POWER TAKE OFF 

"� Ill� 

No. Part No. 

56 GB858 

57 GB810 

58 T24A.00-20 

59 T24A.00-21 

60 T24A.00-22 

61 T24A.00-23 

62 GB5782 

63 T24A.00-24 

64 T24A.00-25 

65 T24A.00-26 

66 T24A.00-27 

67 T24A.00-28 

68 GB5780 

69 GB93 

70 T24A.00.5 

71 07206-10610 

72 T24A.00-29 

73 T24A.00-30 

74 T24A.00-31 

75 GB3452. 1 

76 GB/T276 

� � 

Description 

11:i;IJ�III 64 

li!kl-ffJ: M64 X 2 

� 

id 

$111•� 

� 

!kltt M10X45-Zn. D 

tut 
-/g� 

-/g� 

id 

�i<tlll 

ilttM6X16 

�116 

11111' 

i:trll!*ltt 6 

�� 

MIi 

�II 

0 �Ill 9. 5 X 1. 8 

$111• 16020 

WASHER 

NUT 

SPACER 

COVER 

BEARING SEAT 

SPACER 

BOLT 

PITCH 

GEAR 

GEAR 

COVER 

SEAL 

BOLT 

WASHER 

OIL PIPE 

BOLT 

RING 

RING 

RING 

0-RING

BEARING 

lt:11: 15ft tt 
Q'ty Remark 

1 

1 

1 

1 

1 

1 

4 

2 

1 

1 

1 

1 

4 

4 

1 

3 

1 

1 

1 

1 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


9 

��ffi (PD165Y-l) 

FUELTANK 

10-¢ 

11--6 �16 

12� er.:-:;- 17 

I 16-·....HIJ 

13--t 1a A /�
19 / 

20 

27 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


28 

tf&�ffi (PD165Y-1) 

FUELTANK 

1¥% 00 % 

No. Part No. 

1 T24E. 04. 1 

2 T24E. 04-1 

3 07050-21200 

4 07056-18416 G&) 

5 07003-03036 

6 07041-13016 

7 GB93 

GB97. 1 

8 GB5783 

9 T24E.04-2 

10 

11 4-7a

12 JB/ZQ4426 

13 T21.04-1[1] 

14 

15 08035-01510 

16 07000-03035 

17 4-17

18 4-11

19 4-18

20 T21. 04-2 

� � lit m ii 

Description Q'ty Remark 

tt& ?113 ffi 1* TANK 1 

?11:iR GAUGE 1 

11ft COVER 1 

ii�� STRAINER 1 

*i'l"�lil WASHER 1 

�� PLUG 1 

�Iii 8-Zn WASHER,SPRING 2 

�Iii 8-Zn WASHER,SPRING 2 

�ti M8X20 BOLT 2 

tK PLANK 1 

�moo HOOP 1 

flfJ VALVE 1 

�*:,_ 15X45 NIPPLE 1 

l&'lf*:,_ NIPPLE 1 

'lf cp 14X2X300 HOSE 1 

ff� CLIP 1 

0 �Iii 0-RING 2 

3**:,.; NIPPLE 1 

fflU BOLT 1 

flfJ VALVE 1 

*:,.; NIPPLE 1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


3 

tf&�ff � (PD165Y-l) 

FUEL PIPING 

2 

e-9

29 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


30 

tf&�ff � (PD165Y-l) 

FUEL PIPING 

1'� Ill� � # 

No. Part No. Description 

1 124.04.3 i!Hlilff HOSE 

2 121. 04. 3 @lnbff .HOSE 

3 124.04C-2 �� NIPPLE 

124.04C. 1 �ff�� NIPPLE 

4 124.04-4 iltt�� NIPPLE 

5 GB5783 *B!tt M16 X 45-Zn BOLT 

6 GB93 �11116 WASHER,SPRING 

·7 GB96 �Ill 16-140Hv WASHER,SPRING 

8 124.04C-1 �� NIPPLE 

9 GB1235 0 m!lll c!> 14X2. 4 0-RING

IUI: !Sfttt 

Q'ty Remark 

1 

1 

1 

1 

1 

5 

5 

5 

1 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


tl�ffi (PD165YS) 

FUELTANK 

31 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


32 

f?&¥8lffi (PD165YS) 

FUELTANK 

1¥� # � 

No. Part No. 
1 T24.04. 1 

2 07056-21200 

3 01643-31645 

4 GB5783 

5 T24.04.2 

6 GB5783 

7 GB93 

8 JB/ZQ4426-86 

9 4-70

10 T21. 04-1[1] 

11 

12 08035-01510 

13 07000-03035 

14 T21. 04-2 

15 4-18

16 4-17

17 4-11

18 GB5783 

19 07041-13016 

20 07003-03036 

21 T24.04-2 

22 07056-18416 

� � 

Description 
Mffi1* 

lt 

!kltt 

tflll 

11Mffi1l� 

ffltt M14 X 140HV-Zn 

tflll 14-Zn 

113tl!J.. 15 X 45 

� 

Jli:tfftl!k 

ff¢ 14X2X300 

ff� 

0 �Ill 

tl!k 

� 

f.ilttl!k 

ilU 

fflttM14X35-Zn 

•• 

�i<ttflll 

�R 

i:.ti!Hl 

TANK 

COVER 

BOLT 

WASHER 

BRACKET 

BOLT 

WASHER 

NIPPLE 

VALVE 

NIPPLE 

HOSE 

CLIP 

0-RING

NIPPLE 

VALVE 

NIPPLE 

BOLT 

BOLT 

PLUG 

WASHER 

GAUGE 

STRAINER 

le it ISft tt 

Q'ty Remark 
1 

1 

12 

12 

1 

5 

11 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

6 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��ffi&(PD165YS) 

FUEL PIPING 

33 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


34 

1?&1?&�'fi&(PD165YS) 

FUEL PIPING 
.1¥% # % � f$ 
No. Part No. Description 

1 GB5783 •tt: Ml4X30-Zn BOLT 

2 GB93 ffi:111 14-Zn WASHER 

3 T24.04.3 Mt'lf.�RlZ<ittM) HOSE 

4 T24. 04. 4[1] @1711!'1f HOSE 

5 71-78 ff� CLIP 

6 T24.04-4 -��� NIPPLE 

fl :It ISft tt 

Q'ty Remark 
5 

11 

1 

1 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


f:f!-9:�� (PD165Y-1) 

ELECTRICAL SYSTEM ( 1/2) 

35 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


36 

Et!/=t�� (PD165Y-1) 

ELECTRICALSYSTEM (1/2) 

ff% Ill � � � 

No. Part No. Description 

T24E.06B it!.��DG.�,6.ll: ELECTRICAL ASS 'Y 

1 J§ :tr "F�1.f :tr LAMP 

2 08088-10000 �it!.7t!!fltit!.B BAITERY RELAY 

3 T24E.06B. 1 fSU&ffi.�,6.ll: CASE 

4 GB5783 !i!l!ttM12X25 BOLT 

5 GB93 m11112 WASHER 

6 GB97. 1 m11112 WASHER 

7 T24E.06B-l tt* (-) HARNESS 

8 1t�J.f1HlB WARNER 

9 T21A.06B-2 tt* <=) HARNESS 

10 ntr:tr /N'1H�1.f:tr HEADLAMP 

11 DL229 �IV\ 24V HORN 

12 T24E.06B-3 tt* (.=.) HARNESS 

13 T24.06-4 ff� CLIP 

14 GB5783 !i!l!ttMlOX 16 BOLT 

15 GB93 m11110 WASHER 

16 GB97 m11110 WASHER 

17 T24E.06B-10 tt* <+) HARNESS 

18 D4MC-5020 ��7f:1c SWITCH 

19 GB67 iUJM4X30 BOLT 

20 GB93 mlll 4 WASHER 

21 GB97. 1 m1114 WASHER 

22 GB6170 !i!l!f!J: M4 NUT 

23 T24.06-13[1] �� SUPPORT 

24 T24E.06B-4 f1l* (-G) HARNESS 

25 08035-01510 tt� CLIP 

26 T24E.06B-ll tt* <+-) HARNESS 

27 T24E.06B-5 f1l* (Im) HARNESS 

28 T24E.06B-9 tt* (Ji) HARNESS 

l!c:fi !$ff tt 

O'tv Remark 

1 

2 

1 

1 

4 

4 

4 

1 

1 

1 

2 

1 

1 

8 

10 

14 

14 

1 

1 

2 

2 

2 

2 

1 

1 

5 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


l:1!'9:�� ( PD165Y-1) 

ELECTRICAL SYSTEM ( 1/2) 

1'� 00 � .1?i � 

No. Part No. Description 

29 08035-02510 

30 T24E.06B-7 

31 GB5783 

32 GB93 

33 GB97. l 

34 T24E.06B-8 

35 

36 

37 

38 T24E.06B-6 

39 T24.06-9 

40 6-QW-120

41 GB6170 

42 GB5783 

43 GB6170 

44 

45 

46 

47 YK-1 

48 08620-0000 

49 JK260 

�� 

�* (/\.) 

!klltt M8X 12 

mills 

m!ll s 

�* <tu 

��'if L=31 lOA 

��'if L=3 l 20A 

��ff L=31 30A 

�* (7',) 

� 

Jii:@.it!! �JFm 120 

ffl-Bf MIO 

ffltt M8X25 

ffl-Bf M8 

��* 

�1ULffl' L= l50 

�1UL'l!r L= lOO 

�'lllf½!tHJ 

m!ltf½�B 

��IJIU�ffi 

CLIP 

HARNESS 

BOLT 

WASHER 

WASHER 

HARNESS 

FUSE 

FUSE 

FUSE 

HARNESS 

RUBBER SEAT 

BATIERY 

NUT 

BOLT 

NUT 

ADHESIVE TAPE 

NYLON BELT 

NYLON BELT 

SENSOR 

SENSOR 

SWITCH, HORN 

l[jl: ISft tt
Q'ty Remark 

5 

1 

2 

10 

10 

l 

2 

3 

l 

l 

l 

2 

8 

4 

4 

1/2 ill 

10 

10 

l 

1 

l 

37 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


14 

38 

{)(.��1ttlffi (PD165Y-1)

GAUGE PANEL (2/2) 

4 

13 

6 7 8 

20 21 22 23 

DETAIL A 

24 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


fX*�ittl� (PD165Y-1) 

GAUGE P�L (2/2) 

/¥-i} !I -i} � � 

No. Part No. Description 

T24E.06B 

T24E.06C 

T26A.06 

1 S624 

2 S623 

3 

4 T24. 06B. 1-[l] 

5 T24. 06B. 1. 1 [l] 

6 DY-2 

7 DW-1 

8 DW-1 

9 GB818 

10 GB93 

11 GB97 

12 GB6170 

13 

14 T24E. 06B. 1. 1 

15 T24.06B. 1-2 

16 GB818 

17 TEMS-1 

18 BX306 

19 GB819 

20 JK903 

21 LA42X3-22/R 

22 LA42BP-l l/R 

23 T24E.06B. 1-3 

24 08086-10000 

25 23Y-07D-00001 

$/''t!Uc!.�pjt 

it!. Aa(llilfftc!,�,pjt 

it!. Ar(llilfftc!.�)ijt 

tlltcf.- L=850 

tlltcf.- L=850 

tf"e,f;& 

-f)'(;&ffi�* 

-{)'(;&* 

.ffif.1 ;& 1. OMPa 

71<7.i;& 40"C-120"C 

Mi.i;& 40-c-120-c 

ilU M4 X 45-Zn 

�1116 

�!116 

ii-BJ: M6 

it!.llflit!.B 

-f)'(;&ffi 

tlMc� 

ilUM4X45 

it!.-r�ffl�B 

fi�� 

ilUM4X6 

ii**� 

�m 

�m 

ffi�J1$ 

Jaz;fjff� 

.. �B 

ELECTRICAL ASS 'Y 

ELECTRICAL ASS 'Y 

ELECTRICAL ASS 'Y 

RUBBER STRIP 

RUBBER STRIP 

SERVICE METER 

INDICATE BOARD 

BOARD 

PRESSURE METER 

TEMP METER 

TEMP METER 

SCREW 

WASHER 

WASHER 

NUT 

BATIERY RELAY 

DASHBOARD 

RUBBER SEAT 

NUT 

MONITOR 

FUSE BOX 

SCREW 

SWITCH 

BUTTON 

BUTTON 

PATE 

SWITCH,STARRING 

WARNER 

left ISft tt 

Q'ty Remark 

1 /.iPJHQi 

1 3306 

1 11lf.1�*& 

1 

1 

1 

1 

1 

1 

1 

1 

9 

9 

9 

9 

1 

1 

8 

4 

1 

1 

2 

1 

1 

1 

1 

1 

1 

39 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


40 

Ef!'E(�tjf (PD165YS) 

ELECTRICALSYSTEM (1/2) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


l:l!��tlf (PD165YS) 

ELECTRICAL SYSTEM ( 1/2) 

.1¥% 1!1% � '1C 

No. Part No. Description 

T24E.06C 

1 

2 08088-10000 

3 T24E.068. 1 

4 GB5783 

5 GB93 

6 GB97. 1 

7 T24E.06B-1 

8 

9 T21A.06B-2 

10 

11 DL229 

12 T24E.06B-3 

13 T24.06-4 

14 GB5783 

15 GB93 

16 GB97 

17 T24E.06B-10 

18 D4MC-5020 

19 GB67 

20 GB93 

21 GB97. 1 

22 GB6170 

23 T24.06-13[1] 

24 T24E.06B-4 

25 08035-01510 

26 T24E. 06B-11 

27 T24E.068-5 

28 T24E.068-9 

it!.��ffi!-�pji; 

J§:tJ ��1J:tr 

• it!. 11!!.f!l it!.IJ

fS(lUff.�pji; 

!lltt Ml2X25 

�1112 

�1112 

ttJR (-) 

-�l.lW*IJ

�* <=) 

iiu:tr 1M' k�1J:tr 

�lj.l\.24V 

ttJR (.=.) 

ff� 

!kltt MlOX 16 

�1110 

�1110 

ttJR <+) 

�t!Hf� 

!lltf M4X30 

�114 

�114 

!kl-BJ: M4 

x� 

ttJR (-t) 

tt� 

�* <+-) 

ttJR (Im) 

ttJR (Ji) 

ELECTRICAL ASS 'Y 

LAMP 

BATIERY RELAY 

CASE 

BOLT 

WASHER 

WASHER 

HARNESS 

WARNER 

HARNESS 

HEADLAMP 

HORN 

HARNESS 

CLIP 

BOLT 

WASHER 

WASHER 

HARNESS 

SWITCH 

BOLT 

WASHER 

WASHER 

NUT 

SUPPORT 

HARNESS 

CLIP 

HARNESS 

HARNESS 

HARNESS 

lc:I.: ISftri 

Q'ty Remark 

1 

2 

1 

1 

4 

4 

4 

1 

1 

1 

2 

1 

1 

8 

10 

14 

14 

1 

1 

2 

2 

2 

2 

1 

1 

5 

1 

1 

1 

41 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


42 

E@/:t�!Jf (PD165YS) 

ELECTRICALSYSTEM (2/2) 

1'% 111-f½ � $ 

No. Part No. Description 

29 08035-02510 

30 T24E.06B-7 

31 GB5783 

32 GB93 

33 GB97. 1 

34 T24E.06B-8 

35 

36 

37 

38 T24E.06B-6 

39 T24.06-9 

40 6-QW-120

41 GB6170 

42 GB5783 

43 GB6170 

44 

45 

46 

47 YK-1 

48 WG-1 

49 JK260 

50 WG-1 

51 WG-1 

52 GS-7 

53 T24E.06C-4 

54 3050692 

�� 

�JR(/\.) 

!lUt M8X 12 

�1118 

�Ill 8 

t.l JR ( :fL ) 

f:W.�ff L=31 lOA 

f:W.�ff L=31 20A 

f:W_�ff L=31 30A 

�JR (:;\) 

� 

•Et!71!! •�m 120

,J-BJ: MlO 

,J;f't M8X25 

,J-BJ: M8 

��* 

JftJ;UL* L=150 

!B1-Ul.* L=lOO 

1fl-{}I -f¼!iHI 

Wt./tflf�ft Ml6X 1. 5 

�IJl\.�ffl. 

JlijJ,f¼�ft Zl/2" 

Willflf�ft R 1/2" 

-tt-ll't� 

Eg�;ff �ffi71'Jll\! 

�f;/J�Egft 

CLIP 

HARNESS 

BOLT 

WASHER 

WASHER 

HARNESS 

FUSE 

FUSE 

FUSE 

HARNESS 

RUBBER SEAT 

BATTERY 

NUT 

BOLT 

NUT 

ADHESIVE TAPE 

NYLON BELT 

NYLON BELT 

SENSOR 

SENSOR 

SWITCH, HORN 

SENSOR 

SENSOR 

SERVICE METER 

INDICATE 

DELAY 

§&:It lij tt 
Q'ty Remark 

5 

1 

2 

10 

10 

1 

2 

3 

1 

1 

1 

2 

8 

4 

4 

1/211 

10 

10 

1 

2 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�-E(�t}f (PD165YS) 

ELECTRICAL SYSTEM ( 1/2) 

1/
25 

24 
26 27 

43 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


44 

El!'6t�� (PD165YS) 

ELECTRICAL SYSTEM (1/2) 

}¥� m� � f* 
No. Part No. Description 

T26.06 

1 T-134

2 08088-10000 

3 T2606. 1 

4 GB5783 

5 GB93 

6 GB97. 1 

.7 T26.06-1 

8 JZ 

9 T26.06-2 

10 T-134

11 DL229 

12 T26.06-3 

13 T24.06-4 

14 GB5783 

15 GB93 

16 GB97. 1 

17 T24.06B-7 

18 D4MC-5020 

19 GB67 

20 GB93 

21 GB97. 1 

22 GB6170 

23 T24.06-13[1] 

24 T24.06B-4 

25 08035-01510 

26 T24.06B-8 

27 GB1235 

Et!.��ne.�.1£ 

J§.,tJ 

tflt!.71!!�Et!.M 

-&�ff.�$; 

!tltt Ml2X25 

m1112 

m1112 

til* (-) 

1i:1!JJttH!lM 

til* <=) 

nu-n 

1'!1J.1\. 24V 

til* (.=) 

ff� 

!tltt MlOX 16 

m1110 

m1110 

-�

:1!�3f:1c 

i1UM4X30 

m1114 

m1114 

tl.fij:M4 

:x� 

til* (--1:;) 

til� 

-�

0 �II 41X3. 5 

ELECTRICAL ASS 'Y 

LAMP 

BATTERY RELAY 

CASE 

BOLT 

WASHER 

WASHER 

HARNESS 

WARNER 

HARNESS 

HEADLAMP 

HORN 

HARNESS 

CLIP 

BOLT 

WASHER 

WASHER 

PLUG 

SWITCH 

BOLT 

WASHER 

WASHER 

NUT 

SUPPORT 

HARNESS 

CLIP 

PLUG 

0-RING

11::it ISM tt 

Q'ty Remark 

1 

2 

1 

1 

4 

4 

4 

1 

1 

1 

2 

1 

1 

8 

10 

14 

14 

1 

1 

2 

2 

2 

2 

1 

1 

5 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ft!/=t�t!f (PD165YS) 

ELECTRICALSYSTEM (1/2) 

.1¥% !1% � fljt 

No. Part No. Description 

28 T24.06B-5 

29 08035-02510 

30 T24.06-5 

31 GB5783 

32 GB93 

33 GB97. 1 

34 T24. 06-11 

35 

36 

37 

38 T24E.06B-6 

39 T24.06-9 

40 6-QW-120

41 GB6170 

42 GB5783 

43 GB6170 

44 

45 

46 

47 T24. 06-10 

48 T24.06.4 

49 T24.06-12 

50 T24.06.3 

51 T24A.06-4 

52 ZDT24-830C 

tt* (Ii) 

tt� 

tt* (fill) 

!f!ltt M8X 12 

�1118 

�1118 

tt* (/\) 

f¥*ff L=3 l lOA 

f¥*ff L=31 20A 

f¥*ff L=3 l 30A 

tt* (f;.) 

� 

ff it!� f!$ffl 120 

!f!l,fij:MlO 

*ltt M8X25 

*l-!ij:M8 

Jllc�1!t 

JB:1Mt.11t L=l50 

JB1ML1!t L=lOO 

-Jllc�

ffif )'E� 

tt* (;ft.) 

ff 

1(� 

it!Sl1': 

HARNESS 

CLIP 

HARNESS 

BOLT 

WASHER 

WASHER 

HARNESS 

FUSE 

FUSE 

FUSE 

HARNESS 

RUBBER SEAT 

BATTERY 

NUT 

BOLT 

NUT 

ADHESIVE TAPE 

NYLON BELT 

NYLON BELT 

RUBBER SEAT 

CLIP 

HARNESS 

BAR 

SUPPORT 

MAGNET 

lc:I: ISft it 

Q
l

ty Remark 

1 

5 

1 

2 

10 

10 

1 

2 

3 

1 

1 

1 

2 

8 

4 

4 

1/2111 �ffi! n,t m

10 �IEll,tffl 

10 �IEll,tffl 

1 

2 

1 

4 

1 

1 

45 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


46 

tt��ffitlffi (PD165YS) 

GAUGE PANEL (2/2) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


f>l�tlttlffi (PD165YS) 

GAUGE PANEL (2/2) 

ff% 111% � # 

No. Part No. Description 

T26.06 �ec�re.�Pl ELECTRICAL ASS 'Y 

1 T24.06B. 1 .f$(3&ffl DASHBOARD 

2 BX306 ��:if! FUSEBOX 

3 ffl:$¥*� 24V WARNER 

4 GB818 !ilfl"M6Xl2-Zn SCREW 

5 GB93 �1116 WASHER 

6 GB97 �Ill 6 WASHER 

7 GB6170 !il-fl;M6 NUT 

8 08086-10000 /i!f;IJ:tf� SWlT, STARRING 

9 JK260 �m BUTTON 

10 JK107 )OCtli:tf� SWITCH 

11 T24.06B. 1-1 ffijf-)\$ INDICATE 

12 T24.06B. 1-2 .fS(3&t& BOARD 

13 DY-2 ffi.jJ 3& 1. OMPa PRESSURE 

14 DW-1 �l/!3& 40"C-140"C TEMP METER 

15 DL-2 �mt3& 50A CURRENT 

16 DW-1 ll<l/!3& 40"C-120"C TEMP METER 

17 itll13& SERVICE METER 

ltfl: m tt 

Q'ty Remark 

1 

1 

1 

1 

9 

9 

9 

9 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

47 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


48 

f:@/=[� � CPD 165YS-1 ) 

ELECTRICAL SYSTEM ( 1/2) 

/ 
/ 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�SC�tlf CPD165YS-1)

ELECTRICAL SYSTEM ( 1/2) 

1'% 111% � # 

No. Part No. Description 

T26.06 

1 

2 08088-10000 

3 T26.06. 1 

4 GB5783 

5 GB93 

6 GB97. 1 

7 T26A.06-1 

8 JZ 

9 T26A.06-2 

10 

11 DL229 

12 T26A.06-3 

13 124.06-4 

14 GB5783 

15 GB93 

16 GB97. 1 

17 T24E.06B-10 

18 D4MC-5020 

19 GB67 

20 GB93 

21 GB97. 1 

22 GB6170 

23 T24. 06-13[1] 

24 T24E.06B-4 

25 08035-01510 

26 T24E. 06B-11 

Eg "'t�llc.�nlt 

FAn ��1.rn 

iJEt!.71!!.ilEt!.il 

fS(�ffl" .�mt 

!i!lttM12X25 

�1112 

�1112 

�* (-) 

Jt �l.ttf *il 

�* (.=) 

mrn 1H' k�1In 

�IV\.24V 

�* <=) 

ff� 

lltt MlOX 16 

�1110 

�1110 

�* <+) 

��*� 
*l;J' M4X30 

�114 

�114 

ll-BJ: M4 

1:� 

�* ({;) 

�� 

tt* <+-) 

ELECTRICAL ASS 'Y 

LAMP 

BATIERY RELAY 

CASE 

BOLT 

WASHER 

WASHER 

HARNESS 

WARNER 

HARNESS 

HEADLAMP 

HORN 

HARNESS 

CLIP 

BOLT 

WASHER 

WASHER 

HARNESS 

SWITCH 

BOLT 

WASHER 

WASHER 

NUT 

SUPPORT 

HARNESS 

CLIP 

HARNESS 

11::11: IS# tt 

Q7ty Remark 

1 

2 

1 

1 

4 

4 

4 

1 

1 

1 

2 

1 

1 

8 

10 

14 

14 

l 

1 

2 

2 

2 

2 

1 

1 

5 

1 

49 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


50 

1=@/=C�� CPD165YS-1) 

ELECTRICAL SYSTEM C 2/2) 

.1¥% 111% � � 

No. Part No. Description 

27 T24E.06B-5 

28 T26A.06-4 

29 08035-02510 

30 T24E.06B-7 

31 GB5783 

32 GB93 

33 GB97. 1 

34 T24E.06B-8 

35 

36 

37 

38 T24E.06B-6 

39 T24.06-9 

40 6-QW-120

41 GB6170 

42 GB5783 

43 GB6170 

44 

45 

46 

47 T24.06-10 

48 T24.06.4 

49 YK-1 

50 T24.06.3 

51 T26A.06-5 

52 ZDT24-830C 

53 08620-1000 

fi* ( lrn) 

fi* Ui) 

!i� 

!i* (J\..) 

!dlttM8X12 

m11 s 

m11 s 

!i* (11) 

f*�ff L=31 lOA 

f*�ff L=31 20A 

f*�ff L=31 30A 

!i* (;\) 

m 

ifitrt!!. tt�m 120 

!klHJ: MlO 

-tt M8X25

il!HJ: MS 

Ml*'5'/ir 

�1Ml.:llr L=150 

�:1Ul:l!r L=lOO 

½lMl� 

fill!�� 

�f:i'L��u 

ff 

�� 

itm� 

i1ffi..&��u 

HARNESS 

HARNESS 

CLIP 

HARNESS 

BOLT 

WASHER 

WASHER 

HARNESS 

FUSE 

FUSE 

FUSE 

HARNESS 

RUBBER SEAT 

BATTERY 

NUT 

BOLT 

NUT 

ADHESIVE TAPE 

NYLON BELT 

NYLON BELT 

RUBBER SEAT 

CLIP 

SENSOR 

BAR 

SUPPORT 

MAGNET 

SENSOR 

11::fl: m 1t 

O'tv Remark 

1 

1 

5 

1 

2 

10 

10 

1 

2 

3 

1 

1 

1 

2 

8 

4 

4 

1/2111 �ftr.lrtffl 

10 �ftr. lrt ffl 

10 �ftr. lrt ffl 

1 

2 

1 

4 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


{)'(�tlfbtlffi (PD165YS-1) 

GAUGE PANEL (2/2) 

51 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


52 

&�tl$tl� (PD165YS-1) 

GAUGE PANEL (2/2) 

1'� m� � � 

No. Part No. Description 

T26.06 

1 T24.06B. 1 

2 BX306 

3 

4 GB818 

5 GB93 

6 GB97 

7 GB6170 

8 08086-10000 

9 JK260 

10 JK107 

11 T24.06B. 1-1 

12 T24.06B. 1-2 

13 DY-2 

14 DW-1 

15 DL-2

16 DW-1 

17 

it!.��ffi!.�,£ 

tiU&ffi 

i*�:i: 

fjj:$.,m.B 24V 

;Jn M6Xl2-Zn 

�1116 

�1116 

;J-HJ M6 

.ls�:ff� 

11iffi 

)OC�:ff� 

ffiff-AA! 

ti(�ffi. 

ffijJ� 1. OMPa 

imi1il� 40"C-140"C 

it!.iili:�50A 

ll(S� 40"C-120"C 

irll't� 

ELECTRICAL ASS 'Y 

DASHBOARD 

FUSE BOX 

WARNER 

SCREW 

WASHER 

WASHER 

NUT 

SWIT, STARRING 

BUTTON 

SWITCH 

INDICATE 

BOARD 

PRESSURE 

TEMP METER 

CURRENT 

TEMP METER 

SERVICE METER 

fiil ISft tt 

Q'ty Remark 

1 

1 

1 

1 

9 

9 

9 

9 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


TRANSMISSION SYSTEM 

53 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


54 

�jJ5f�ti3t-f* (PD165Y, PD165YS) 

TORQUE CONVERTER HOUSING 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�n5fm�n1* (PD165Y, PD165YS) 

TORQUE CONVERTER HOUSING 

,¥% 00 % 

No. Part No. 

T24. 13. 1 

1 T24. 13. 1-17 

2 JB/ZQ3874 

3 JB/ZQ3876 

4 T24. 13. 1-1 

5 GB827 

6 T24. 13. 1-19 

7 T24. 13. 1-20 

8 GB5783 

9 GB93 

10 T24. 13. 1-9 

11 T24. 13. 1-8 

12 JB/ZQ3709 

13 T24. 13. 1-12 

14 T24. 13. 1-15 

15 GB278 

16 T24. 13. 1-14 

17 GB894. 1 

18 GB3452. 1 

19 T24. 13. 1-13 

20 T24. 13. 1-10 

21 JB/ZQ3788 

22 JB/ZQ3709 

23 T24. 13. 1-11 

24 GB5782 

25 GB93 

26 T24. 13. 1. 3 

27 T24. 13. 1-21 

-15 $ 

Description 

�n1He:� 

:m-1* 

!kill AZG 1/8 " 

ll}j�- 14 

�JW 

�PiT 2. 5X5 

jjl 

� 

!kl� Ml2X25 

�11112 

��� 

W!-tlf 

0 %!11139. 6X5. 7-6 

��� 

W:MJ.f 

�* 4G311 

l!Mf.: 

�ll 55 

0 %11148. 7X3. 55 

� 

jjl 

n!l:M B-1-75 

0 %111136. 6X3. 1-6 

W:Mll 

!kl� M12 X 45-Zn 

�11112 

ll*�""n 

*�

TORQUE CONVERTER 

HOUSING 

PLUG, TAPER 

PLUG 

PLATE, NAME 

RIVET 

COVER 

GASKET 

BOLT 

WASHER,SPRING 

SHAFT, STATOR 

RING, SEAL 

0-RING

SHAFT, TURBINE 

RlNG SEAL 

BEARING 

SPACER 

RING, SNAP 

0-RING

SEAT 

COVER 

SEAT, OIL 

0-RING

SEAT,DUST 

BOLT 

WASHER,SPRING 

COUPLING 

NIPPLE 

�· IS(t ti: 

Q'ty Remark 

1 

1 

1 

1 

1 

4 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

6 

6 

1 

1 

55 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


56 

��*°�� (PD165Y, PD165YS) 

TURBINE AND STATOR 

12 

13 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��*°�� (PD165Y, PD165YS) 

TURBINE AND STATOR 

1¥% 00 % 

No. Part No. 

T24. 13. 1 

1 T24. 13. 1-2 

2 GB295 

3 T24. 13. 1-26 

4 JB/ZQ38 

5 GB5783 

6 T24. 13. 1-27 

7 T24. 13. 1-24 

8 T24. 13. 1-22 

9 T24. 13. 1-23 

10 T24. 13. 1-25 

11 GB5783 

12 T24. 13. 1. 2 

13 T24. 13. 1-28 

14 T24. 13. 1-16 

15 GB32. 1 

16 GB97. 1 

17 GB894. 1 

18 T24. 13. 1-3 

19 JB/ZQ3872 

20 GB5783 

21 GB97. 1 

22 T24. 13. 1-4 

23 GB289 

24 T24. 13. 1-7 

25 T24. 13. 1-6 

26 GB32. 1 

27 JB/ZQ3772 

� � 

Description 

�jJjt�� 

�� 

�� 3G346209 

lli� 

mJt 24X50 

iU.t M10X25 

�[ti]� 

mtt o. o511l1D 

mtt o. lllllD 

mtt o. 311l1D 

ffi}t 

ffltt M12 X 30 

�� 

�� 

��� 

ffltt M10X30 

m1110 

�11180 

*�

ffl• AM8X 1. 25 

ffltt MlO X 30 

m1110 

-&� 

�� 2117 

m� 

ffi}t 

�tt Ml0X30 

0 �ii! 5. 4X3. 2 

TORQUE CONVERTER 

CASE,DRIVE 

BEARING 

HOLDER 

LOCK 

BOLT 

PILOT 

SHIM 

SHIM 

SHIM 

LOCK 

BOLT 

TURBINE 

STATOR 

BOSS, STATOR 

BOLT 

WASHER 

RING, SNAP 

PUMP 

PLUG 

BOLT 

WASHER 

GEAR 

BEARING 

RING, SNAP 

PLATE, LOCK 

BOLT 

0-RING

1£:1: l*J"tl: 

Q'ty Remark 

1 

1 

1 

1 

2 

1 

1 

2 

1 

4 

8 

1 

1 Wr(t,J 

1 

12 

12 

1 

1 

2 

24 

24 

1 

1 

1 

6 

12 

2 

57 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


58 

&mtffJJ*°@]�* (PD165Y, PD165YS) 

RELIEF VALVE AND SCAVENGE PUMP 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�iflt�*°@l�*(PD165Y, PD165YS) 

RELIEF VALVE AND SCAVENGE PUMP 

ff� 00 � � � 

No. Part No. Description 

T24. 13. 1 �JJ1t�M TORQUE CONVERTER 

1 T24. 13. 1-18 -/tr� GEAR 

2 GB290 �ff( 3G3056206 BEARING 

3 GB894. 1 �Iii 30 WASHER 

4 GB97. 1 �Iii 12 WASHER 

5 GB93 �Iii 12 WASHER,SPRING 

6 GB5783 !V;l;ft Ml2X35-Zn BOLT 

7 T24. 13. 1. 4 @Hm* SCAVENGE 

PUMP 

8 T24. 13. 1. 1 fljJffl{4 RELIEF VALVE 

ASS'Y 

9 GB5782 !V;l;ft M12 X 70-Zn BOLT 

10 GB93 �Iii 12 WASHER,SPRING 

11 JB/ZQ3789 0 %Iii 19. 8 X 2. 4-6 0-RING

12 JB/ZQ3789 0 %Iii 31. 7X3. 5-6 0-RING

13 JB/ZQ3789 0 %Iii 21. 7 X 3. 5-6 0-RING

ltii m tt 

Q'ty Remark 

1 

1 

1 

4 

4 

4 

1 

1 

5 

5 

2 

2 

1 

59 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


60 

�n5em�'Pkimff (PD165Y, PD165YS) 

TORQUE CONVERTER SUCTION LINE 

1 o- 2 

15 

21 
5 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�jJ5f�:iirf&�ff (PD165Y, PD165YS) 

TORQUE CONVERTER SUCTION LINE 

]¥-i} !I-if � l* 

No. Part No. Description 

1 T24. 13.3 nllff TUBE 

2 GB1235 0 �II 31X3. 5 0-RING

3 GB5783 iUt Ml0X30 BOLT 

4 GB93 m11110 WASHER,SPRING 

5 GB1235 0 �II] 48X3. 5 0-RING

6 T24. 13.2-1 �;!$� SEAT 

7 GB1235 0 �II 70X3. l 0-RING

8 GB5783 !kltt: M8X40 BOLT 

9 GB93 m11s WASHER,SPRING 

10 13-44 iilZ FILTEREL ELEMENT 

11 T24. 13.2-2 �i<tll GASKET, FILTER 

12 T24. 13.2-3 50C!k!kltt STUD 

13 GB6178 !kl�M6 NUT 

14 GB91 3f i:Jffl 2X 12 PIN,COTTER 

15 T24. 13-1 m GASKET 

16 GB5783 !kltt: M12 X 35 BOLT 

17 GB5783 !kltt: M12 X 35 BOLT 

18 GB93 m1112 WASHER,SPRING 

19 �m 1#<21-3s> HOOP,CLIP 

20 07260-02013 �ff HOSE 

21 T24. 13.4 �ff TUBE 

f di: ISft tt 

Q'ty Remark 

1 

1 

2 

2 

1 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

2 

10 

12 

4 

1 

1 

61 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


62 

"Jf rtiJ-,. (PD165Y, PD165YS) 

UNIVERSAL JOINT 

7 \ 

\-, 
� 

'4 
1 5 4 

3 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


}f � 1l (PD165Y , PD165YS) 

UNIVERSAL JOINT 

.1¥% !!% � � 

No. Part No. Description 

144-15-00030 JJ (,ij .,. -� .ox: UNIVERSAL 

JOINTASS'Y 

1 145-14-00190 +�$ill-�· .ox: SPIDER ASS'Y 

2 07020-00000 7111*+ FITTING,GREASE 

3 144-15-16120 it�:C.t YOKE 

4 131-10-46230 �� BOLT 

5 01602-01030 sff!Jtf:Mil WASHER,SPRING 

6 131-10-46230 �� BOLT 

7 01602-01030 sff!•m11 WASHER,SPRING 

l!c:lt m tt 

Q'ty" Remark 

1 

2 

1 

1 

8 

8 

8 

8 

63 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


a 

64 

i;1JjJ�f=i3f:ilffi(PD165Y,PD165YS) 

POWER SIDFT TRANSMISSION CASE 

o-:--39 

-33

18 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


z;1JjJ�f=i�:iiffi(PD165Y,PD165YS) 

POWER SIDFT TRANSMISSION CASE 

}¥� 00� � � 

No. Part No. Description 

144-15-00018 � jJ 1t:i!ffi POWER SHIFT 

TRANSMISSION 

1 145-15-41352 ffi1* CASE, TRANSMI-

SSION 

2 07044-13620 -� PLUG,DRAIN 

3 07002-03634 0%111 0-RlNG

4 144-15-28120 illl"ffl' PIPE 

5 07000-03028 0%111 0-RlNG

6 01010-51060 •tt BOLT 

7 01602-21030 m111 WASHER,SPRlNG 

8 07000-03035 0%111 0-RlNG

9 01010-51030 •tt BOLT 

10 01602-21030 m111 WASHER,SPRlNG 

11 145-14-31620 Jig��;(:; MAGNETIC 

ELEMENT 

12 145-14-31662 Jig��7G CASE 

13 07000-03045 0%111 0-RlNG

14 07000-02075 0%111 0-RlNG

15 145-14-31650 5'1\jt SPRING 

16 145-15-41410 f& COVER 

17 07000-72090 o %111 0-RlNG

18 144-15-21460 •tt BOLT 

19 01010-51025 iltt BOLT 

20 01602-21030 m111 WASHER,SPRlNG 

21 144-15-21390 t& PLATE 

22 01010-51035 •tt BOLT 

23 01602-21030 �Ill WASHER,SPRlNG 

24 145-15-44170 �flt' SLEEVE 

lc:fl: IS# tt 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

2 

2 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

2 

2 

4 

1 

12 

12 

1 

65 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


66 

Z9JJJ¥fc���ffi(PD165Y,PD165YS) 

POWER SIDFT TRANSMISSION CASE 

./¥% 00 % � � 

No. Part No. Description 

25 144-15-24180 �f§j" SLEEVE 

26 07000-72018 0�11 0-RING

27 04530-02030 *H BOLT,EYE 

28 09608-05080 tgM! PLATE,NAME 

29 04418-03060 ilJPH PIVET 

30 144-15-28183 ;lJoa!JM r:1 FILLER 

31 07260-2411 lX'f HOSE 

32 07281-00489 �m CLAMP 

33 144-15-28140 all,R PIPSTICK 

34 144-15-28150 � BRACKET 

35 01010-51025 *tt BOLT 

36 01010-51035 *tt BOLT 

37 01602-21030 m11 WASHER,SPRING 

38 01643-31032 m11 WASHER 

11{:t � tt 

Q'ty Remark 

1 

2 

1 

1 

4 

1 

1 

2 

1 

1 

2 

2 

4 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


i9JjJ��5tj£ffiJ§�(PD165Y,PD165YS) 

POWER SHIFT TRANSMISSION REAR COVER 

67 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


z;IJjJ���:igffiJ§�(PD165Y,PD165YS) 

POWER SIDFT TRANSMISSION REAR COVER 

If� Ill � � f* lc:11: II# tt 

No. Part No. Description Q'ty Remark 

1 145-15-43111 JiHi1* COVER,REAR 1 

2 07043-00211 ti% •• PLUG 2 

3 07043-00108 tt%t1a PLUG 1 

4 04530-02030 !lliJ BOLT,EYE 1 

5 04020-01638 ffl PIN 1 

6 144-15-21121 m GASKET 1 

7 01010-31240 !lltt BOLT 12 

8 01602-01236 m111 WASHER,SPRING 12 

9 144-822-1220 $111*� CAGE 1 

10 144-822-1230 itii COVER 1 

11 07000-05160 0%111 0-RING 2 

12 144-15-21260 mJt SHIM,02mm 8 

13 144-15-21270 mJt SHIM,l.Omm 2 

14 144-15-21280 mJt SHIM,0.3mm 6 

15 07012-20090 tt�?llli<t SEAL,OIL 1 

16 144-15-22810 ID tlffl·=f*dl* BEARING 1 

17 135-15-11634 !II-BJ NUT 1 

18 145-15-31331 ffliJ PIN,DOWEL 1 

19 145-15-31340 mlf RING 1 

20 01010-30610 ffltt BOLT 4 

21 145-15-31350 ffi� LOCK 2 

22 01010-31460 iltt BOLT 4 

23 01602-01442 �Ill WASHER,SPRING 4 

24 04020-01638 ffliJ PIN,OOWEL 1 

25 07000-05445 0%111 0-RING 1 

26 01010-31845 ffltt BOLT 7 

27 01120-31840 *ltt BOLT 1 

28 01643-31845 m111 WASHER 8 

68 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


i9JjJ��1ei!ffiJ§.fii.(PD165Y,PD165YS) 

POWER SHIFT TRANSMISSION REAR COVER 

1'� Ill� � f* let mtt 

No. Part No. Description Q"'ty Remark 
29 01582-11815 ii-BJ: NUT 1 

69 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


70 

5t:i!ffiffi(PD165Y,PD165YS) 

TRANSMISSION CASE COVER 

16-i 
17--..... 

14
--Q 

15� 

1 �-
lf-23 

s-O 
1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


3e:ia!ffi�(PD165Y,PD165YS) 

TRANSMISSION CASE COVER 

1'� II� � # 

No. Part No. Description 

1 144-15-25512 '.if-1* CASE 

2 144-15-21670 J! S!(.1L�:1'-ftft!= BLOCK 

3 07323-30200 �:!k ELBOW 

4 07030-00252 j!S!(.. BREATHER 

5 07000-03048 O�II 0-RING

6 07790-01008 !lltt� SLEEVE,BOLT 

7 01010-31045 iltt BOLT 

8 01602-01030 �II WASHER,SPRING 

9 175-15-45530 1& COVER 

10 175-15-45540 �ti� GASKET 

11 01124-31025 �:!k!kltt STUD 

12 01602-01030 �II WASHER,SPRING 

13 01580-01008 -� NUT 

14 145-15-45830 1& COVER 

15 145-15-45840 �ti� GASKET 

16 01010-30825 iltt BOLT 

17 01602-00825 �II WASHER,SPRING 

18 144-15-2530 •r PLUG 

19 07002-03634 0�11 0-RING

20 144-15-25520 �ti� GASKET 

21 04020-01024 �«rffl PIN,DOWEL 

22 01010-31030 !kltt BOLT 

23 01010-31040 iltt BOLT 

24 01602-01030 �II WASHER,SPRING 

25 01640-21016 �II WASHER 

•• ISft tt

Q'ty Remark

1 

1 

1 

1 

1 

4 

4 

4 

1 

1 

4 

4 

4 

1 

1 

2 

2 

2 

2 

1 

2 

12 

2 

14 

12 

71 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


72 

3t:i2iffi��ff(PD165Y,PD165YS) 

TRANSMISSION CONTROL LEVER 

0--7 

23�9 

'�k· 
19

12 
24 

---21 

'--20 

12 
17 
18 'I vll 

'r:�10 
12 :;::: 15 

.,,...16 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�:imffi-�ff(PD165Y,PD165YS) 

TRANSMISSION CONTROL LEVER 

ff� Ill 1% � � 

No. Part No. Description 

1 144-15-25560 mr ilt l=j J§ ilHtm.ff LEVER,FORWARD 

&REVERSE 

2 144-15-25651 $lk SHAFT 

3 144-15-25632 ,!fi}%ttff LEVER,SEGMENT 

4 144-15-25741 ff LEVER 

5 06120-02016 nHt*lkff( BEARING,NEEDLE 

6 144-15-29110 MM SEAL,OIL 

7 144-15-25570 mim WASHER 

8 125-15-11530 lltt BOLT 

9 04059-01010 t!k� WIRE,LOCK 

10 144-15-25682 ff LEVER 

11 144-15-25670 � BUSHING 

12 175-15-45660 mim WASHER 

13 175-15-45650 lltt BOLT 

14 07000-72008 o %111 0-RING 

15 01602-01030 mim WASHER,SPRING 

16 01580-01008 �-BJ: NUT 

17 144-15-25690 ffl PIN 

18 144-15-29120 $mi!( BEARING 

19 144-15-25710 •• SPRING 

20 144-15-25592 ijltt BOLT 

21 01602-01442 �Ill WASHER,SPRING 

22 01642-21016 �Ill WASHER 

23 04050-02018 fflJffl PIN,COTTER 

24 144-15-25820 ti PLATE 

J.tt � It 

Q.,ty Remark 

1 

1 

1 

1 

4 

2 

4 

2 

2 

1 

1 

2 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

73 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


74 

f1J:itt�7!Jiir3(PD165Y,PD165YS) 

FORWARD CLUTCH 

/ 

��. 
34 

31 

1'.I 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


fir:i£f=iif5itfi(PD165Y,PD165YS) 

FORWARD CLUTCH 

J¥-ij- 111 -ij- � f$ 

No. Part No. Description 

1 145-15-41171 -tlHdiGir-1* HOUSING 

2 145-14-11320 •• PLUG 

3 145-15-41181 Bili PLATE 

4 145-14-11320 •• PLUG 

5 04020-01228 ffl PIN,DOWEL 

6 144-15-21191 iltt BOLT 

7 145-14-11570 �lll WASHER 

8 145-15-41210 fiI�il<� CAGE 

9 07043-00211 -�-- PLUG 

10 04020-01024 ffl PIN,OOWEL 

11 07000-05285 O�II 0-RING

12 04020-01638 ffl PIN,OOWEL 

13 07000-72018 O�II 0-RING

14 145-15-41220 fir� COVER 

15 07000-02145 0�11 0-RING

16 07000-72018 O�II 0-RING

17 01010-31450 iltt BOLT 

18 01602-01442 �II WASHER,SPRING 

19 145-15-42211 -A� SHAFT 

20 144-15-22120 lll�"'W COUPLING 

21 04064-05020 f=ill RIN�SNAP 

22 07012-10095 1UUditi SEAL,OIL 

23 06000-06016 (,ij,r,,3*�il( BEARIN�RALL 

24 04064-08025 f=i Ill RIN�SNAP 

25 124-15-42190 tf;I{ HOLDER 

26 07000-75042 0 �Ill 0-RING

27 01050-31480 iltt BOLT 

28 01643-31445 �II WASHER 

lfc:11: llft tt 

Q'ty Remark 

1 

2 

1 

2 

4 

9 

9 

1 

1 

5 

1 

3 

5 

1 

1 

3 

5 

5 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

75 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


76 

1Witt�jilij*;ff(PD165Y,PD165YS) 

FORWARD CLUTCH 

1¥� m� � � 

No. Part No. Description 

29 145-15-42320 -t4�tr£� CARRIER 

30 145-15-12260 ,&'!<]-pf RING,SEAL 

31 145-15-42230 :/.ttlll: SPLINE 

32 145-15-42110 *.llS� SUN GEAR 

33 145-15-42190 .tHlll: BUSHING 

34 04064-07525 fflll RING,SNAP 

35 145-15-42510 tr£�$!!! SHAFT 

36 04260-00635 ffl� BALL 

37 145-15-42460 tr£� GEAR,PLANE-

TARY 

38 09232-03832 nHf-$111:iJi; BEARING,NEEDLE 

39 144-15-22561 �nm11 WASHER,THRUST 

40 145-15-42611 -&II GEAR 

41 145-15-42740 �� PISTON 

42 144-15-22871 {f}!,J-pf RING,SEAL 

43 145-15-22881 {f}!,J-pf RING,SEAL 

44 145-15-42760 mtli PLATE 

45 154-15-12716 1*ffi)t DISC 

46 145-14-12790 -· SPRING 

47 144-15-22760 ffi PIN 

fi:fl: ISfi tt 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

3 

3 

3 

3 

6 

1 

1 

1 

1 

2 

3 

12 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


{i!Jf=fi!!iit:ff.(PD165Y,PD165YS) 

REVERSE CLUTCH 

77 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


78 

fi1Jtf'2Ji½:ff(PD165Y,PD165YS) 

REVERSE CLUTCH 

.Ff� II)� � � 

No. Part No. Description 

1 145-15-41161 = f-lHm ffiI -1* HOUSING 

2 04020-01228 ffi PIN,DOWEL 

3 145-15-42130 :t:1!13� SUN,GEAR 

4 145-15-42190 .itm� HUSHING 

5 04064-07525 ffl Ill RING,SNAP 

6 145-15-42331 tr£� CARRIER 

7 07018-12455 �Jtif RING,SEAL 

·8 145-15-42530 tr£�$11! SHAFr,PLANE-

TARY 

9 145-15-42520 tr£�$11! SHAFr,PLANE-

TARY 

10 04260-00635 ffl!ljt BALL 

11 04065-03815 �Ill RING,SNAP 

12 145-15-42450 tr£� GEAR 

13 09232-03838 �#$ill;if( BEARING,NEEDLE 

14 144-15-22561 m1.1�111 WASHER, THRUST 

15 145-15-42621 -WIii GEAR,RING 

16 145-15-42140 :t:1!13� SUN,GEAR 

17 04064-05020 fflll RING,SNAP 

18 145-15-42740 m• PISTON 

19 144-15-22871 �ti� RING,SEAL 

20 145-15-22881 �tiif RING,SEAL 

21 145-15-42760 �* PLATE 

22 154-15-12716 1'ffiJt DISC 

23 145-14-12790 -· SPRING 

fitl: m tt 

Q'ty Remark 

1 

2 

1 

1 

1 

1 

1 

3 

3 

6 

6 

9 

9 

18 

1 

1 

2 

1 

1 

1 

2 

3 

12 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi-f-lF7l'i½ti(PD165Y,PD165YS) 

1STCLUTCH 

79 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


80 

ffi-f-1F�½�(PD165Y,PD165YS) 

1STCLUTCH 
1¥% II % � f* 

No. Part No. Description 

1 145-15-41151 .=:t:IHci* < -) HOUSING 

2 144-15-12320 *'-• PLUG 

3 09231-01430 tt� SLEEVE 

4 07000-73022 0�111 0-RING 

5 234-15-12790 *'-• PLUG 

6 04020-01228 ffi PIN,DOWEL 

7 145-15-41260 *"'�� CAGE 

.8 01010-31030 l!tt BOLT 

9 01602-01030 m111 WASHER,SPRING 

10 07018-12605 WM� RING,SEAL 

11 145-15-42261 � ffi i!li it Bab ifil i* CYLINDER 

12 145-15-42930 �i* PLUG 

13 281-15-12660 •• PLUG 

14 04260-00952 ffl� BALL 

15 144-15-22891 Wit� RING,SEAL 

16 145-15-42820 Wit� RING,SEAL 

17 234-15-12270 tl�3!Ht SPRING 

18 04070-00120 �Ill RING,SNAP 

19 234-15-12810 ffi PIN 

20 04070-00105 �Ill RING,SNAP 

21 234-15-42730 m• PISTON 

22 145-15-42810 Wit� RING,SEAL 

23 145-15-42910 tJJU& PLATE,LOCK 

24 04020-01024 ffi PIN 

25 01010-31030 l!tt BOLT 

26 01602-01030 m111 WASHER,SPRING 

27 144-15-22421 �ffiJf&itBiHUil GEAR,RING 

28 04064-06525 �Ill RING,SNAP 

11(:fl: �t£ 

Q'ty Remark 

1 

1 

9 

5 

2 

2 

1 

6 

6 

1 

1 

1 

1 

1 

2 

1 

1 

8 

6 

1 

1 

1 

1 

3 

12 

10 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi-r-fl:1l'i½.B(PD165Y,PD165YS) 

1STCLUTCH 

�� m� 

No. Part No. 

29 145-15-42350

30 144-15-11290

31 144-15-42150

32 144-15-42550

33 04065-03212 

34 04260-00635 

35 145-15-42440

36 09232-03225 

37 144-15-22571

38 145-15-42180

39 06402-01015 

40 144-15-22860

41 06040-06022 

42 145-15-41140

43 145-15-11320

44 04020-01228 

45 287-15-12990

46 135-15-22713

47 170-14-22330

� $ 

Description 

�ffl1ltfi3 P3 tH !II 

Wtilf 

�Ila� 

tr£�� 

f:ill 

ffliljt 

tr.i.ffi� 

ffltt�;A 

.tl:��111 

M� 

IBttfflr�iA 

?LJfl f:i Ill 

Bjt�,A 

�ft:it-{:$ (.=) 

•• 

ffl 

ttrJt 

••1t

,.. 

CARRIER 

RING,SEAL 

SUNGEAR 

SHAFT,PLANE 

TARY 

RING,SNAP 

BALL 

GEAR,PLANE 

TARY 

BEARING,NEEDLE 

WAHSER, THRUST 

SPACER 

BEARING 

RING,SNAP 

BEARING 

HOUSING 

PLUG 

PIN,DOWEL 

PLATE 

DISC 

SPRING 

•• llff t3:

Q'ty Remark 

1 

1 

1 

3 

3 

3 

3 

3 

6 

1 

1 

1 

1 

1 

2 

2 

2 

3 

12 

81 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


82 

ffi=, ffi=t-tF71Ji½B (PD165Y, PD165YS) 

2ND CLUTCH AND 3RD CLUTCH 

19 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi=, ffi=f-lF7i!i½:B (PJ?l65Y, PD165YS) 

2ND CLUTCH AND 3RD CLUTCH 

"� ii� � #

No. Part No. Description 

1 145-15-41130 lmf-11:imfilf* HOUSING 

2 145-14-11320 -� PLUG 

3 04020-01228 ffl PIN,DOWEL 

4 144-15-22172 �HfHdl SHAFT 

5 06042-02209 lmlttffl=f�� BEARING 

6 04065-08532 ffllll RING,SNAP 

7 145-15-42280 �Jij � ttffl Ill RING,SNAP 

8 145-15-42160 :tm� SUN GEAR 

9 04064-06525 m 111 RING,SNAP 

10 145-15-42380 =mrr£� GARRIER 

11 145-15-42540 tr£�� SHAFT,PLANETARY 

12 04260-00635 ffl};jt BALL 

13 145-15-42440 tr£� GEAR,PLANETARY 

14 09232-03225 ffltt�� BEARING,NEEDLE 

15 144-15-22571 :lljJ tll! Ill WASHER ,THRUST 

16 145-15-42630 "lg Ill GEAR RING 

17 154-15-12670 1t.mm111 RING,SNAP 

18 145-15-42290 Wti�!! COVER 

19 07018-12455 Wti� RING,SEAL 

20 130-09-13770 �Jd jRJ,�,J;jt�� BEARING 

21 130-09-16890 �fflffllll RING,SNAP 

22 234-15-12350 Wti� RING,SNAP 

23 01010-31060 iltt BOLT 

24 01602-01030 tll:111 WASHER,SPRING 

25 145-15-42640 ttrlll GEARRING 

26 145-15-42740 ma PISIDN 

27 144-15-22871 Wti� RING,SEAL 

28 144-15-22881 Wtt� RING,SEAL 

Jilt lij tt 

Q'ty Remark 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

3 

3 

3 

3 

6 

1 

1 

1 

1 

1 

1 

1 

3 

3 

1 

2 

2 

2 

83 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


84 

ffi=.. ffi_r-fj:Jilj-g-. (PD165Y, PDi65YS) 

2ND CLUTCH AND 3RD CLUTCH 

1¥� m� � # 

No. Part No. Description 

29 145-15-42760 �:tJi PLATE 

30 154-15-12716 ,..it DISC 

31 144-15-22760 ffl PIN 

32 170-14-22330 �- SPRING 

let m� 

Q'ty Remark 

2 

4 

6 

12 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


wjffif{}J(PD165Y,PD165YS) 

LUBRICATION VALVE 

Transmiss 

Case 

85 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


86 

wJffl�(PD165Y,PD165YS) 

LUBRICATION VALVE 

"� Ill � 

No. Part No. 

144-15-24002 ?1Jl ffl' ffYJ 

1 154-15-14110 �ft. 

2 144-15-14130 f!PJff 

3 175-15-14140 �lt: 

4 145-15-44160 -·

5 154-15-14150 .ffil 

,6 07000-73032 0%[11 

7 01010-50825 iltt 

8 01602-20825 m11 

9 144-15-14150 .ffil 

10 07000-73025 0%111 

11 01010-51025 iltt 

12 01602-21030 m11 

13 154-15-14160 {!;tim 

14 01010-51055 !kltt 

15 01010-51060 iltt 

16 01010-21065 mtt 

17 01602-21030 m11 

4!i $ let mtt 

Description Q'ty Remark 

LUBRICATION 1 

VALVEASS'Y 

BODY 1 

SPOOL 1 

GUIDE 1 

SPRING 1 

COVER 2 

0-RING 2 

BOLT 4 

WASHER,SPRING 4 

COVER 1 

0-RING 1 

BOLT 2 

WASHER,SPRING 2 

GASKET 1 

BOLT 2 

BOLT 1 

BOLT 1 

WASHER,SPRING 4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


5fjg�(l/2) (PD165Y,PD165YS) 

TRANSMISSION CONTROL VALVE(l/2) 

4 r: 
10

'-o 

"" 

87 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


88 

��ff1(1/2) (PD165Y,PD165YS) 

TRANSMISSION CONTROL VALVE(l/2) 

�% II % � � 

No. Part No. Description 

144-15-00044 1t�ffjJ CONTROL VALVE 

ASS'Y 

1 145-15-45210 ffjJ-f* BODY 

2 07043-00108 �T PLUG 

3 144-15-25110 ffjJ� SEAL, VALVE 

4 07000-73022 O %111 0-RING

5 07000-73025 o %111 0-RING

6 07000-72016 O %111 0-RING

7 144-15-25160 !lilt! BOLT 

8 01010-31075 !lltt: BOLT 

9 01602-01030 �111 WASHER.SPRING 

10 195-15-15671 �&fl! DETENT 

11 175-15-45260 �&fl! DETENT 

12 175-15-45220 1.finl �ff SPOOL, 

DIRECTION 

13 175-15-45230 1t��ff SPOOL.SPEED 

14 144-15-25210 �T PISTON 

15 09363-01053 X-=f YOKE 

16 01580-01008 ti-BJ: NUT 

17 144-15-25810 tbt PLATE 

18 01010-31025 tltt: BOLT 

19 01602-01030 �lll WASHER, spring 

20 144-15-25420 .. it.8JJff SPOOL 

21 145-15-45550 �&:g RETAINER 

22 04065-03515 7f1J� RING, SNAP 

lc:11: Jtttt

Q'ty Remark 

1 

1 

1 

1 

10 

3 

1 

1 

1 

2 

1 

1 

1 

1 

1 

2 

2 

1 

2 

2 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1f:ilffJJ(2/2) (PD165Y,PD165YS) 

TRANSMISSION CONTROL VALVE(2/2) 

89 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


90 

3e��(2/2) (PD165Y,PD165YS) 

TRANSMISSION CONTROL VALVE(2/2) 

"� Ill� � � 

No. Part No. Description 

1 145-15-45111 ft»J-1* BODY 

2 07042-20108 •r PLUG 

3 144-15-25180 ilt.t BOLT 

4 175-15-45170 ilt.t BOLT 

5 01602-01030 �Ill WASHER,SPRING 

6 145-15-45810 1fi. COVER 

7 07000-73045 0 �Ill 0-RING

·8 01010-31025 •tt BOLT 

9 01602-01030 �Ill WASHER,SPRING 

10 145-15-45220 :'tc�ffJJff SPOOL,MODULATE 

11 145-15-45390 ffJJ VALVE 

12 180-14-25560 �- SPRING 

13 287-15-15390 ffJJ VALVE 

14 145-15-45310 �- SPRING 

15 145-15-45320 �- VALVE 

16 145-15-45230 ffJJ VALVE 

17 145-15-45240 rli� STOPPER 

18 04065-03815 rlilll RING,SNAP 

19 145-15-45260 @]f;fjft»Jff SPOOL,QUICK 

RETURN 

20 145-15-45150 f!JJ� SLEEVE 

21 145-15-45420 rli� STOPPER 

22 04065-03815 f=! Ill RING,SNAP 

23 145-15-45510 3!JJI SPRING 

24 145-15-45380 ffJJff SPOOL 

25 145-14-23720 �· PISTON 

26 145-15-45520 f=j,i: RETAINER 

27 04065-03815 f=! 111 RING,SNAP 

ti:t IJft tt 

Q'ty Remark 

1 

2 

3 

3 

6 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


,e�llJJ(2/2) (PD165Y,PD165YS) 

TRANSMISSION CONTROL VALVE(2/2) 

"� II � � • 

No. Part No. Description 

28 145-15-45910 tl!k JOINT 

29 07042-20108 •r PLUG 

30 145-15-45250 �111" SLEEVE 

31 07000-73028 0�111 0-RING

let ISft tt 

Q'ty Remark 

1 

1 

2 

4 

91 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


92 

��f9J�lt&f& (PD16Y) 

FINAL DRIVE SHAFT AND HUB 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��29J�.&f&: (PD165Y) 

FINAL DRIVE SHAFT AND HUB 

"� m� 

No. Part No. 

1 T24.27-25 

2 27-33

3 27-34

4 27-35

5 T20.6-1 

6 T20.6-2 

7 GB283 

8 T24.27-12 

9 

10 T24.27-9 

11 T20.6-9 

12 GB1235 

13 GB5783 

14 GB93 

15 T20. 6-10 

16 T20.6-11 

17 T24.27-5 

18 T24.27. 1 

19 GB1096 

20 T24.27-7 

21 T24.27-6 

22 T24.27-15 

23 T24.27-8 

24 GB1235 

25 GB5783 

26 GB93 

27 27-60

28 GB5783 

� It 

Description 

-¥$lit 

ll-!i 

�It 

fflffl 

$11tl!.: 

3'Jtffllll 

$11f ;jji: C4G42582 

�1t 

$11f ;jji: C3G3053220 

!!ill!.: 

At 

O�lll 180X5. 7 

iltt Ml2X30 

�11112 

0 �Ill 

nz;1Jn!IM 

$11f;jji:P-! 

rtl!.: 

fl 10X75 

�Jtffl 

ffl}t 

ti-Ii 

*-$lit* P-!.nl 

0 �Ill 145X3. 1 

tltt M20X45 

�Ill 20 

�fil:ffl 

tltt MlOX20 

SHAFT,SPROCKET 

NUT 

RING,SNAP 

PIN 

COLLAR 

RING,SNAP 

BEARING 

HUB 

BEARING 

COLLAR 

COVER 

0-RING

BOLT 

WASHER 

0-RING

RING,SEAL 

CAGE 

BUSHING 

KEY 

SHIM 

PLATE,LOCK 

NUT 

CAP 

0-RING

BOLT 

WASHER 

PIN,DOWEL 

BOLT 

ltA: ISft tt 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

16 

16 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

8 

8 

2 

4 

93 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��z;IJ$df,.&fi (PD165Y) 

FINAL DRIVE SHAFT AND HUB 

,,� Ill � � i* ltilt !SH tt 

No. Part No. Description Q'ty Remark 

29 T24.27-36 :mti PLATE 2 

30 T24.27-16 t]JtJt LOCK 2 

31 GB119 ffi D16X28 PIN 2 

94 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��Z93$dt&ti: (PD165S) 

FINAL DRIVE SHAFT AND HUB 

95 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��;IJ�,&ti: (PD165S) 

FINAL DRIVE SHAFT AND HUB 

�-% Ill � � # lt:lt 15ft tt 

No. Part No. Description Q'ty Remark 

1 T26.27-4 �$ill SHAFT,SPROCKET 2 

2 27-33 t.i-Bj NUT 2 

3 27-34 ""Flf RING,SNAP 2 

4 27-35 ffiffi PIN 2 

5 T20.6-l �t.: COLLAR 2 

6 T20.6-2 3!'t\fHjlll RING,SNAP 2 

7 GB283 �*C4G42582 BEARING 2 

·8 T24.27-12 �� HUB 2 

9 GB/T288 C4G3053220 BEARING 2 

10 T24.27-9 !lilt.: COLLAR 2 

11 T20.6-9 Al COVER 2 

12 GB1235 0 %Ill 180X5. 7 0-RING 2 

13 GB5783 iUtM12X30 BOLT 16 

14 GB93 �11112 WASHER 16 

15 T20. 6-10 O %111 0-RING 4 

16 T20. 6-11 �i;IJ71Bj;J' RING,SEAL 4 

17 T24.27-5 $ill*� CAGE 2 

18 T24.27. 1 ttt.: BUSHING 2 

19 GB1096 ti 10X75 KEY 2 

20 T24.27-7 'ffi!J:rffi SHIM 2 

21 T24.27-6 ffi.J:r PLATE,LOCK 2 

22 T24.27-15 t.i-Bj NUT 2 

23 T24.27-8 �$il!���Al CAP 2 

24 GB1235 0 %Ill 145X3. l 0-RING 2 

25 GB5783 •ttM20X45 BOLT 8 

26 GB93 �11120 WASHER 8 

27 27-60 �{trffi PIN,DOWEL 2 

28 GB5783 il!tt MlO X 20 BOLT 4 

96 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��z;IJ�.&fl (PD165S) 

FINAL DRIVE SHAFT AND HUB 

.1¥% 111% � # •• ISff tt
No. Part No. Description Q'ty Remark

29 124.27-36 rll!'1i PLATE 2 

30 124.27-16 ffi}t LOCK 2 

31 GB119 ffl D16X28 PIN 2 

97 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


27 

26 

98 

��z;IJ{g� (PD165Y) 

FINAL DRIVE GEAR 

7 

28 

24 
25 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��z;IJ-t!t'� (PD165Y) 

FINAL DRIVE GEAR 

1'% 111% � � 

No. Part No. Description 

1 T24.24-17 

2 GB283 

3 GB283 

4 T24.24-15 

5 GB5783 

6 GB93 

7 GB5783 

8 T24.24-18 

9 T24. 24-10 

10 T24.24-16 

11 T24.24-20 

T24.24-21 

12 07103-10090 

13 Gb1235 

14 Gb5783 

15 Gb93 

16 T24.24-24 

17 T24.24-14 

18 T24.24-23 

19 T24.24-22 

20 GB283 

21 GB283 

22 T24.24.2 

23 T24.24.3 

24 01583-02213 

25 GB856 

26 T24.24-27 

27 T24.27-37 

±f9Jffi� 

�jj(C4G42314 

�jj( C4G42611 

�f;ljffl: 

iltt M14 X 30-10. 9 

3'it'.ffi!lll 14 

iltt Ml6X25 

ffi:ffi! 

*I-BJ 

M:ffi! 

li:�jj(!! 

:tj�jj(!! 

i111ti 

0 �!ll 175X5. 7 

iltt M12 X 35-10. 9 

:ffi!lll 12 

ffi� 

• 

:ffi!lll 

ffi�� 

�jj( C4G42616 

�jj( C4G42616 

.rtf;IJ r:, Ill 

��'fti!f: 

ii-BJ M12 X 1. 5 

:ffi!}t 12 

j;;:ffi� 

iltt 

PINION 

BEARING 

BEARING 

FLANGE 

BOLT 

WASHER 

BOLT 

PLATE,LOCK 

NUT 

PACKING 

CAGE,L.H 

CAGE,R.H 

SAL,OIL 

0-RING

BOLT 

WASHER 

GEAR 

KEY 

SPACER 

PINION 

BEARING 

BEARING 

PLATE 

SHAFTASS'Y 

NUT 

WASHER 

GEAR 

BOLT 

11::11: ISft tt 

Q'ty Remark 

2 

2 

2 

2 

16 

16 

2 

2 

2 

2 

1 

1 

2 

2 

12 

12 

2 

6 

2 

2 

2 

2 

2 

2 

2 

2 

2 

24 

99 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


100 

��i;]Jffi� (PD165Y) 

FINAL DRIVE GEAR 

ff-i} m -ii 

No. Part No.· 
� $ 

Description 

28 GB6171 *I-BJ: M20X 1. 5 NUT 

29 T24.24-26 t]Jt}t LOCK 

let 11ft tt 

Q'ty Remark 

24 

12 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


27 

26 

��z;IJ-fg� (PD165S) 

FINAL DRIVE GEAR 

7 

28 

24. 
25 

101 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


102 

�f½z;]Jt!J� (PD165S) 

FINAL DRIVE GEAR 

.!¥% 111 % � � 

No. Part No.· Description 

1 T24.24-17 

2 GB286 

3 GB286 

4 T24.24-15 

5 GB5783 

6 GB93 

7 GB5783 

·8 T24.24-18 

9 T24.24-10 

10 T24.24-16 

11 T24.24-20 

T24.24-21 

12 07103-10090 

13 Gb1235 

14 Gb5783 

15 Gb93 

16 T24.24-24 

17 T24.24-14 

18 T24.24-23 

19 T24.24-22 

20 GB283 

21 GB283 

22 T24.24.2 

23 T24.24.3 

24 01583-02213 

25 GB856 

26 T24.24-27 

27 T24.27-37 

±:i';/Jf&� 

Wl*C4G42314 

WI* C4G42611 

�i';/Jffl: 

!tit! M14X30-10. 9 

iJ!JJHHI 14 

il!tt Ml6X25 

TJJt:m 

!ti-HJ 

H:m 

li:WI*� 

�WI*� 

?tlli'J' 

0 ffilll 175X5. 7 

il!tt M12 X 35-10. 9 

:m11112 

fg� 

• 

�Ill 

fg�Wf 

WI* C4G42616 

WI* C4G42616 

.rl:i';IJ r:i Ill 

Wl�fdlj= 

i,1-HJ M12 X 1. 5 

�Jt 12 

:kt&� 

i.ltt 

PINION 

BEARING 

BEARING 

FLANGE 

BOLT 

WASHER 

BOLT 

PLATE,LOCK 

NUT 

PACKING 

CAGE,L.H 

CAGE,R.H 

SAL,OIL 

0-RING

BOLT 

WASHER 

GEAR 

KEY 

SPACER 

PINION 

BEARING 

BEARING 

. PLATE 

SHAFTASS'Y 

NUT 

WASHER 

GEAR 

BOLT 

l!ct mtt 

Q'ty Remark 

2 

2 

2 

2 

16 

16 

2 

2 

2 

2 

1 

1 

2 

2 

12 

12 

2 

6 

2 

2 

2 

2 

2 

2 

2 

2 

2 

24 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��i9Jffi� (PD165S) 

FINAL DRIVE GEAR 

"� m� 

No. Part No. 
� � 

Description 

28 GB6171 ii-BJ: M20 X 1. 5 NUT 

29 T24.24-26 ffiJt LOCK 

11:ll lij tt 

Q'ty Remark 

24 

12 

103 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�?9Jffi�flt� (PD165Y)

FINAL DRIVE CASE AND SPROCKET 

16 

104 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


f½z;1Jffi*1f!� (PD165Y) 

FINAL DRIVE CASE AND SPROCKET 

"� Ill� 

No. Part No. 

1 T24.27-2 

T24.27-3 

2 T24.27-l 

3 GB5783 

4 GB93 

5 T24.27-4 

6 T20.6-22 

1 T20.6-23 

8 T20.6-24 

9 T20.6-6 

10 T24.27-10 

11 GB5783 

12 GB93 

13 T20.6-21 

14 T20.6-20 

15 GB123 

16 GB1235 

17 GB70 

18 GB93 

19 GB119 

20 T24. 27-11 

21 T24.27-29 

22 01803-02228 

23 GB119 

24 T24.27-28 

25 GB5783 

� � 

Description 

li:;�7tf* 

ti°*7tf* 

�it� 

iltt Ml4X40 

--�Ill 14 

nit� 

nitJ;f 

0 �Ill 

nit� 

0 �Ill 

tli�f* 

iltt M8X20 

--�1118 

ffi� 

illij 

0 �Ill 280X5. 7 

0 �II 240X5. 7 

illl"Ml6X35 

�11116 

�u!ffl D12X40 

t.g� 

iltt 

illij M22 

�u!ffl A16X38 

mi1b� 

iltt Ml2X30 

CASE,FINAL 

DRIVE,L.H 

CASE,FINAL 

DRIVE,R.H 

GASKET 

BOLT 

WASHER 

GUARD 

RING,SEAL 

0-RING

GUARD 

0-RING

HUB 

BOLT 

WASHER 

PLATE,LOCK 

NUT 

0-RING

0-RING

BOLT 

EASHER 

PIN,OOWEL 

SEGMENT 

BOLT 

NUT 

PIN,OOWEL 

GUARD 

BOLT 

ltt ISf.J' tt 

Q'ty Remark 

1 

1 

2 

78 

78 

2 

4 

4 

2 

4 

2 

16 

16 

2 

2 

2 

2 

2 

2 

2 

18 

54 

54 

4 

2 

8 

105 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�i;JJffi-lOti� (PD165Y)

FINAL DRIVE CASE AND SPROCKET 

1¥% Ill% � � 1£:11: m ti 
No. Part No. Description Q'ty Remark 

26 T24.27-31 .± i;IJ $Ill*� COVER 2 

27 T24.27-33 tp fa] $Ill* 11a COVER 2 

28 GB1235 0 m!l 170X5. 7 0-RING 2 

29 T24. 27-34 oo�m GASKET 2 

30 GB1235 0 m1112ox5. 7 0-RING 2 

31 T24.27-32 oo�m GASKET 2 

32 GB5783 �tt M20X45 BOLT 4 

33 GB93 m1120 WASHER 4 

34 T24.27-35 1P� GUARD 2 

35 T24.27-30 tJJiJt LOCK 4 

106 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�i;IJffi*°f!� (PD165S)

FINAL DRIVE CASE AND SPROCKET 

16 

107 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


108 

�z;/Jffi�it� (PD165S)

FINAL DRIVE CASE AND SPROCKET 

"� m� 

No. Part No. 

1 T26.27-l 

T26.27-2 

2 T24.27-l 

3 GB5783 

4 GB93 

5 T26.27-3 

6 T20.6-22 

7 T20.6-23 

8 T20.6-24 

9 T20.6-6 

10 T24.27-10 

11 GB5783 

12 GB93 

13 T20.6-21 

14 T20.6-20 

15 GB123 

16 GB1235 

17 GB70 

18 GB93 

19 GB119 

20 T24. 27-11 

21 T24.27-29 

22 01803-02228 

23 GB119 

24 T24.27-28 

25 GB5783 

� # 

Description 

li:W;t.1* 

:ti��7E1* 

t!;j;j"� 

ilt!Ml4X40 

5'it�III 14 

;ifi'tH! 

;lfj;j"Jf 

0 �Ill 

nM& 

0�111 

t!�i* 

ilti M8X20 

5'it�lll 8 

ffi:t& 

il-lij: 

0 �Ill 280X5. 7 

0 ffllll 240 X 5. 7 

i1UM16X35 

�11116 

jE,fi'rffl D12X40 

"lg* 

iltt 

ii-BJ M22 

jE,fi'rffl Al6 X 38 

�l!Bffi. 

tit! Ml2X30 

CASE,FINAL 

DRIVE,L.H 

CASE,FINAL 

DRIVE,R.H 

GASKET 

BOLT 

WASHER 

GUARD 

RING,SEAL 

0-RING

GUARD 

0-RING

HUB 

BOLT 

WASHER 

PLATE,LOCK 

NUT 

0-RING

0-RING

BOLT 

EASHER 

PIN,DOWEL 

SEGMENT 

BOLT 

NUT 

PIN,DOWEL 

GUARD 

BOLT 

l!ct 15ft tt 

Q'ty Remark 

1 

1 

2 

78 

78 

2 

4 

4 

2 

4 

2 

16 

16 

2 

2 

2 

2 

2 

2 

2 

18 

54 

54 

4 

2 

8 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�i9Jffi,llJf.it� (PD165S) 

FINAL DRIVE CASE AND SPROCKET 

�% 00% � � let m� 
No. Part No. Description Q'ty Remark 

26 T24.27-31 .±l9J��� COVER 2 

27 T24.27-33 tpfii]��� COVER 2 

28 GB1235 0 %1J 170X5. 7 0-RING 2 

29 T24.27-34 if.1:rtm GASKET 2 

30 GB1235 0 %1J 120X5. 7 0-RING 2 

31 T24.27-32 if.1:rtm GASKET 2 

32 GB5783 !kltt M20X45 BOLT 4 

33 GB93 m11 20 WASHER 4 

34 T20.6-25 1'1'- GUARD 2 

35 T24.27-30 i]Jtj\" LOCK 4 

109 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


STEERING AND BRAKE DEVICE 

110 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


mffi=ffi*°:$� (PD165Y,PD165YS) 

STEERING CASE AND MAIN FRAME 

-1--10 
g;:=7.11 

12 
....,._ 9 

111 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


112 

J§ffi:ffi�$� (PD165Y,PD165YS) 

STEERING CASE AND MAIN FRAME 

1¥% II) %

No. Part No. 

1 T24. 21. 1 

T26. 21. 1 

2 07049-03342 

3 07049-02430 

4 GB5782 

5 01643-31845 

6 T24.21-5 

·7 GB5782 

8 GB93 

9 T24.21-14 

10 GB898 

11 GB9457 

12 T24.21-27 

13 07044-13620 

14 07040-13618 

15 07049-02025 

16 T24. 21. 3 

17 07002-03634 

18 T24.21-6 

19 T24.21-7 

20 GB5783 

21 GB93 

22 T24.21-1 

23 T24.21-2 

24 GB5783 

25 07030-00252 

26 GB93 

� # 

Description 

m� 

m� 

a-=r 

• 

!klttM14X45 

�Ill 

�$di.m 

!kltt M22 X 90-10. 9 

�11122 

$di�.it 

!kl tt AM22-M22 X 

X 100-10. 9 

!kl-BJ M22 X 1. 5 

ffiiUt 

•• 

•• 

•-=r 

11H ..R.ffi:f4= 

O�fftilll 

.nt 

ffti� 

iltt Ml6X35-Zn 

�11116-Zn 

Jill 

ff till 

ilttMHX35 

li""t?L 

�Iii 14 

CASE AND FRAME 

CASE AND FRAME 

PLUG 

PLUG 

BOLT 

WASHER 

CAP 

BOLT 

WASHER 

CAP 

BOLT 

NUT 

PLATE,LOCK 

PLUG 

PLUG 

PLUG 

DIPSTICK 

0-RING

COVER 

GASKET 

BOLT 

WASHER 

COVER 

GASKET 

BOLT 

BREATHER 

WASHER 

ltt 15ft tt 

Q'ty Remark 

1 PD165Y 

1 PD165YS 

6 

12 

5 

8 

4 

8 

8 

2 

4 

4 

4 

4 

2 

8 

1 

7 

1 

1 

4 

4 

1 

1 

5 

3 

26 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


J§�ffi"�$� (PD165Y, PD165YS) 

STEERING CASE AND MAIN FRAME 

"'� Ill� � It 

No. Part No. Description 

27 T24. 21. 2 #;� FLANGE 

28 GB5783 ilttMlOX25 BOLT 

29 GB93 �11110 WASHER 

30 T24.21-3 Wti� GASKET 

31 T24.21-4 ff�!k NIPPLE 

32 07000-05445 o �W!tlll 0-RING

33 T24.21-8 50C!kiltt STUD 

34 GB6171 ii-BJ: M18 X 1. 5 NUT 

35 GB5782 iltt M18 X 45-10. 9 BOLT 

36 04020-01638 !Bttffl PIN 

37 GB118 ffi AlOX35 PIN 

let !Sff tt

Q'ty Remark 

1 

4 

2 

1 

2 

1 

2 

10 

6 

1 

4 

113 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


114 

*t!.�*1� (PD165Y,PD165YS)

BEVEL GEAR AND SHAFT

13 

9 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


*t!i�*1� (PD165Y,PD165YS)

BEVEL GEAR AND SHAFT 

}¥-ij- Ill -i} � • 

No. Part No. Description 

1 T24.21-24 *�ffi� GEAR,BEVEL 

2 T24.21-9 �ffi�� SHAFT 

3 T24.21-22 *�ffi�lltt BOLT 

4 T24.21-23 iti;IJmJt PLATE,LOCK 

5 GB6171 -� M18X 1. 5 NUT 

6 GB297 7575 �� 75 X 130 BEARING 

X33 

7 T24.21-26 ��u HUB 

8 T24.21-25 *j;J-If RING,SEAL 

9 T24.21-10 -� NUT 

10 T24. 21-11 ffi!U& PLATE,LOCK 

11 GB5783 tlttM10X20 BLOT 

12 GB93 m11110 WASHER 

13 07043-00108 ... PLUG 

14 GB5783 lltt Ml4X40-10. 9 BLOT 

15 GB93 m11114 WASHER 

16 T24.21-12 li:��}t. CAGE,BEARING, 

L.H

17 T24.21-19 ti��}t. CAGE,BEARING, 

R.H

18 T24.21-13 ffl PIN,DOWEL 

19 T24.21-17 -� NUT 

20 T24.21-21 ��fl: FLANGE 

21 T24.21-20 tt� BUSHING 

22 GB897 ffl 6X20 PIN,DOWEL 

23 GB5783 tlttM10X30 BLOT 

24 GB93 m11110 WASHER 

25 GB119 ffl A10X20 PIN,DOWEL 

lt:fl ISff tt 

Q'ty Remark 

1 

1 

8 

4 

8 

2 

2 

4 

2 

2 

4 

4 

2 

16 

16 

1 

1 

2 

2 

1 

1 

1 

2 

2 

1 

115 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


116 

:¢ffi�*°� CPD165Y,PD165YS) 

BEVEL GEAR AND SHAFT 

�% 11% � � 

No. Part No. Description 

26 T24.21-15 tJU'U& PLATE 

27 T24.21-16 .u:z;IJ m Jt PLATE 

28 GB97. 1 m1110 WASHER 

29 GB5783 •ttM10X20 BLOT 

Jiil: m tt 

Q'ty Remark 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


flitl�.ft (1/2) (PD165Y,PD165YS) 

BRAKE(l/2) 

117 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


118 

iatlf;JJH (1/2) (PD165Y,PD165YS) 

BRAKE(l/2) 

!¥-if m -if 

No. Part No. 

1 T24.33-7 

2 T24.33-8 

3 T24.33-6 

4 T19.33-6 

5 T21A.33-6 

6 T19-33-8 

7 T19-33-7 

8 GB894. 1 

9 GB5783 

10 GB93 

11 GB119 

12 T24. 33-11 

13 T24.33-12 

14 T24.33-16 

15 GB5783 

16 GB5783 

17 GB93 

18 T24.33.5 

19 GB5783 

20 GB93 

21 GB119 

22 T24.23.6 

23 T24.33-14 

24 GB5783 

25 GB93 

26 T24.33. 1 

27 T24.33-2 

28 GB5783 

� • 

Description 

arr"* 

m>t 

rn• 

tt� 

ffl(IJJ 

5')\jl� 

5')\jl 

�11125 

il!tt Ml2X35 

m11112 

ffi Al2X28 

:it.1* Cti) 

�1* ("Ji.) 

m>t 

il!tt Ml4X35 

il!tt M14 X 30 

m11114 

�� 

il!tt Ml6X45-10. 9 

m11116 

ffi Al2X28 

.. 

m>t 

il!tt Ml2 X 25 

:ra11112 

• 

m 

iltt MlOX25 

BODY,R.H 

GASKET 

PISTON 

BUSHING 

SPOOL 

RETANINER 

SPRING 

RING,SNAP 

BOLT 

WASHER 

PIN,DOWEL 

COVER,R.H 

COVER,L.H 

GASKET 

BOLT 

BOLT 

WASHER 

ANCHOR 

BOLT 

WASHER 

PIN,OOWEL 

COVER 

GASKET 

BOLT 

WASHER 

COVER 

GASKET 

BOLT 

f di: Rt tt 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

2 

12 

12 

12 

1 

1 

2 

18 

2 

30 

2 

8 

8 

4 

2 

2 

4 

4 

2 

2 

10, 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


fttli;JJ:5 (1/2) (PD165Y,PD165YS) 

BRAKE(l/2) 

"� m� � $ 
No. Part No. Description 

29 GB93 m11110 WASHER 

30 33-35 ff LEVER 

31 GB5783 *ltt M12 X 45 BOLT 

32 GB93 m11112 WASHER 

33 T19-33-9 it� ROLLER 

34 GB882 ffi B16X45 PIN,DOWEL 

35 GB91 ffi 4X26 PIN,DOWEL 

36 T24.33-18 � SHAFT 

37 T24.33-17 IWi� COLLAR 

38 T24.33-19 IWi� COLLAR 

39 33-50 tt� BUSHING 

40 33-52 Mti SEAL,OIL. 

41 GB1096 ft! 10X32 KEY 

42 ST2. 5. 2. 12-1 �iii PLUG 

43 T24.33. 7 �ff (";(j) LEVER,R.H 

44 T24.33.8 �ff <1i:) LEVER,L.H 

45 GB5783 *ltt Ml2X45 BOLT 

46 GB93 m11112 WASHER 

47 SF-1 tt� 1412 COLLAR 

lt:I: IS(t tt 

Q'ty Remark 

10 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

2 

4 

2 

1 

1 

2 

2 

2 

119 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


120 

$tlz;IJ:ff (2/2) CPD165Y,PD165YS) 

BRAKE(2/2) 

26 29 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


$tli9J� (2/2) CPD165Y,PD165YS) 

BRAKE(2/2). 

1'-'% 00-'% 

No. Part No. 

1 T24.33. 11 

2 GB93 

3 T24.33.4 

4 GB5783 

5 GB93 

6 T24.33-9 

7 T24.33-21 

8 T24.33-23 

9 T24.33-24 

10 T24.33-22 

11 GB97. 1 

12 GB91 

13 T24.33-10 

14 T24.33. 10 

15 T24.33-4 

16 04205-01848 

17 01640-01826 

18 GB91 

19 T24.33-13 

20 T24.33-20 

21 T24.33-15 

22 GB5783 

23 GB93 

24 T24.33.2 

25 T24. 33. 3 

26 T24.33-3 

27 GB882 

28 GB91 

i; � 

Description 

i!l�i;IJ1* .�$; 

m1110 

�� 

�ttM10X25 

m1110 

•• 

$ii( 

$ii( 

iJO:UUf 

ffl$!!( 

m!ll 16-140HV 

ffl 4X28 

1J;lf 

�!t�£f 

l1i 

ffl 

mim 

ffl 4X28 

•• 

l1i 

l1i 

iltt Ml4X25 

mim 14 

1i;lf (;t) 

1i;lf <Li:) 

�!t;lf 

ffl B16 X 45 

ffl 4 X 28 

BAND,BRAKE 

WASHER 

BRACKET 

BOLT 

WASHER 

LEVER 

SHAFT 

SHAFT 

ROD 

PIN 

WASHER 

PIN,DOWEL 

END 

NUT 

PLATE 

PIN 

WASHER 

PIN,DOWEL 

SPRING 

PLATE 

PLATE 

BOLT 

WASHER 

LEVER,R.H 

LEVER,L.H 

LEVER 

PIN 

PIN,DOWEL 

�· � tl: 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

8 

2 

2 

2 

4 

4 

4 

4 

6 

2 

2 

8 

8 

1 

1 

2 

4 

4 

121 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


122 

$tl;IJ:.B (2/2) (PD165Y,PD165YS) 

BRAKE(2/2) 

}¥� II � � � 

No. Part No. Description 

29 T19-33-9 ffl-r ROLLER 

30 GB5783 il;ti M10X25 BOLT 

31 T24.33-1 *l;ti BOLT 

32 GB6171 ii-BJ: M20X 1. 5 NUT 

33 T24.33.9 WI SHAFT 

34 07000-3022 O*ll! 28X3. 5 0-RING

35 07000-03025 0 *Ill 30X3. 5 0-RING

lt:fl: !ti tt 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��7!1i-ft:B (PD165Y, PD165YS) 

STEERING CLUTCH 

123 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


124 

�rti]��fl (PD165Y, PD165YS) 

STEERING CLUTCH 

�% II % � � 

No. Part No. Description 

1 131-21-43411 t.lU�-- SPRING 

2 131-21-43433 �a DRUM,STEERING 

CLUTCH 

3 131-21-43520 Wti� RING,SEAL 

4 131-21-43451 !EA PLATE,PUSH 

5 141-21-33241 m� PISTON 

6 131-21-43510 Wti� RING,SEAL 

7 144-21-12251 m!ktiJPlJ RIVET 

8 141-21-33161 mt.t FLANGE 

9 01010-31020 iltt BLOT 

10 01602-01030 �Ill WASHER 

11 131-21-43490 ffit& PLATE,LOCK 

12 131-21-43480 �{i'Iffi PIN 

13 131-21-43540 iltt BLOT 

14 01582-03024 iliij: NUT 

15 145-21-13121 ••>t DISC 

16 145-21-13132 �-/g}t (-) PLATE 

17 131-21-43440 �-/g}t <=) PLATE 

18 131-21-43421 9�:lt DRUM,BRAKE 

�- Rt tt 

Q'ty Remark 

4 

2 

2 

2 

2 

2 

4 

2 

2 

2 

2 

2 

2 

2 

14 

10 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�jA]ffJJ (PD165Y, PD165YS) 

STEERING VALVE 

125 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


126 

��f{}J (PD165Y, PD165YS) 

STEERING VALVE 

"� Ill� � $ 

No. Part No. Description 

144-40-22003 �rli.J� STEERING CONTROL 

VALVE 

1 144-40-22211 fi,Jf* BODY 

2 144-40-22141 $111 SHAFT 

3 GB58 ii-BJ: M16 X 15 NUT 

4 GB91 3f i:Jffi 4X25 PIN,COTIER 

5 144-40-22180 m.rta STOPPER 

6 144-40-22170 m.rta STOPPER 

7 144-40-31230 -· SPRING 

8 GB893 -f!f=!lll 32 RING, SNAP 

9 175-40-13110 l!ll.It:U STOPPER 

10 144-40-22350 -· SPRING 

11 175-40-31140 �� GUIDE 

12 144-40-22190 !ll!lll WASHER 

13 GB58 ii-BJ: M6 NUT 

14 GB91 3fi:Jffi lX 12 PIN,COTIER 

15 144-40-22151 �ff SPOOL 

16 702-11-11190 m• PISTON 

17 175-40-31130 �- SPRING 

18 175-40-31530 •-r PLUG 

19 GB3452. 1 0 mlll 26. 5X3. 55 0-RING

20 07043-00108 •-r PLUG 

21 144-40-22231 �f* BODY, VALE 

22 144-40-22291 �rli.J# GUIDE 

23 144-40-22260 $111 SHAFT 

24 144-40-22270 m.rta STOPPER 

25 144-40-22280 m.rta STOPPER 

26 144-40-22340 -· SPRING 

lt:1.: �tt 

Q'ty Remark 

1 

1 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

1 

1 

2 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ltiJ fflJ (PD165Y, PD165YS) 

STEERING VALVE 

1'-% !I -% � � 

No. Part No. Description 

27 175-40-31560

28 GB58 

29 GB91 

30 144-40-22312

31 144-40-22320

32 175-40-31410

33 144-40-22250

34 144-40-22330

35 GB30 

36 GB854 

37 175-40-31510

38 GB1235 

39 GB1235 

40 GB30 

41 GB93 

42 144-40-22110

43 144-40-22120

44 09350-01820 

45 09350-02215 

46 175-40-31270

47 144-40-22240

48 GB30 

49 GB93 

50 GB1099 

51 144-40-22160

52 GB52 

53 130-21-12330

54 144-40-22220

•• 

*i�M6 

,f[Jffl lX 12 

r,J,Jff 

m• 

•• 

•=r 

* 

mtt M8X 16 

.t.tf;IJ m 111 s 

?Ulff 

0 *ll115X2. 4 

0 *!l119X2. 4 

*lttMlOX50 

tll:111 l'O 

1i:ffl!Hf 

;(iff!IJ:lf 

lt: 

� 

?fllti 

ff 

iltt M8X60 

mwas 

tf!4Xl6 

iltt 

*i�M8 

ffi 

ttm 

SPRING 

NUT 

PIN,COTI'ER 

SPOOL 

PISTON 

SPRING 

PLUG 

PLATE 

BOLT 

WASHER, LOCK 

TUBE 

0-RING

0-RING

BOLT 

WASHER,SPRING 

LEVER,L.H 

LEVER,R.H 

BUSHING 

BUSHING 

SEAL,OIL 

LEVER 

BOLT 

WASHER,SPRING 

KEY 

BOLT 

NUT 

LOCK 

GASKET 

l'dl: ISff ii 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

1 

1 

1 

2 

4 

1 

2 

2 

1 

1 

1 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

127 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


128 

�rtiJ ftlJ (PD165Y, PD165YS) 

STEERING VALVE 

1¥� m� � � 

No. Part No. Description 

55 144-40-22130 l& PLATE 

56 GB30 !klltt BOLT 

57 GB93 �II WASHER.SPRING 

lt:1.: � tt 

Q'ty Remark 

1 

6 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


CHASSIS HYDRAULIC SYSTEM 

129 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


130 

fflilg;ff (PD165Y,PD165YS) 

OIL FILTER 

--6 

9 

10 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffl�:5 (PD165Y,PD165YS) 

OIL FILTER 

-"% 

No. 

1 

2 

3 

4 

5 

III % 

Part No. 

GB5783 

GB93 

T24.49.44-1 

07000-03060 

T24.49.44-2 

!iltt M10x30 

m1110 

.ii 

O�II 

5'fl 

� � 

Description 

BOLT 

WASHER 

COVER 

0-RING

SPRING 

6 GB97. 1 mill 10-140HV WASHER 

7 GB6170 !ii-HJ: Ml0-8 NlIT 

8 T24.49-44.2 11�;5 ELEMENT 

9 T24.49-44.3 ffl�II� OIL FILTER 

SLEEVE 

10 T24.49.44. 1 ffl�lllWJ CASE 

It 
!SH� 

• 
Remark 

O'tv 

4 

4 

1 

1 

1 

1 

1 

1 

131 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


132 

1fjlffitg�� (PD165Y,PD165YS) 

TRANSMISSION OIL FILTER 

.ti Cl 

A.Cl 

7/ 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��inJirm� (PD165Y, PD165YS) 

TRANSMISSION OIL FILTER 

1¥% 00% � � 

No. Part No. Description 

1 124.49.37. 1 ilgn!J�% CASE 

2 GB91 ffi lxl6 PIN 

3 49-84 � CASE 

4 49-83 ?i:5 ELEMENT 

5 49-85 lt:f§I SLEEVE 

6 49-86 --· SPRING 

7 49-87 jlfi BOLT 

8 GB848 mll 6 WASHER 

9 01590-00607 m£3: NUT 

10 49-88 --· SPRING 

11 124.49.37-1 i& COVER 

12 GB1235 o �II 105x3. 1 0-RING

13 GB5783 !i'Jfi Ml2x35 BOLT 

14 GB93 m1112 WASHER 

15 07042-20108 !i'J� 1/8 PLUG 

16 07042-20415 -� 1/2 PLUG 

� 
Ifft tt 

fl: 
Remark 

Q'ty 
1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

1 

133 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


134 

�jJ��liff Jim ( 1/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(l/3) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�JJ5em-Bff � C 1/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(l/3) 

.1¥� m� � � 

No. Part No. Description 

1 T24.49.37 1J!jm fl.� fjjt FILITER 

2 GB5783 *ltt: M12x35 BOLT 

3 GB93 �1112 WASHER 

4 GB5782 *ltt: M10x55 BOLT 

5 GB93 �1110 WASHER 

6 T24.49. 7[3] jm'lf TUBE 

7 07000-03025 0�111 0-RING

8 T24.49.42 i111'lf TUBE 

T24E.49.2 (�J:�1!,f-ftffl) PD165Y 

T24E.49A.3 (�J:�1!,f'if!ffl) PD165Y-1 

9 GB5782 *ltt: M10x30 BOLT 

10 07102-20503 Jllt'lf HOSE 

11 T24. 49. 16[1] jmff TUBE 

12 07102-20504 .lllt'lf HOSE 

07102-20505 J:� n,t -if!ffl PD165YS-1 

13 T24. 49. 28[1] jmff TUBE 

14 GB1235 0 �II 80x3.1 0-RING

15 07000-03020 O�II 0-RING

16 GB1235 0 �Ill 38x3. 5 0-RING

17 T24.49.6 jmff TUBE 

18 11fUl2x CLAMP 

19 07260-23216 tx'lf HOSE 

20 T24.49.40 jm'lf TUBE 

21 07000-03048 txff HOSE 

22 CBJ40-B40L �ill{ TRANSMMISSION 

PUMP 

It 
ISff tt 

• 
Remark 

Q'ty 

1 

3 

3 

6 

16 

1 

3 

1 

10 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

1 

1 

135 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


136 

�JJ5em:ffff� (2/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(2/3) 

1 2 

'--9 t::=: 3

3 4 

"?' 
/'11 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�jJ3t�:ffff � (2/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(2/3) 

J:¥� m� 

No. Part No. 

1 07042-20108 

2 GB5782 

3 GB93 

4 07000-03025 

5 T24.49. 17 

6 07102-20504 

7 GB5783 

8 T24.49.30 

9 T24.49.41 

10 

11 T24.49.43 

12 07102-20603 

13 GB5782 

14 T24. 49. 39 [ 1] 

15 07260-21420 

16 T24.49.26 

-� 1/8

!kltt Ml0x50 

m11110 

o m111

nllff 

Ml'i' 

!kltt M10x30 

nll'i' 

nll'i' 

�ll2x 

nll'i' 

Ml'i' 

!kltt M10x75 

nil ff 

�,i: 

nllff 

� # 

Description 

PLUG 

BOLT 

WASHER 

0-RING

TUBE 

HOSE 

BOLT 

TUBE 

TUBE 

CLAMP 

TUBE 

HOSE 

BOLT 

TUBE 

HOSE 

TUBE 

Ii 
!{ft ti 

ii: 
Remark 

Q'ty 

1 

2 

2 

6 

1 

1 

8 

1 

1 

2 

1 

1 

2 

1 

1 

1 

137 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


138 

�t.,5e�.ff'f i& (3/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(3/3) 

J)l!J 
5 

� 
d 5 ,7 

2 
'-> 

\ 
10 4 

32
J 

��
/7l 12 

11 4 C 

17 2 3 

��::::s::==18�"

d 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�JJ�m:Bff � (3/3) (PD165Y,PD165YS) 

TORQUE CONVERTER PIPING(3/3) 

1'% m % 

No. Part No. 

1 T24.49. 18[2] 

T24.49B.8 

2 GB93 

3 GB5783 

4 07000-03025 

5 GB5783 

6 T24.49.23[1] 

T24.49B.6 

7 07102-20503 

8 T24.49.38[1] 

9 07000-03035 

10 T24.49. 19[2] 

T24.49B.9 

11 T24.49.25 

12 07102-20305 

07102-20306 

13 T24.49.24[1] 

T24.49B. 7 

14 GB97. 1 

15 GB6171 

16 07283-22236 

17 07102-20622 

07102-20532 

18 T24.49. 1 

� � 

Description 

illlff 

��,. IJij Jtira-t �ffl 

�1110 

ilttM10x30 

O�II 

iltt M10x55 

illlff 

��St a] Jtir 11-t �ffl 

�ff 

illlff 

0 �Ill 

illlff 

��St a] Jtir 11-t �ffl 

illlff 

�ff 

J:�11-t�ffl 

illlff 

��St a] Jtira-t �ffl 

�1110 

il�MlOxl.25 

ff� 

�ff 

( ��/jtljijJtri�ffl) 

ff�m# 

TUBE 

PD165Y 

WASHER 

BOLT 

0-RING 

BOLT 

TUBE 

PD165Y 

HOSE 

TUBE 

0-RING 

TUBE 

PD165Y 

TUBE 

HOSE 

PD165YS-l 

TUBE 

PD165Y 

WASHER 

BOLT 

BRACKET 

HOSE 

BRACKET ASS'Y 

Ix: 
!SH tt 

• 
Remark 

Q'ty 
1 

14 

6 

5 

6 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

2 

1 

139 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


140 

� rAJ ff� ( 1/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(l/3) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�µijif� (1/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(l/3) 

1¥� m� 

No. Part No. 

1 G85783 

2 G893 

3 T24.49-5 

4 G897.1 

5 T24.49.44 

6 07000-03035 

7 T24.49.9 

T24E.49. 1 

T24E.49A.2 

8 GB93 

9 G85783 

10 

11 07260-23216 

12 T24.49.31 

T24E.49A.6 

13 07000-03032 

14 T24.49.27 

15 T24. 49. 5 [1] 

16 G81235 

17 G81235 

18 CBJ40-832R 

19 G85783 

20 07000-03022 

21 T24.49.21 

T24.498.4 

22 G85783 

23 07102-20504 

24 G85783 

� � 

Description 

l!tt M12x30 

�1112 

:Ji:� 

�1112 

ffl�B 

0%11 

7lllff 

(ililtJ:�111-{f.ffl) 

(�..t�ll't{f.ffl) 

�1110 

ffltt M10x30 

�m2x 

�ff 

7lilff 

(�..t�ll't{f.ffl) 

0%11 

7lilff 

7lilff 

0 %II 32x3. 5 

0 %II 80x3. 1 

�[lij* 

l!tt Ml0x30 

0%11 

7lilff 

��JJt PJHOrll't 1f.ffl 

ffltt M10x35 

�ff 

l!tt M10x55 

BOLT 

WASHER 

BRACKET 

WASHER 

STRAINER ASS'Y 

0-RING

TUBE 

PDI65Y 

PDl65Y-1 

WASHER 

BOLT 

CLAMP 

HOSE 

TUBE 

PD165Y-1 

0-RING

TUBE 

TUBE 

0-RING

0-RING

STEERING PUMP 

BOLT 

0-RING

TUBE 

PD165Y 

BOLT 

HOSE 

BOLT 

f£ 
IS(f� 

:I: 
Remark 

O'ty 

3 

3 

1 

2 

1 

2 

1 

20 

6 

8 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

2 

1 

2 

141 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


142 

�!AJ1f� (1/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(l/3) 

1¥-'% 00-'% � $ 

No. Part No. Description 

25 T24.49.8 ?lbff TUBE 

26 07102-20506 llllff HOSE 

27 T24.49.37 �?lb� STRAINER ASS 'Y 

28 GB5783 �tt: M10x25 BOLT 

29 T24.49. 15 x� BRACKET 

It 
IS# ti: 

:fl 
Remark 

Q'ty 

1 

1 

1 

4 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


� Jti.J ff� ( 2/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(2/3) 

o::::, =:;:. ==
l I 
4. 10

18 

11,9 , ..... 5 
a-• -a

v� 
at�fil 

-15

143 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


144 

��'lfJi& (2/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(2/3) 

1¥� m % 

No. Part No. 

1 07000-02021 

2 T24.49.2 

3 GB1187 

4 

.5 GB5783 

6 GB93 

7 T24.49.3 

T24. 49B. 1 [1] 

8 T24.49.4 

T24.49B.2[2] 

9 07000-02022 

10 GB1187 

11 GB5782 

12 07102-20520 

07102-20610 

07102-20522 

13 T24.49-2 

14 T24. 49.11 

15 T24.49. 14 

T24.49B.5 

T24E.49A. 1 

16 T24.49. 1 

17 07102-20522 

07102-20607 

18 T24.49.22 

� � 

Description 

0�111 

7J<fftl� 

1c•./i 1!JHOilt1� Jfl 

�- 19x1400 

1c•./il!J.lWilt1�Jfl 

ilf!Rl(Ox 

!lllltt Ml0x30 

�1110 

i'lll'lf 

1c•• l!J.l Wilt1 �}fl 

i'lll'lf 

1c•• l!J.l Wilt1 �}fl 

om11 

�ff 19x1600 

1c•./il!J.lWilt1�Jfl 

!lllttM10x70 

�ff 

1c•.lil!J.lWilt1�Jfl 

1c•..t�lt1 it.lfl 

�� 

jmff 

jmff 

1c•./il!J.lWilt1�Jfl 

PD165Y-1 

jmff 

�ff 

1c�.lil!J.lWilt1�Jfl 

i111�1l 

0-RING

NIPPLE 

HOSE 

CLAMP 

BOLT 

WASHER 

TUBE 

PD165Y 

TUBE 

PD165Y 

0-RING

HOSE 

BOLT 

HOSE 

PD165Y 

PD165YS-1 

SPACER 

TUBE 

TUBE 

PD165Y 

1c•• l!J.l Wilt1 �}fl 

TUBE 

HOSE 

PD165Y 

OILCOOLER 

It 
ISft ti 

:I: 
Remark 

Q'ty 

2 

2 

1 

8 

11 

11 

1 

1 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Jti]ffi& (2/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(2/3) 

1¥% 111% � � 

No. Part No. Description 

:tc�JMHJHUil!'t:iFffl 

le 
IS(j tt 

t 
Remark 

Q'ty 

145 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


146 

� rtiJ ff� (3/3) (PD16SY,PD165YS) 

STEERING OIL PIPING(3/3) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�rtiJff� (3/3) (PD165Y,PD165YS) 

STEERING OIL PIPING(3/3) 

.¥� Ill � � f$ 

No. Part No. Description 

1 T24.49-3 �tUltt: JOINT BOLT 

2 JB982 ffiil-�111 WASHER ASS'Y 

3 T24. 49. 13 [l] �ff TUBE 

4 07211-51016 ffltt�!k NIPPLE 

5 07002-01623 o %111 0-RING

6 GB93 ffi:111 10 WASHER 

7 GB5783 ffltt: M10x55 BOLT 

8 07042-20108 •• PLUG 

9 T24. 49. 10 �ff TUBE 

10 GB1235 0 %111 34x3. 5 0-RING

11 GB1235 0 %111 31x3. 5 0-RING

12 GB5782 il!tt: M10x60 BOLT 

13 144-49-16101 :ti:½� RELIEF VALVE 

14 T24.49.34 �ff TUBE 

15 07211-50508 �!k NIPPLE 

16 07002-00823 O %111 0-RING

17 T24.49-4 �!k ELBOW 

18 GB6172 j,1-BJ M8 NUT 

19 GB5783 ffltt: M10x25 BOLT 

20 GB5782 il!tt: M12x50 BOLT 

21 GB93 ffi:111 12 WASHER 

22 T19-49. 1-1 �Jt SHIM 

23 T24.49.46 �ff TUBE 

24 GB1235 0 %111 22x2. 4 0-RING 

25 T24.49.45 illlff TUBE 

26 07000-02014 O %111 0-RiNG

Jj: 
m tt 

:it 
Remark 

Q'ty 

4 

4 

4 

4 

4 

7 

2 

5 

1 

1 

1 

3 

1 

1 

4 

4 

4 

4 

2 

6 

6 

1 

2 

1 

1 

1 

147 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


CONTROL SYSTEM 

148 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


tf'&rdJ�$tl:ff ( 1/2) (PD165Y-1) 

FUEL CONTROL LEVER 

19 17 

'-11=:i lBI/ 18
ot 

20 

16 

149 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


150 

���$d�(l/2) (PD165Y-1) 

FUEL CONTROL LEVER 

1¥% Ill % � l* 

No. Part No. Description 

1 01052-51265 

2 GB97. 1-85 

3 T21. 43.1-10 

4 T24.43A.3.6 

5 04020-00616 

6 T21. 43. 1-2 

7 T21. 43. 1. 4 

8 GB5783 

9 GB6170 

10 GB5782 

11 GB93-87 

12 T24.43A.3. 1 

13 T21. 43. 1-3 

14 01593-11210 

15 GB91-86 

16 09304-01250 

17 T24.43A.3-1 

18 GB91-86 

19 GB882 

20 T24.43A.3-2 

21 GB91-86 

22 GB6178 

23 JB/ZQ3845-86 

24 GB5783 

25 GB93 

26 T24.43A.3.3 

!ill{;t:!Ml2X65 

:mll 12-140HV 

5'ff 

mlff: 

�.fftffi 6X 16 

MJt 

ft� 

iltt M8X35 

ii-Bf MS 

titt M12 X 25 

:m1112 

imfltUHf 

i\i 

ii-Bf M12 

3f [::Jffi 3X30 

ffl'¥ 

Xtf:1!.k 

3f [::J ffi 1. 5 X 10 

ffi 6X20 

�$lb 

3f [::Jffl 2X 15 

ii-BJ MS 

�,t$1k;l( SIBK8S/QM8 

il;t:iM10X30 

:m1110 

�� 

BOLT 

WASHER 

SPRING 

DISK 

PIN 

FACING 

BRACKET 

BOLT 

NUT 

BOLT 

WASHER 

LEVER 

COVER 

NUT 

PIN 

KNOB 

YOKE 

PIN 

SHAFT 

SHAFT 

PIN 

NUT 

END,ROD 

BOLT 

WASHER 

BRACKET 

fl:11: Uft3: 

Q'ty Remark 

1 

1 

1 

1 

2 

2 

1 

2 

2 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


tf&� � $tlitff mfi;J ( 2/2) ( PD165Y-1 ) 

FUEL CONTROL LINKAGE 

16 15 
'11 '

t13
7 

14 

151 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


152 

�im�$tlJtffmfi;J (2/2) (PD165Y-1) 

FUEL CONTROL LINKAGE 

�� lll� � � 

No. Part No. Description 

1 GB91 3f1Jffl 2X 15 PIN 

2 GB6178 ill$M8 NUT 

3 JB/ZQ3845-86 :1cil�* SILBK8S END,ROD 

/QM8 'Ji. 

4 01508-20805 -� NUT 

5 T24.43A. 3.5 -�fl ABSORBER 

6 JB/ZQ3845-86 :1cil�* SIBK8S/QM8 END,ROD 

7 GB6170 *i�M8 NUT 

8 T24A.43.3.2 !ii} tH!l. ftt: LEVER 

9 GB93 ffi:111 10 WASHER 

10 GB5783 IU! MlOX30 BOLT 

11 T24A.43.3.5 !ii} tf ffi:flf LEVER 

12 T24.43A.3.4 tf LEVER 

13 T24.43.3-9 XIJ* PLATE 

T24.43A.3-3 XIJ* PLATE 

14 GB882 ffl� B6X22 PIN 

GB882 ffl� B8X22 PIN 

15 GB97.2 ffi:111 6 WASHER 

GB97.2 m: 8 WASHER 

16 GB91 3f IJ ffl 1. 6 X 12 PIN 

GB91 
-

3f1Jffl 3. 2X 18 PIN 

flt �t! 

Q'ty Remark 

3 

3 

2 

2 

1 

1 

2 

1 

4 

4 

1 

1 

1 ..t�-vffl 

1 •�Wrm

1 ..t�-vffl 

1 -�Wiffl

1 ..t�-vffl 

1 -�Wiffl

1 ..t�-vffl 

1 -�Wiffl

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�:il$'1i (PD165Y-1) 

DECELERATOR PEDAL 

153 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


154 

�:ilfdtfli (PD16SY-1)

DECELERATOR PEDAL 

"'� [II� � # 

No. Part No. Description 

1 GB1152 �*FMlOXl FITIING 

2 T24.43.3.13 �ii-* PEDAL 

3 GB1099 t\t 5X7. 5X 19 KEY 

4 06122-02004 �ti SEAL 

5 GB290 mf;IJ�jf( 57941/20R BEARING 

6 T24A.43.3-2 �� COVER 

7 GB894. 1 �11120 WASHER 

. 8 GB5783 ilttMBX30 BOLT 

9 GB6170 ii-Ii MB NUT 

10 GB93 m111 s WASHER 

11 T24.43.3. 14 ff ROCKER 

12 GB91 ffl 2X24 PIN 

13 43-101 m WASHER 

14 43-100 t&!k END 

15 T24.43A.3.2 tmffffl 'flt LEVER 

16 GB5783 ilt!MIOX30 BOLT 

17 GB93 m11110 WASHER 

18 T24.43.3-10 iltt!&!k END 

19 T24A.43.3.l ff LEVER 

20 01508-20805 *I-Ii NUT 

21 T24.43.3-2 iltt!&!k END 

22 GB91 ffl 2X 15 PIN 

23 GB6178 ii-Ii MS NUT 

24 JB/ZQ3845-86 :x,$'�jf( SIBK8S/QM8 END.ROD 

25 T24A.43.3.4 ff LEVER 

26 JB/ZQ3845-86 :x,$'�jf( SILBK8S END,ROD 

/QMB :li 

27 T21. 43. 1-9[1] -· SPRING 

ltll: IStt tt 

Q'ty Remark 

2 

1 

1 

4 

2 

1 

3 

6 

3 

1 

2 

2 

2 

1 

2 

2 

1 

1 

2 

1 

2 

2 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1'&¥IB¥-lttl*f ( 1/2) (PD165Y-1 Yfil.r.�o:z;JJm � ffl)

FUEL CONTROL LEVER 

16 

20 

{ 26 

� 
25

g�d/ 9 24 

lg f& � 23
� /22 

21

155 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


156 

�imtlfb!Jff(l/2) (PD165Y-1 JIBJ:��z;JJm � ffl) 

FUEL CONTROL LEVER 

"� Ill � 

No. Part No. 

1 01052-51265 

2 GB97. 1-85 

3 T21. 43.1-10 

4 T24.43A.3.6 

5 04020-00616 

6 T21. 43. 1-2 

7 T21. 43. 1. 4 

8 GB5783 

9 GB6170 

10 GB5782-86 

11 GB93 

12 T24.43A.3. 1 

13 T21. 43.1-3 

14 01593-11210 

15 GB91-86 

16 09304-01250 

17 T24.43A.3-1 

18 GB91-86 

19 GB91 

20 GB882 

21 

22 01598-00608 

23 T24.43C.3.4 

.24 T24.43C.3-1[1] 

25 T24.43C.3-2 

26 T24.43C.3.2 

� f* 

Description 

iltt Ml2X65 

�IIJ 12-140HV· 

•• 

!Mlffi: 

�&ffi 

ttJt 

tc� 

iltt M8X35 

ii-BJ: MB 

iltt M12X25 

�11112 

1m n :Ii i'Aff 

[! 

ii-BJ: M12 

3T l:Jffi 

!!-¥ 

Jlt&� 

3'.fl:Jffi 1.5Xl0 

7f1Jffi2Xl6 

ffi$df B6 X 22 

�$111 MS X 100-

Ml6X 1.5-2000 

ii-BJ: 

.I!! 

•• 

.I!! 

3'JUff 

BOLT 

WASHER 

SPRING 

DISK 

PIN 

FACING 

BRACKET 

BOLT 

NUT 

BOLT 

WASHER 

LEVER 

COVER 

NUT 

PIN 

KNOB 

YOKE 

PIN 

PIN 

PIN 

SHAFT 

NUT 

SEAT 

SPRING 

SEAT 

BOX 

IUI: 

Q'ty 

1 

2 

1 

1 

2 

2 

1 

2 

2 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

Rf tl: 

Remark 

m�� 

m�m!-'% 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��f-l$(Jff (2/2) (PD165Y-l lal:��z;JJm�m) 

FUEL CONTROL LEVER 

29 

�15 
17 

157 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


158 

t/&�1-lfttlff (2/2) (PD165Y-1 JfilJ::��z;tJm � ffl) 

FUEL CONTROL LEVER 

1¥% 00% 

No. Part No. 

1 GB1152 

2 T24. 43. 1. 13 

3 GB1099 

4 GB894. 1 

5 06122-03504 

6 GB290 

7 GB5783 

8 T24.43.3. 14 

9 GB91 

10 43-100

11 GB93 

12 T24.43C.3-5 

13 GB6170 

14 T24.43C.3-9 

15 T24.43C.3-7 

16 GB91 

17 GB882 

18 T24.43C.3.3 

19 06122-01603 

20 GB T12764 

21 T24.43C.3-3 

22 01598-00800 

23 04248-30811 

24 01508-40805 

25 04211-20844 

26 T24.43C.3-8 

27 T24.43C.3. 1 

28 T24.43C.3-6 

� � 

Description 

ill!;ff MlO X 1 

/ii!illi 

.5X7.5X19 

ffllll 20 

ill!M 

�qi$illffe 57941/20R 

�tt M8X30 

ff 

ffi 2X24 

*�

�11110 

lltt*� 

f.1-BJ: M6 

tilff 

XD*1i 

7fDffi 3. 2X 14 

ffi$ill 8 X 22 

ttff 

$ill ffe !,t M 

$illffe HK1614 

�Jt 

ll-BJ: 

ff 

ll-BJ: 

XD*1i 

XD*1i 

� 

�lli 

FITIING 

PEDAL 

KEY 

WASHER 

SEAL 

BEARING 

BOLT 

LEVER 

PIN 

JOINT 

WASHER 

JIONT 

NUT 

LEVER 

PLATE 

PIN 

PIN 

LEVER 

SEAL 

BEARING 

WASHER 

NUT 

LEVER 

NUT 

PLATE 

PLATE 

BRACKET 

PLATE 

lt:fl: 

Q'ty 

2 

1 

2 

1 

4 

2 

2 

1 

1 

1 

1 

1 

2 

1 

1 

3 

3 

1 

4 

3 

2 

2 

1 

1 

1 

1 

1 

1 

!SH tt 

Remark 

�-'i}ffi 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1'&im�ilitlff (2/2) (PD165Y-l lfil.r.��f;1Jm�m) 

FUEL CONTROL LEVER 

.. -i} Ill -i} � • •• 

No. Part No. Description Q'ty 

29 T24.43C.3.5 x� BRACK.ET l 

30 GB5783 ilttM10X20 BOLT 2 

31 GB97 �1110 WASHER 2 

32 GB6172-86 ii-BJ: MIO NUT 2 

33 T21. 43. 1-9[1] ,.. SPRING 1 

34 T24A.43.3-2 $lit� COVER 1 

15ft � 

Remark 

159 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


160 

11im�$tl:ff (1/2) (PD165YS-1) 

FUEL CONTROL LEVER 

20 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ia1�$tlff(l/2) (PD165YS-1) 

FUEL CONTROL LEVER 

.1¥% II % � f$ 
No. Part No. Description 

1 01052-51265 

2 GB97. 1-85 

3 T21. 43. 1-10 

4 T24.43A.3.6 

5 04020-00616 

6 T21. 43. 1-2 

7 T21. 43. 1. 4 

8 GB5783 

9 GB6170 

10 GB5782 

11 GB93-87 

12 T24.43A.3. 1 

13 T21. 43. 1-3 

14 01593-11210 

15 GB91-86 

16 09304-01250 

17 T24.43A.3-1 

18 GB91-86 

19 GB882 

20 T24.43A.3-2 

21 GB91-86 

22 GB6178 

23 JB/ZQ3845-86 

24 GB5783 

25 GB93 

26 T24.43A.3.3 

lltt Ml2X65 

�Ill 12-140HV 

•• 

liffl: 

}Ef:i'lffi 6X 16 

}tJt 

1£� 

!kltt M8X35 

jl-8f MB 

*itt Ml2X25 

m11112 

?lllfl-�ff 

fit 

jl-8f M12 

3f!Jffi 3X30 

i1£-=¥ 

Jl�!k 

3f!Jffi 1.5X10 

ffl 6X20 

f};'.� 

3f!Jffl 2X 15 

*J-8f MB 

*ll�� SIBK8S/QM8

*Jtt Ml0X30 

�11110 

�� 

BOLT 

WASHER 

SPRING 

DISK 

PIN 

FACING 

BRACKET 

BOLT 

NUT 

BOLT 

WASHER 

LEVER 

COVER 

NUT 

PIN 

KNOB 

YOKE 

PIN 

SHAFT 

SHAFT 

PIN 

NUT 

END,ROD 

BOLT 

WASHER 

BRACKET 

�- !{It ti 

Q'ty Remark 

1 

2 

1 

1 

2 

2 

1 

2 

2 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

161 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


162 

1?&�fs!fttli!ffmf4J (2/2) (PD165YS-1)

FUEL CONTROL LINKAGE 

16 15 

'I, ' 
�13 7

14

 
https://vk.com/dieselinj

https://vk.com/dieselinj


f&��itd�ffmfi;J (2/2) (PD165YS-1)

FUEL CONTROL LINKAGE 

1¥� m� 

No. Part No. 

1 GB91 

2 GB6178 

3 JB/ZQ3845-86 

4 01508-20805 

5 T24.43A.3.5 

6 JB/ZQ3845-86 

7 GB6170 

8 T24A.43.3.2 

9 GB93 

10 GB5783 

11 T24A.43.3.5 

12 T26.43A.3. 1 

T26.43A.3. 1 

13 T24.43.3-9 

14 GB882 

15 GB97.2 

16 GB91 

17 T24A.43.3-1 

� • 

Description 

7f 1Jffi 2X 15 

ii-BJ: M8 

:x,,$Jbjj( SILBK8S 

/QM8 ti. 

ii-BJ: 

tl1'!i:B 

:x,,$Jbjj( SIBK8S/QM8 

ii-BJ: M8 

1fll;ffffi fl: 

m1110 

iltt MlO X 30 

1fllffffHt!= 

;ff 

;ff 

Jl.lJ� 

ffi$Jb 86X22 

mlll 6 

7f1Jffi 1.6Xl2 

�l'lt!z;ff 

PIN 

NUT 

END,ROD 

NUT 

ABSORBER 

END,ROD 

NUT 

LEVER 

WASHER 

BOLT 

LEVER 

LEVER 

LEVER 

PLATE 

PIN 

WASHER 

PIN 

LEVER 

ltt ISft ti 

Q'ty Remark 

3 

3 

2 

2 

1 

1 

2 

1 

4 

4 

1 

1 _t!lte�Jfi 

1 ffil!JjWfJij 

1 

1 

1 

1 

1 

163 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


164 

�jl�t)i (PD165YS-1) 

DECELERATOR PEDAL 

2\ ., 'l' 22
25 ' 23 

'I 9 

20 I 
26

1
� I '2223 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�:rm$� (PD165YS-1) 

DECELERATOR PEDAL 

1'% m % � � 

No. Part No. Description 

1 GB1152 

2 T24.43.3. 13 

3 GB1099 

4 06122-02004 

5 GB290 

6 T24A.43.3-2 

7 GB894. 1 

8 GB5783 

9 GB6170 

10 GB93 

11 T24.43.3. 14 

12 GB91 

13 43-101

14 43-100

15 T24.43A.3.2 

16 GB5783 

17 GB93 

18 124.43.3-10 

19 T26.43.3.2 

20 01508-20805 

21 124.43.3-2 

22 GB91 

23 GB6178 

24 JB/ZQ3845-86 

25 T26.43.3.3 

26 JB/ZQ3845-86 

�:,f MlOX 1 

�llWi� 

i@5X7. 5X 19 

�ti 

ili;IJ$� 57941/20R 

$Ill: 

f=ill 20 

iltt M8X30 

ilf!J: M8 

�1118 

ff 

ffl 2 X 24 

� 

tl9-

fmffffiflj= 

ilttM10X30 

�11110 

!ltttl9-

ff 

ti-BI 

tltttl9-

ffl 2X 15 

ti-ii M8 

�c"�$� SIBK8S/QM8 

ff 

�ll$� SILBK8S 

/QM8 ti. 

FITTING 

PEDAL 

KEY 

SEAL 

BEARING 

COVER 

WASHER 

BOLT 

NUT 

WASHER 

ROCKER 

PIN 

WASHER 

END 

LEVER 

BOLT 

WASHER 

END 

LEVER 

NUT 

END 

PIN 

NUT 

BEARING 

LEVER 

BEARING 

let ISft ti 

Q'ty Remark 

2 

1 

1 

4 

2 

1 

3 

6 

3 

1 

2 

2 

2 

1 

2 

2 

1 

1 

2 

1 

2 

2 

1 

1 

1 

165 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


166 

�imrlfbtlff (1/2) (PD165YS-1 JIBJ:�) 

FUEL CONTROL LEVER 

20 

( 26 

� �5 
8�d 24 

I (@ ./ 23
22 

P')/19 

ll../�

'J 
21

16 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1'&�tlfttlff(l/2) (PD165YS-1 JIBJ:�) 

FUEL CONTROL LEVER 

1'% m % 

No. Part No. 

1 01052-51265 

2 GB97. 1-85 

3 T21.43.1-10 

4 T24.43A.3.6 

5 04020-00616 

6 T21. 43. 1-2 

7 T21. 43. 1. 4 

8 GB5783 

9 GB6170 

10 GB5782-86 

11 GB93 

12 T24.43A.3. 1 

13 T21.43.1-3 

14 01593-11210 

15 GB91 

16 09304-01250 

17 T24.43A.3-1 

18 GB91-86 

19 01598-00608 

20 GB882 

21 

22 GB91 

23 T24.43C.3.4 

24 T24.43C.3-l[l] 

25 T24.43C.3-2 

26 T24.43C.3.2 

� � 

Description 

iltt Ml2X65 

m11112-140JN 

51\tft 

IMl:li 

�f:l'Lffl 

ttJt 

tt� 

litt M8X35 

;J£t M8 

;Jtt Ml2X25 

m11112 

Mflti�Hf 

f& 

ii-Ht M12 

Jfc:Jffi 3X30 

m¥ 

Xtl!k 

7T [:I ffl 1. 5 X 10 

*--Ht 

ffl� 6X22 

��M8Xl00-

Ml6X 1.5-2100 

Jf c:Jffi 2X 14 

� 

•• 

� 

5'Jtffi 

BOLT 

WASHER 

SPRING 

DISK 

PIN 

FACING 

BRACKET 

BOLT 

NUT 

BOLT 

WASHER 

LEVER 

COVER 

NUT 

PIN 

KNOB 

YOKE 

PIN 

NUT 

PIN 

SHAFT 

PIN 

SEAT 

SPRING 

SEAT 

BOX 

•• � tt

Q'ty Remark

1 

2 

1 

1 

2 

2 

1 

2 

4 

2 

2 

1 

1 

1 00{1j1t 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

167 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


168 

t/&��fttlff (2/2) (PD165YS-1 Yfil..1:�) 

FUEL CONTROL LEVER 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�¥BI¥-l1ttlff (2/2) (PD165YS-1 fflc...t�) 

FUELCONJROLLEVER 

1¥� 111% 

No. Part No. 

1 GB1152 

2 T24.43.3. 13 

3 GB1099 

4 GB894. 1 

5 06122-03504 

6 GB290 

7 GB5783 

8 T24.43.3. 14 

9 GB91 

10 43-100

11 GB93 

12 T24.43C.3-5 

13 GB6170 

14 

15 T24.43C.3-7 

16 GB91 

17 GB882 

18 T24.43C.3.3 

19 06122-01603 

20 GB T12764 

21 T24.43C.3-3 

22 01598-00809 

23 04248-30811 

24 01508-00805 

25 04211-20844 

26 T21. 43. 1-9[1] 

27 T24.43C.3. 1 

� $ 

Description 

nlJ� MlOX 1 

�:ii�* 

Ul5X7.5Xl9 

fflll 20 

nlJM 

nlf;IJ*'h* 57941/20R 

tt!tt M8X30 

ff 

:tflJffi 2X2. 4 

�� 

m1110 

tt!��� 

tt!-f!JM6 

�$ill MS X 100-

Ml6X 1. 5-800 

XIJ* 

:tflJffi 3. 2X 14 

ffi$ib 8 X 22 

ttff 

*'h**j;j" 

*'h* HK1614 

:ffi!Jt 

tt!-f!J 

ff 

tt!-f!J 

XIJ* 

-·

� 

FITIING 

PEDAL 

KEY 

WASHER 

SEAL 

BEARING 

BOLT 

LEVER 

PIN 

END,ROD 

WASHER 

END,ROD 

NUT 

SHAFT 

YOKE 

PIN 

PIN 

LEVER 

SEAL 

BEARING 

WASHER 

NUT 

LEVER 

NUT 

PLATE 

SPRING 

BRACKET 

lt:fi: llfi 73: 

Q'ty Remark 

2 

1 

1 

1 

4 

2 

2 

1 

1 

1 

1 

1 

2 

1 

1 

3 

3 

1 

4 

3 

2 

2 

1 

2 

1 

1 

1 

169 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


170 

tf&��$tl;ff (2/2) (PD165YS-1 lfil..t�) 

FUEL CONTROL LEVER 

.1¥� Ill� � IC 
No. Part No. Description 

28 T24.43C.3-6 xt& PLATE 

29 T24.43C.3.5 x� BRACKET 

30 GB5783 iUtM10X20 BOLT 

31 GB97 'ffzlll 10 WASHER 

32 GB6172-86 diij MlO NUT 

33 T24.43C.3-4 * PLATE 

34 T24A.43-.3-2 $dff.: COVER 

lc:I: II# tt 

Q'ty Remark 

1 

1 

2 

2 

2 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Jiff- (1/2) (PD165Y-1,PD165YS) 

GEARSIDFT LEVER 

6 

14 

20 C 
1� 34 {, 

k-:1· 32
l!P1 ,, 
I 21 33 , 19

18 20 

20 b 
19� 2j v
18, ..,X.

1 
• ""-18

'SI' I ''19 21 21 "-
20 

20 a 
30 19� 22 t 
29 '9 ... L.-.......... 18 

"-F$ � I�, 
31 I I 21 21 ,19

'/ 25 18 20 
_,,..16 ;re

n
24 

i 

28 !l 
27 !f 25 23 

26} 

� 

32�36

20 j3 21',37 

19
� 38 

171 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


172 

5f:rm;ff (1/2) (PD165Y-1,PD165YS) 

GEARSIDFT LEVER 

}¥� Ill � 

No. Part No. 

1 T21A.43.2.1 

2 GB97. 1 

3 GB818 

4 09304-01240 

5 09361-01460 

6 T24. 43A. 1. 3 

7 GB879 

8 GB894. 1 

9 GB304. 7-81 

10 GB893. 1 

11 T24. 43A. 1. 2 

12 GB5783 

13 GB93 

14 T24. 43A. 1. 1 

15 GB5783-86 

16 GB93 

17 T24. 43. 1. 4 

18 JB/ZQ3845-86 

19 01593-11008 

20 GB91 

21 GB6173 

22 04245-41013 

23 T24. 43. 1. 7 [l] 

24 GB290-84 

25 06122-02004 

26 T24. 43. 1. 8 

27 GB1099 

� It 

Description 

�:iliiiit& 

�Ill 8-300HV-Zn. D 

*IU MB X 16-Zn. D 

�-¥ 

�tlt: 

t\l!m-:ff 

s!Jjlfffl 5X30 

f=llll 20 

�il$111* GE20C 

f=!III 35 

$111*.ila 

*itt M10X20 

�III 10 

t\l!m-�f.t. 

*itt Ml2X25 

�11112 

:ff 

�il$111* SIBK lOS/QB 

MlOX 1. 25 

ii-BJ: MlO X 1. 25 

ff [Jffl 2X 18 

*I-BJ: MlO X 1. 25 

:ff 

:ff 

$111* 57941/20K 

f:j;J-11 

:ff 

i@5X7.5Xl9 

SHIFfPLATE 

WASHER 

S CREW 

KNOB 

BUSHING 

LEVER 

PIN,SPRING 

RETAINER 

END,ROD 

RETAINER 

CAP, BEARING 

BOLT 

WASHER 

CASE,CONTROL 

BOLT 

WASHER 

LEVER 

END,ROD 

NUT 

PIN,COTTER 

NUT 

LEVER 

LEVER 

BEARING 

SEAL 

LEVER 

KEY 

lt:11: !Sfttt 

Q'ty Remark 

1 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

4 

4 

1 

5 

7 

6 

6 

2 

1 

4 

6 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�,l;ff (1/2) (PD16SY-1,PD16SYS) 

GEARSHIFT LEVER 

.1¥� Ill� � • 

No. Part No. Description 

28 T24. 43. 1. 5 x!R! SUPPORT 

29 T24. 43. 1. 6[1] ff LEVER 

30 GB1153-74 �� 60° MlOX 1 FITTING,GREASE 

31 GB5783 !kUtM12X30 BOLT 

32 JB/ZQ3845-86 �11�:iI( SIBK 10S/QB END,ROD 

MlOX 1.251r. 

33 01508-21006 ii-BJ NUT 

34 T24.43. 1-5 tiff SCREW 

35 T24.43. 1-2 tiff SCREW 

36 T24.43. 1-3[1] ��� COUPLING 

37 GB97.1 m!ll to-140HV WASHER 

38 GB91 3f 1::Jffl 3 X 20 PIN ,COTTER 

flt IStt tt 

Q'ty Remark 

1 

1 

1 

3 

2 

2 

1 

1 

1 

1 

1 

173 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


174 

5f;i!t]Ji)Eff- ( 1/2) (PD165Y-1,PD165YS) 

GEARSIDFT LEVER 

9 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1f:iltJJtjEff ( 1/2) (PD165Y-1,PD165YS) 

GEARSIDF_T LOCK LEVER 

1'� II� � JJt 

No. Part No. Description 

1 GB91 ff [Jffi 1. 6X 10-Zn. D PIN ,COTIER 

2 GB97. 1 �II 6-140HV-Zn. D WASHER 

3 T24.43A. 1-1 J!;ff LEVER 

4 T24. 43A. 1. 4 ffi;ff LEVER 

5 09305-00800 -¥Wi HANDER 

6 T19. 43. 3. 10 ;ff LEVER 

7 GB882 ffi� 16X55 PIN 

8 GB91 ff[Jffi 4X26 PIN ,COTIER 

9 43-120 •• SPRING 

' 

•• ISft Ji

Q'ty Remark 

4 

4 

1 

1 

1 

1 

1 

1 

1 

175 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


176 

�ltiJ�fbtl� (PD165Y-1,PD165YS) 

STEERING CONTROL LEVER 

,. 
I I J\

17 141 
13 

,. 
I I J\

17 141 
13 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�JRJtlibfJ*f (PD165Y-1,PD165YS) 

STEERING CONTROL LEVER 

.1¥� m·� � f* 

No. Part No. Description 

1 T19-43.2.31 ¥ivi HANDER 

2 T19-43.2-5 -� NUT 

3 T24.43A.2.3 ff LEVER 

4 T24.43A.2.4 ff LEVER 

5 09311-31237 �/lfrf=i BUMPER 

6 GB6170 -� M12-8-Zn. D NUT 

7 T24.43A.2. 1 � PLATE 

8 GB5783 iltt MS X 25-Zn BOLT 

9 GB97. 1 mil 8-300HV-Zn WASHER 

10 06122-02004 7lilj.j- SEAL 

11 06120-02016 ffltf-$111* BEARING 

12 T19-43.2. 15 $111 SHAFT 

13 GB91 ffl 2X 16-Zn PIN 

14 GB6178 il�M8-Zn.D NUT 

15 GB93 m1110-zn WASHER 

16 GB5783 iltt MlO X 25-Zn BOLT 

17 T19-43.2-7 ff�!k END.ROD 

lt::lt IStt tt

Q'ty Remark 

2 

2 

1 

1 

2 

2 

1 

4 

4 

4 

4 

1 

2 

2 

3 

3 

2 

177 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


178 

�JAJ.&$1Jz;IJfxz;JJ�� (2/2) (PD165Y-1,PD165YS) 

STEERING AND BRAKE LINKAGE 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�JPJ.&fblJi;IJJJxz;IJ�� (2/2) (PD165Y-1,PD165YS) 

STEERING AND BRAKE LINKAGE 

1'-iJ Ill -iJ 

No. Part No. 

I GB882 

2 GB91 

3 04211-21478 

4 T24. 43. 2. 2 

5 GB6171 

6 01508-21408 

7 04221-21478 

8 T24.43.2.6 

9 GB5783 

10 GB93 

11 GB97 

12 T24.43A.2-l 

13 GB882 

14 GB6170 

15 GB5783 

16 T24.43A.2-2 

17 T24.43A.2.2 

18 GB5782 

19 GB93 

20 79-76 

21 79-75

22 GB6170 

23 

24 

� f* 

Description 

ffl-14X40 

}f lJffl 4X25 

Jll:Jlt 

ff 

ii-Bf Ml4 XI. 5 

ii-Bf Ml4 XI. 5 

Jll:Jlt 

ff 

iltt Ml2X45-Zn. D 

m1112 

ff[Jffl 3. 2X 18 

Jll:Jlt 

ffl Al0X28 

*I-Bf MB 

iltt Ml4 X 45-Zn. D 

ffi'.itlt 

x� 

iltt MIOX40-Zn 

mll 10-Zn 

ff� 

ff� 

ii-Bf MIO-Zn 

�-M8X50-

Ml6-1500 

�-M8X50-

Ml6-1400 

PIN 

PIN 

YOKE 

LEVER 

NUT 

NUT 

YOKE 

LEVER 

BOLT 

WASHER 

PIN 

YOKE 

PIN 

NUT 

BOLT 

PLATE 

BRACKET 

BOLT 

WASHER 

CLAMP 

CLAMP 

NUT 

SHAFf 

SHAFf 

lfct 

Q'ty 
4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

I 

I 

2 

2 

2 

2 

2 

I 

I 

IS# tt 

Remark 

179 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


180 

fttlz;}J�f}i (PD165Y-1,PD165YS) 

BREAK PEDAL 

1"' 1 

f''-2�9 

//"21 24 
23 e I 

1a-i�22 

\ 
17 

25 

"� 
12 

12 

12 

'"'()" 
� � 13

" 14 
'iJ. GO"- 13

" "- 13 

"' 14 
13 

12 

2 

5 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


flitlz;IJ-fi (PD165Y-1,PD165YS) 

BREAK PEDAL 

1¥% !I % 

No. Part No. 

1 T24.43A.4. 1 

2 T24.43A.4-2 

3 GB93 

4 GB5783 

5 T24.43.2. 10 

6 09311-31237 

7 GB6170 

8 GB1153-74 

9 T24.43.2-9 

10 GB5783 

11 GB93 

12 GB1099-79 

13 06122-03504 

14 GB290-84 

15 43-22

16 T24.43A.4-l 

17 GB882 

18 GB91 

19 04211-21478 

20 GB6171 

21 04248-31433 

22 01508-21408 

23 04221-21478 

24 T24.43.2. 7 

25 T24.43A.4-3 

26 GB5783 

27 GB93 

28 GB97. 1 

� f$ 

Description 

�� 

� 

m111 s 

!\ltt:MSX25 

-�

$� 

.ilj: Ml2-8 

illf;j;f 90 ° MIO X 1 

$!Ir 

•tt Ml2X45

m11112 

• lOX 13X32

jmj;J" 

ffllt$1k� 67941/35 

1'f.f 

5'jt 

ffl$1k B14X40 

;Jf lJffl 4X 25 

XIJ� 

ii-BJ: Ml 4 X 1. 5 

:ff 

ii-BJ: Ml 4 X 1. 5 

Jl.lJ� 

:ff 

$!Ir 

iltt Ml 4 X 40 

m11114 

mll! 14-300HV 

BRACKET 

PLATE 

WASHER 

BOLT 

PEDAL 

ABSORBER 

NUT 

FITIING 

SHAFT 

BOLT 

WASHER 

KEY 

SEAR 

BEARING 

ROCKER 

SPRING 

PIN 

PIN 

YOKE 

BUT 

LEVER 

NUT 

YOKE 

LEVER 

SHAFT 

BOLT 

WASHER 

WASHER 

ti::it ISff ti: 

Q'ty Remark 

1 

1 

6 

6 

1 

2 

2 

2 

1 

3 

3 

5 

6 

4 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

4 

4 

4 

181 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


182 

,W:$fijijff (PD165Y-1,PD165YS) 

PARKING BRAKE LEVER

 
https://vk.com/dieselinj

https://vk.com/dieselinj


,ff:$fijijff (PD165Y-1,PD165YS) 

PARKING BRAKE LEVER 

1¥-iJ II -iJ

No. Part No. 

1 09305-00800 

2 GB5783 

3 GB93 

4 43-56

5 SF-1 

6 43-55

7 GB1099-79 

8 GB91 

9 GB6170 

10 JB/ZQ3845-86 

11 GB6170 

12 T24.43.2-l 

13 43-53

14 T24.43.2. 11 

15 T24.43.2. 12 

16 GB93 

17 GB5783 

18 T24.43.2.4 

19 T24. 43. 2-10 

20 GB91 

21 GB882 

22. T24. 43. 2. 5 [l]

23 GB5783

24 T24.43.2-7

25 GB91

26 T24.43.2-6

27 T24.43A.4.2

� • 

Description 

:N-¥ 

iltt M8X25 

:!tl:111 8 

tUf 

tt2ft.: 

ff 

t@ 5X6. 5X 16 

3f1Jffi4>2Xl6 

il�M8 

�iJ�* SIBKBS/QMB 

il�M8XL25 

ff 

ff 

ff 

1&� 

:!tl:111 12 

iltt Ml2X35 

ff 

#3f 

3f1Jffi 4X25 

ffi B14X35 

:i:� 

iltt Ml2X30 

ffi 

3f1Jffi3Xl6 

3'tt 

:i:� 

KNOB 

BOLT 

WASHER 

LEVER 

BUSHING 

LEVER 

KEY 

PIN 

NUT 

BEARING 

NUT 

LEVER 

LEVER 

LEVER 

BRACKET 

WASHER 

BOLT 

LEVER 

PIN 

PIN 

BRACKET 

BOLT 

PIN 

PIN 

SPRING 

BRACKET 

•• ISft ti

Q'ty Remark

1 

2 

2 

1 

2 

1 

2 

2 

1 

2 

2 

1 

1 

1 

1 

5 

2 

1 

1 

1 

1 

1 

3 

1 

1 

1 

1 

183 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


TRAVEL SYSTEM 

184 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


'Et:$� (PD165Y,PD165YS) 

TRACKFRAME 

7� 

185 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


186 

,&$� (PD165Y,PD165YS) 

TRACKFRAME 

"'� II � � � 

No. Part No. Description 

1 T24.30.8 ft$� (ii:) FRAME,TRACK,L.H 

T24.30. 13 ft$� ctn FRAME,TRACK,R.H 

2 T24.30-9 :W� BUSHING 

3 T24.30-2 IVj�IIJ SEAL 

4 T24.30-8 ffl PIN 

5 GB1152 11H�M10X 1 FITTING,GRESE 

6 T24.30-6 �ti (ii:) GUARD,L.H 

T24.30-7 �ti (ti) GUARD,R.H 

7 GB5783 *lttM20X50 BOLT 

8 JB/ZQ3756-8 �11120 WASHER 

ltt ISft tt 

Q'ty Remark 

1 

1 

2 

4 

2 

2 

1 

1 

8 

8 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


*nmfiJ (PD165Y,PD165YS)

RECOIL SPRING 

� 
28 

�� "30 
8/� 18 

44 

31 2 

,,38 

187 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


188 

*nmfiJ (PD165Y, PD165YS)

RECOIL SPRING 

1'-i½ Ill -i½ � # 

No. Part No. Description 

1 T24. 30. 2.1 

2 GB5782 

3 GB5782 

4 GB93 

5 T24.30.2.2 

6 T24.30.2-2 

7 T24.30.2-1 

·8 GB5783 

9 GB5783 

10 GB93 

11 GB1235 

12 T24.30.2.4 

13 30-78

14 T24.30.2-15 

15 Q/ZB248-77 

16 GB894. 1 

17 T24.30.2-16 

18 T24.30.2-5 

19 T24.30.2-13 

20 GB5783 

21 GB93 

22 T24.30.2-17 

23 T24.30.2-18 

24 HG4-692-67 

25 T24. 30. 2. 3 

26 GB5783 

27 GB93 

28 T24.30.2-7 

JUI 

*lttM16X55 

ilttM16X70 

3ll\ -� II 16 

�Ut:ff 

�II 

-�

l!ttM20X45 

*ittM12X40 

�1112 

o m11 sox5. 1

�jJ{i[ 

tl:imfl 

m• 

YX m.\ff j.J-11] D=70 

f=ill 58 

�II 

••mr�

Bir& 

l!tt M12X25 

-·�11112

fl <ti:> 

r& ctn 

ii!j.j' PD95 X 125 X 12 

x� 

*lttM20X55 

�1120 

�'.it-· 

YOKE,FRINT IDLE 

BOLT 

BOLT 

WASHER,SPRING 

ROD 

WASHER 

PLATE,LOCK 

BOLT 

BOLT 

WASHER,SPRING 

0-RING 

CYLINDER 

LUBRIGATOR 

PISTON 

PACKING 

R ING 

WASHER 

PILOT 

COVER 

BOLT 

WASHER,SPRING 

COVER,L.H 

COVER,RH 

SEAL,OIL 

BR ACKET 

BOLT 

WASHER,SPRING 

SPRING,RECOIL 

•• IS# tt

Q'ty Remark 

2 

4 

8 

12 

2 

2 

2 

2 

12 

12 

2 

2 

2 

2 

2 

2 

2 

2 

2 

8 

8 

1 

1 

2 

2 

12 

12 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


*.:bmfi;J (PD165Y,PD165YS) 

RECOIL SPRING 

}¥-ij- Ill -iJ � It 

No. Part No. Description 

29 124.30.2-6 :ff ROD 

30 124.30.2-8 �jnJ� PILOT 

31 GB6171 ;J-BJ: M36X3 NUT 

32 124.30.2-12 tJta� PLATE,LOCK 

33 GB5783 *JttM10X20 BOLT 

34 GB93 �Ill 10 WASHER,SPRING 

35 T24.30.2-9 Jslii� COVER 

36 T24.30.2-10 � PACKING 

37 GB5783 llttM12X25 BOLT 

38 GB93 --�11112 WASHER,SPRING 

39 T24.30.2-19 � GASKET 

40 GB1152 jmft FI1TING,GREASE 

41 124.30.2-14 m�:t: BUSHING 

42 T24.30.2-4 JJi:ff ROD 

43 124.30.2-3 ti¥ BUSHING 

•• !ti t±

Q'ty Remark

2 

2 

2 

2 

2 

2 

2 

2 

8 

8 

2 

4 

4 

2 

2 

189 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


190 

i3'$�� (PD165Y, PD165YS) 

TRACK FRAME COVER 

/ ...... 

10 / ... , 9 I · 
13 ,..,, 

8 
1211

 
https://vk.com/dieselinj

https://vk.com/dieselinj


3$�1& (PD165Y, PD165YS) 

TRACK FRAME COVER 

1¥-% Ill-% � f* 
No. Part No. Description 

1 T24.30-1 

T24.30-2 

2 GB5783 

3 GB93 

4 GB96 

5 T24.30.6 

5 T24.30. 7 

6 GB5783 

7 GB93 

8 GB5783 

9 GB93 

10 01643-31445 

11 GB5783 

12 GB93 

13 GB96 

14 T24.30.4 

14 T24.30.5 

15 GB5783 

16 GB93 

17 GB96 

18 GB5783 

1� GB93 

20 GB93 

21 GB91 

22 T24.30. 11 

22 T24.30. 12 

23 GB5783 

24 01643-32060 

mJ'.iJ (ti:) 

ml '.ill ( :ti ) 

iltt Ml2X30-Zn. D 

-Jtmlll 12-Zn. D

mll! 12-lOOHV- Zn. D 

fiUt.'iJ <tD 

ii¥�� (:tj) 

iltt Ml2X30-Zn. D 

-Jlmlll 12-Zn. D

iltt Ml4X 100-Zn. D 

-Jtmlll 14-Zn. D

m111 14 

iltt Ml2X30-Zn. D 

5'Jtmlll 12-Zn. D 

mlll 12-lOOHV- Zn. D 

i:p.'iJ (ti:) 

i:p ... ( :ti ) 

iltt Ml2X30-Zn. D 

--�11112-Zn. D 

mll! 12-lOOHV- Zn. D 

ilttMlOX40 

�11110 

�11110 

7flJffi 2. 5X25 

st� (ti:) 

st� (:tj) 

iltt M20 X 50-Zn. D 

m111 20 

COVER,L.H 

COVER,R.H 

BOLT 

WASHER,SPRING 

WASHER 

COVER,L.H 

COVER,R.H 

BOLT 

WASHER,SPRING 

BOLT 

WASHER,SPR ING 

WASHER 

BOLT 

WASHER,SPRING 

WASHER 

COVER,L.H 

COVER,R.H 

BOLT 

WASHER,SPRING 

WASHER 

BOLT 

WASHER 

WASHER 

PIN,COTTER 

SUPPORT,L.H 

SUPPORT,R.H 

BOLT 

WASHER 

1£:lt IS# tt 

Q'ty Remark 

1 

1 

6 

6 

6 

1 

1 

4 

4 

2 

2 

2 

4 

4 

4 

1 

1 

8 

8 

8 

2 

2 

2 

2 

1 

1 

4 

4 

191 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


192 

€i'$�.fti (PD165Y, PD165YS) 

TRACK FRAME COVER 

,,� Ill � � IC 

No. Part No. Description 

25 GB5783 lltt'.M22X50 BOLT 

26 GB93 �11122 WASHER,SPRING 

27 T24.30-4 lett BOLT 

28 T24.30-5 �f§J COLLAR 

29 01590-13033 il-BJM30 NUT 

30 GB91 ffl 5X60 PIN,COTTER 

•• !Sfj�

Q'ty Remark 

8 

8 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


51�� (PD165Y,PD165YS) 

FRONT IDLER 

193 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


194 

�I�� (PD165Y,PD165YS) 

FRONT IDLER 

J¥% Ill % � • 

No. Part No. Description 

T24.30. 1 �,��.�$; FRONT IDLER 

ASS'Y 

1 T24. 30. 1. 1. 2 �,��f* IDLER 

2 T24. 30. 1. 1-6 �,��*'II SHAFT,IDLER 

3 T24. 30. 1. 1-1 -� PLUG 

4 07000-03055 0 �i!till 0-RING

5 T24. 30. 1. 1-2 t'x� BUSHING 

6 T24. 30. 1. 1. 1 *'II� BUSHING 

7 GB879 #Jtffi 5X 12 PIN,ROLL 

8 GB1235 0 �Wtill 115X5. 7 0-RING

9 GB5783 *ltt MlOX30-Zn BOLT 

10 GB93 'mll 10 WASHER,SPRING 

11 T24. 30. 1. 1-5 "-tilf RIN�SEAL 

12 T24. 30. 1. 1-4 O�II 0-RING

13 T24.30. 1-1 li:11:;� BRACKET,L.H 

14 T24.30. 1-5 �-� PLATE,GUIDE 

15 T24.30. 1-2 ;tit£;� BRACKET,R.H 

16 T24.30. 1-5 �� PLATE,GUIDE 

17 T24.30. 1-3 jEnlffl PIN.DOWEL 

18 GB6171 ii-BJ M16 X 1. 5-Zn NUT 

19 GB97. 1 'mll 16 WASHER,SPRING 

20 GB93 'mll 16 WASHER,SPRING 

21 T24.30. 1-4 iJUl'm SHIM 

22 T24.30. 1-6 1& COVER 

23 GB5783 iltt M16 X 50-Zn BOLT 

•• ISft tt

Q'ty Remark 

2 

2 

2 

2 

4 

4 

4 

4 

4 

24 

24 

8 

8 

2 

2 

2 

2 

4 

4 

4 

16 

20 

4 

16 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�� (PD165Y,PD165YS) 

CARRIER ROLLER 

195 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


196 

�� (PD165Y,PD165YS) 

CARRIER ROLLER 

"� Ill � � � 

No. Part No. Description 

1 T24.30.3-7 

2 T24.30.3-1 

3 GB297-64 (7210E) 

4 T24.30.3-4 

5 T24.30.3-5 

6 T24.30.3-6 

1 07000-03085 

8 GB5783 

9 GB93 

10 T24. 30. 1. 1-5 

11 T24. 30. 1. 1-4 

12 T24.30.3-3 

13 T24.30.3-2 

14 07000-03120 

15 07000-03055 

16 GB119 

17 04020-00616 

18 GB894 

19 T24. 30. 1. 1-1 

20 T24.30-3 

21 GB5782 

22 GB93 

23 GB5783 

24 GB93 

�·��1* 

�·��$111 

.l'tlJ�mD41Ulr�jj( 

il-lls 

""Flf 

��ffil 

O�II 

ilttM10X25 

�1110 

nti.ff 

0�11 

{!ti.ff 

$Iii.ff 

0�11 

0 �II 61X3. 5 

lmlttffl D6X 16 

lmlttffl 

r:ill 60 

-�

��-

iltt M18X80-Zn. D 

�II 18-Zn. D 

iltt M16 X 45-Zn. D 

�II 16-Zn. D 

ROLLER,CARRIER 

SHAFr,CARRIER 

ROLLER 

BEARING,ROLLER 

NUT 

RING 

COVER 

0-RING

BOLT 

WASHER,SPRING 

RING,SEAL 

0-RING

SEAT,SEAL 

COLLAR 

0-RING

0-RING

PIN,DOWE 

PIN,DOWE 

RING 

PLUG 

SUPPORT,CARRIER 

ROLLER 

BOLT 

WASHER,SPRING 

BOLT 

WASHER,SPRING 

1c• ISfi tt 

Q'ty Remark 

4 

4 

8 

4 

4 

4 

4 

12 

12 

8 

8 

4 

4 

4 

4 

8 

4 

4 

4 

4 

8 

8 

16 

16 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


3t:ffi:� (PD165Y,PD165YS) 

TRACK ROLLER 

14 

1�6 

1

5: ��.J 11 
1s-4 O

C!rJ
J 

V 

197 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


198 

x:ffl:� CPD165Y,PD165YS) 

TRACK ROLLER 

}¥-i} ffl-i} � IC 

No. Part No. Description 

1 T24. 30. 9. 1 .l!l:Ji::ffl:�-1* TRACK ROLLER, 

SINGLE FLANGE 

2 T24. 30. 10. 1 5!ltlti:Ji::ffl:�-f* TRACK ROLLER, 

DOUBLE FLANGE 

3 T24.30.9-3 :Ji::ffl:�� SHAFr,TRACK 

ROLLER 

4 T24. 30. 1. 1-2 �f:: BUSHING 

5 T24. 30. 1. 1. 1 �:'i BUSHING 

6 GB879 3'J.jfffl 5X 12 PIN,SPRING 

7 GB1235 0 �IIJ 115X5. 7 0-RING

8 GB5783 *ltt MlO X 30-Zn BOLT 

9 GB93 --�11110 WASHER.SPRING 

10 T24. 30. 1. 1-5 �j;j"Jf RING,SEAL 

11 T24. 30. 1. 1-4 o ��MIii 0-RING

12 T24.30.9-2 :Ji::ffl:� Pi! .f& COLLAR,INNER 

13 T24.30.9-4 :Ji::ffl:�* i6i COLLAR,OUTER 

14 07000-03055 0 �Ill 0-RING

15 T24.30.9-5 �Jf RING 

16 T24. 30. 1. 1-1 •• PLUG 

17 T24.30.9-1 • KEY 

18 GB5783 *ltt 1118X65-10. 9-Zn BOLT 

19 GB93 --�11118 WASHER.SPRING 

lt:t Ifft tt 

Q'ty Remark 

8 

4 

2 

24 

24 

48 

24 

144 

144 

24 

48 

12 

12 

24 

24 

12 

12 

48 

48 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


JI� (PD165Y) 

TRACK 

199 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


200 

Jfl1fr CPD165Y) 

TRACK 

,¥-ij- II -i} 

No. Part No. 

1 T24.32A-8 

2 T24.32A-1 

3 T24.32A-2 

4 T24.32A-3 

5 T24.32A-4 

6 T24.32A-5 

7 T24.32A-6 

8 T24.32A-7 

9 GB5785 

10 GB6176 

� � •• mtt

Description Q'ty Remark 

XI-IW� SHOE, TRACK 74 

tili$Jt.� LINK.,TRACK,R.H 74 

:lcli$Jt.� LINK, TRACK,L.H 74 

M� BUSHING,REGULAR 72 

XI-IWffl PIN,REGULAR 72 

*�}t� BUSHING,MASTER 2 

M� SEAL,DUST,MASTER 4 

*�ffl PIN,MASTER 2 

!i.ltt M20 X 1. 5 X 60 BOLT 296 

*I-BJ: M20 X 1. 5 NUT 296 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


.Rlifff (PD165YS) 

TRACK 

5 

201 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


202 

)i{W CPD165YS) 

TRACK 

!¥% 00 % 

No. Part No. 

1 T26.32A-2 

2 GB5785 

3 GB6176 

4 T24.32A-2 

5 T24.32A-1 

6 T24.32A-3 

7 T24.32A-6 

8 T24.32A-4 

9 T24.32A-5 

10 T24.32A-7 

� � ri:1.: �tt 

Description Q'ty Remark 

Ria/Wt& SHOE , TRACK 88 

tltt M20 X 1. 5 X 65 BOLT 352 

II-HJ: M20 X 1. 5 NUT 352 

ft fjf *'1. � LINK,TRACK,L.H 88 

tifi*'1.� LINK,TRACK,R.H 88 

tt� BUSHING,REGULAR 86 

tt� SEAL,DUST,MASTER 4 

ft'/Wffi PIN,REGULAR 86 

*�}t� BUSHING,MASTER 4 

*�ffi PIN,MASTER 2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


.IJZ-lj� (PD165Y, PD165YS) 

EQUALIZER BAR 

203 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


204 

.5fif� (PD165Y, PD165YS) 

EQUALIZER BAR 

1¥% 00% � � 

No. Part No. Description 

1 T24.50. 1 SJZOO� EQUALIZER 

2 T24.50-1 n� BUSHING 

2 T24.50-4 H� BUSHING 

3 T24.50.2 al!ffm1r14 TUBE 

4 T24.50-2 llJi�II SEAL,DUST 

5 T24.50-3 r:p,C,,ffl PIN 

6 04082-00514 $il!�iiH�� LOCK 

1 GB5783 ;J{t Ml4X35 BOLT 

8 GB93 �•m1114 WASHER, SPRING 

9 07217-50510 �fftlfk ELBOW 

10 GB1152-19 im:*F MlOX 1 FITTING , GREASE 

11 07213-50510 fftt� NIPPLE 

12 GB5783 !!:ltt M10X20 BOLT 

13 GB93 5'Jtm1110 WASHER, SPRING 

14 08036-10614 ff� CLIP 

�:fl IS# ti: 

Q'ty Remark 

1 

2 

2 

1 

2 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


PROTECTIVE DEVICE 

205 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


206 

�i9J¥ttf.'f.(PD165Y-1) 

ENGINE HOOD AND GUARD 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�z;JJm:!PiJ (PD165Y-l) 

ENGINE HOOD AND GUARD 

"� 11� � � 

No. Part No. Description 

1 T24E.54. 1 

2 GB5783 

3 01643-32060 

4 GB93 

5 T24E.54. 19 

6 GB5783 

7 GB93 

8 01643-31645 

9 T24.54.2 

10 GB5783 

11 GB93 

12 GB97. 1 

13 T24.54. 188 

T24.54. 18 

T24.54. 18C 

14 GB5783 

15 GB93 

16 GB97. 1 

17 T24E.54.28[1] 

18 T24E.54.27[1] 

T41. 54. 8 

19 GB5783 

20 GB93 

21 GB97. 1 

22 GB882 

23 GB91 

24 T24.54.4 

25 GB5783 

*11.!k� 

l!tt M20x130-10. 9 

m111 

mlll 20-Zn 

f1* 

illtt M16x50 

�11116 

�Ill 

1:• (-) 

l!tt M12x30 

m11112-zn 

�11112 

1:• 

J:¥ 

J:� 

illtt M12x30 

�11112-Zn 

m11112 

ti1'.I* 

:li:1'.I* 

:li:-11* 

l!tt Ml0x30-Zn. D 

m11110-zn 

�11110 

ffl 22x55 

3f 1Jffl 4x40 

�� 

l!tt M10x25-Zn. D 

GUARD 

BOLT 

WASHER 

WASHER 

PLATE 

BOLT 

WASHER 

WASHER 

HOOD 

BOLT 

WASHER 

WASHER 

HOOD 

HOOD 

HOOD 

BOLT 

WASHER 

WASHER 

GUARD,R.H 

GUARD,LH 

GUARD,L.H 

BOLT 

WASHER 

WASHER 

PIN 

PIN 

SUPPORT 

BOLT 

•• lij tt

Q'ty Remark 

1 

16 

16 

16 

1 

4 

4 

4 

1 

7 

7 

7 

1 

1 J:�-vffl 

1 "F�"Vffl 

9 

9 

9 

1 

1 

1 

8 

8 

22 

2 

2 

1 

6 

207 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


208 

�l9Jm�iJ (PD165Y-1) 

ENGINE HOOD AND GUARD 

1'-iJ Ill -i} � It 

No. Part No. Description 

26 GB93 �1110-Zn WASHER 

27 GB5783 *itt Ml0x20-Zn. D BOLT 

28 T24. 54. 19 :tl".¥ (;tj) COVER,R.H 

T24.54.20 :t]". ( ft ) COVER,L.H 

29 T24.54.3 -� HOOK 

30 T24.54-16 * PLATE 

31 T24.54.17 l!BiI1i:lt CYLINDER SEAT 

•• llH tt

Q'ty Remark 

6 

8 

1 

1 

2 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


9 
40 I; 4

�" I 5
�� 

42 

37 

§Jjtf:f:Ji (PD165Y-1) 

FENDER 

209 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


210 

!W'1f1t)i(PD165Y-l) 

FENDER 

.1¥-iJ !1-iJ � � 

No. Part No. Description 

1 T24E.54. 16 

T24E. 54. 13 [l] 

2 T24.54-7 

3 GB5783 

4 GB93 

5 GB97. 1 

6 T24E.54-4 

7 T24E.54. 18 

8 T24E.54.2 

9 T24.54-5 

10 GB5783 

11 01643-32460 

12 GB97. 1 

13 T24E.54. 17 

14 T24E.54. 14 

T24E.54. 15 

15 GB5783 

16 01643-21845 

17 GB5783 

18 01643-32460 

19 GB97. 1 

20 GB93 

21 GB5783 

22 T24E.54.23 

23 T24E.54.22 

24 GB5783 

25 GB93 

26 GB97. 1 

iH& 

iii� 

• 

iltt M12x30-Zn 

rlJ:111 12 

rlJ:111 12 

iii� 

tic-¥ 

ti:1'� 

• 

!Ritt M12x80-Zn 

rlJ:111 

rlJ:111 20 

JJitt 

Jt� 

Jt� 

!Ritt M18x55-10. 9 

rlJ:111 

!Ritt M24x55-10. 9 

rlJ!Jt 

rlJ:111 16 

rlJ:11116 

*ltt M16x35-Zn 

Jt� 

Jt� 

!Ritt M24x45-Zn 

rlJ:111 24 

rlJ:111 24 

COVER PLATE 

COVER PLATE 

PLUG 

BOLT 

WASHER 

WASHER 

COVER PLATE 

ELBOW 

COVERL,H 

PLUG 

BOLT 

WASHER 

WASHER 

POLE 

BRACKET 

BRACKET 

BOLT 

WASHER 

BOLT 

WASHER 

WASHER 

WASHER 

BOLT 

BRACKET 

BRACKET 

BOLT 

WASHER 

WASHER 

lt:11: Mt ti 

Q'ty Remark 

1 

1 

6 

6 

8 

8 

1 

2 

1 

14 

2 

2 

2 

1 

1 

1 

4 

4 

4 

4 

4 

4 

4 

1 

1 

2 

2 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ltJitP;ffi (PD165Y-l) 

FENDER 

"� II � � • 

No. Part No. Description 

27 GB5783 *Jtt M24x45-Zn BOLT 

28 GB93 ffilll 24 WASHER 

29 GB5783 *Jtt M16x40-Zn BOLT 

30 GB5783 *Jtt M24x90-Zn BOLT 

31 T24E.54.5 Hiilt COVER PLATE 

32 T41. 54-5 ffill WASHER 

33 T24.54-18 .Ml RUBBER 

34 T24.54.32 1[� BRACKET 

35 T24.54-14 It PLATE 

36 T24E.54. 12(2] 1i:Xlt FENDER,L.H 

37 T24E.54. 13(2] tiJllt FENDER,R.H 

38 T24E.54. 7 reEF- HANDLE 

39 T24.54-6 It PLATE 

40 GB5783 t.ltt M12x40-Zn BOLT 

41 T24E.54.25[3] 19itt POLE 

42 T24E.54.3 reEF- HANDLE 

43 T24E.54.4 -.!� COVER 

44 T24E.54.26 f&lt COVERPLATE 

45 T24E.54.10 * PLATE 

46 T24E.54.8 f&lt COVERPLATE 

T24E.54.9 alt COVERPLATE 

47 T24E.54.24 1[� BRACKET 

let 1$# tt 

Q'ty Remark

8 

8 

12 

2 

1 

2 

6 

2 

2 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

211 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


2 

212 

ffi�!tf!ffi.(PD165Y-l) 

BOX AND FLOOR 

21 ""'-.. 
14-·I

10 1s--.f 

s 'I 9 11
.�

'-16 
6 �.f I 12__:r 
1 -- �J 

-0� 
8 f b -17

_....,..5 Ct
a ,,;::'" 

6 
:;..,,-7 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi*'3:likf& (PD165Y-1) 

BOX AND FLOOR 

1'� Ill� � � 

No. Part No. Description 

1 T24.54-2 * PLATE 

2 T24.54. 12 1t� B RACKET 

3 T24.54-6 * PLATE 

4 T24. 54. 15 [lJ * PLATE 

5 GB5783 !kltt M10x30-Zn BOLT 

6 GB93 m1110 WASHER 

7 GB97. 1 m1110 WASHER 

8 T41. 54-1 * PLATE 

9 T24E.54-12 * PLTAE 

10 GB5783 !kltt M8x16-Zn BOLT 

11 GB93 m!ll 8 WASHER 

12 GB97. 1 m11 s WASHER 

13 T24E. 54. 30[1] 1'* COVER PLATE 

14 GB93 m1116 WASHER 

15 GB97. 1 m116 WASHER 

16 T24E.54-11 1'* COVER PLATE 

17 T24E. 54-2 [l] * PLATE 

T41. 54. 7 * PLATE 

18 T24E.54-7 * PLATE 

19 T24E.54-8[1] * PLATE 

20 GB5783 !kltt M8x30-Zn BOLT 

21 GB5783 !kltt M6x20-Zn BOLT 

22 T24.54-17 * PLATE 

23 T24E.54.6 ilB*x� FRAME,FLOOR 

l!cit ISfi tl: 

Q'ty Remark 

1 

1 

1 

1 

48 

48 

48 

1 

1 

4 

4 

4 

1 

12 

12 

1 

1 

1 

1 

1 

4 

12 

1 

1 

213 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


214 

�!Pt}i(PD165Y-l) 

UNDERGUARD 

14-�
I

/6 
13 

2 

-- 9 

.,:: 10

7 
11 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��'1i(PD165Y-1) 

UNDERGUARD 

1¥-iJ Ill� � It 

No. Part No. Description 

1 124. 54. 10 �ldlffl..\J:1t GUARDFRONT 

124E.54.31 �1dlm•:1e GUARD FRONT 

2 124. 54. 9 �liffi1ti* GUARDREAR 

3 GB5783 iltt: Ml6x35-Zn BOLT 

4 GB93 �11116 WASHER 

5 GB97. 1 �11116 WASHER 

6 GB97. 1 �11112 WASHER 

7 GB5783 iltt: M12x35-Zn BOLT 

8 124.54.8 ffli COVER 

9 01643-32060 �II WASHER 

10 GB93 �1120 WASHER 

11 GB5783 iltt: M20x50-Zn BOLT 

12 GB5783 iltt: M20x40-Zn BOLT 

13 124.54.33 ffli COVER 

14 124. 54. 11 [l] ffli COVER 

15 GB97. 1 �11120 WASHER 

16 GB578 iltt: M20x80-Zn BOLT 

17 S12. 7. 1-2 iMliifil HOOK 

1£:1: llff' tt 

Q'ty Remark 

1 

1 3306 }fl 

1 

8 

8 

8 

2 

4 

1 

10 

10 

10 

8 

1 

1 

6 

6 

1 

215 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


6 

216 

1ti9JfJL1?1f!.(PD165YG) 

ENGINE HOOD AND GUARD 

.,--15
.-16 

19 

3,.,, 2A�

32� 
31 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�z;tJmtF.(PD165YG) 

ENGINE HOOD AND GUARD 

�� II � � • 

No. Part No. Description 

1 T24.54. 1 

2 GB5783 

3 01643-32060 

4 T24.54-8 

5 GB5783 

6 T24.54.34 

7 GB5783 

8 GB93 

9 01643-31645 

10 T24.54.2 

11 GB5783 

12 GB93 

13 GB97. 1 

14 T35.54. 18 

15 GB5783 

16 GB93 

17 GB97. 1 

18 T24.54.36 

19 T24.54.35 

20 GB5783 

21 GB93 

22 GB97.1 

23 GB5782 

24 GB93 

25 GB97. 1 

26 T24.54.4 

27 GB5783 

28 GB93 

ffl.!k� 

IUt M20x130-10. 9 

�Ill 

�r-Jll\!* 

iUt M8x30-Zn. D 

:lf!'tll} 

UUt M16x50 

�11116 

�Ill 

J:* 

il:ft M12x30-Zn. D 

�1112-Zn 

�11112 

J:Jti 

iltt M12x30 

�11112-Zn 

�1112 

;ti"-.i* 

1c-.i* 

iltt M10x30-Zn. D 

�11110-Zn 

�11110 

iltt M12x70-Zn. D 

�1112 

�1112 

x� 

iltt M10x25-Zn. D 

�1110-Zn 

GUARD 

BOLT 

WASHER 

PLATE 

BOLT 

GRILLE 

BOLT 

WASHER 

WASHER 

PLATE 

BOLT 

WASHER 

WASHER 

HOOD 

BOLT 

WASHER 

WASHER 

GUARD,R.H 

GUARD,L.H 

BOLT 

WASHER 

WASHER 

BOLT 

WASHER 

WASHER 

SUPPORT 

BOLT 

WASHER 

1c• �tt 

Q'ty Remark 

1 

16 

16 

1 

1 

4 

4 

4 

1 

7 

7 

7 

1 

9 

9 

9 

1 

1 

8 

8 

22 

2 

2 

2 

1 

6 

6 

217 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


218 

aZ9Jm1P�(PD165YG) 

ENGINE HOOD AND GUARD 

1¥� Ill � � � 
No. Part No. Description 

29 GB5783 iltt M10x20-Zn. D BOLT 

30 T24.54. 19 :.tr".ll. ( ;fj) COVER,R.H 

T24.54.20 :tr� <le) COVER,L.H 

31 GB5783 iltt M10x25-Zn. D BOLT 

32 GB93 ffilll 10-Zn WASHER 

33 T24.54.3 t]Jt� HOOK 

34 T24.54-16 � PLATE 

35 GB6170 ii-BJ: M12 NUT 

36 GB93 ffilll 8-Zn WASHER 

37 GB97. 1 ffilll 8 WASHER 

38 GB97. 1 ffilll 10 WASHER 

39 01643-21432 ffill WASHER 

40 T24. 54. 17 ?lllilil;[1J SUPPORT 

fit ISft tt 

Q'ty Remark 

8 

1 

1 

6 

6 

2 

2 

2 

4 

4 

6 

4 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


33 
27 --0 

34:=! 

35�
25� 

r 
17 

�!Pt}i (PD165YG) 

FENDER 

� r:
30 

2�v-!J --�:;�

28 16 r, ...-1 / 21 20 Y?. 

� � 40 41 ':,,.. 

� 
42J3

26 

t-12 
,11 

10 

219 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


220 

IUJtF;tJi (PD165YG) 

FENDER 

1¥% Ill % 

No. Part No. 

1 GB93 

2 GB5783 

3 01643-31645 

4 T24.54.27 

5 GB5783 

6 GB97. 1 

7 GB93 

8 GB97.l 

9 T24.54.26 

10 GB5783 

11 GB93 

12 GB97. 1 

13 T24.54.21 

14 GB5783 

15 GB93 

16 T24.54.22 

17 T24.54.24 

18 GB5783 

19 GB93 

20 GB5783 

21 GB97. 1 

22 T24.54-12 

23 GB5783 

24 GB93 

25 T24.54. 13 

26 T24.54. 16 

27 GB5783 

28 T24.54.28 

� • lt:I;: !SH ii 

Description Q'ty Remark 

:m1116 WASHER 14 

iltt: Ml6x50 BOLT 14 

�II WASHER 14 

t:� BRACKET 1 

iltt: Ml4x30 BOLT 5 

�1116 WASHER 6 

�1114 WASHER 5 

�1114 WASHER 5 

.t§Ai COVER,REAR 1 

tltt: Ml2x25 BOLT 7 

�1112 WASHER 7 

�11112 WASHER 7 

$Jfi�� BRACKT 1 

tltt: Ml2x25 BOLT 4 

�1112 WASHER 4 

1i:JU& FENDER,R.H 1 

;t:i"Jl* FENDER,R.H 1 

*ltt: Ml6x50 BOLT 6 

�II 16 WASHER 6 

*ltt: Ml6x40 BOLT 6 

�II 16 WASHER 6 

& COVER 1 

*ltt: M8x25 BOLT 6 

�118 WASHER 6 

;tj"Jlk* FLOOR,R.H 1 

1i:Jlk* FLOOR,L.H 1 

!l!ltt: M8x30 BOLT 3 

1i:t:� BRACKET,LH 1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


6/i�'1i (PD165YG) 

FENDER 

�-ij- Ill -ij-

No. Part No. 

29 T24.54.29 

30 GB5782. 

31 GB93 

32 T24.54.23 

33 T24.54-7 

34 GB93 

35 GB97. 1 

36 GB97. 1 

37 GB5783 

38 GB93 

39 GB97. 1 

40 T24.54-19 

41 GB97. 1 

42 GB93 

43 GB5783 

44 T24. 54. 39[1) 

:ti"3t� 

!kl:lt M14x40 

m11114 

I f1:7111ffi:lf � 

� 

m111s 

m111s 

�lll 12 

il:lt M10x35 

�Ill 10 

�1110 

Ji:ti 

�1110 

m1110 

d:ltM10x35 

Et!niffi� 

� � lt:11: 15# tt 

Description Q'ty Remark 

BRACKET,RH 1 

BOLT 8 

WASHER 8 

COVER 1 

PLUG 12 

WASHER 12 

WASHER 16 

WASHER 4 

BOLT 4 

WASHER 4 

WASHER 4 

COVERPLATE 1 

WASHER 2 

WASHER 2 

BOLT 2 

BOX 1 

221 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


222 

ffi*'1:l:if!�(PD165YG) 

BOX AND FLOOR 

s,........... 11 

s--
12

•-13

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi*1:likfi.(PD165YG) 

BOX AND FLOOR 

.. � 

No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

II � 

Part No. 

T24.54. 7 

T24.54. 12 

T24.54-6 

T24.54-2 

T24.54-3 

T24.54.40 

T24.54-4 

T24.54-1 

T24.54.25 

GB5783 

GB97. 1 

GB93 

T24.54-5 

T24.54.41 

GB5783 

GB93 

GB97.1 

54-107

GB882 

GB848 

GB91 

54-108

T24.54-11 

T24.54. 15 

T24.54.32 

T24.54-14 

GB5783 

GB93 

il!!.tixM 

�M 

ti 

ti 

ti 

ti 

ti 

ti 

xM 

tlttM16x50 

�11116 

�11116 

ti 

ti 

tltt M12x30 

�11112 

�11112 

• 

ffl*dl 6x20 

�1116 

ffl 1. 6x10 

•• 

ti 

ti 

xM 

ti 

tlttM24x90 

�11124 

� � •• lij tt

Description Q'ty Remark

FRAME,FLOOP 1 

BRACKET 1 

PLATE 1 

PLATE 1 

PLATE 1 

PLATE 1 •• Jiil.Jij

PLATE 1 

PLATE 1 

BRACKET 1 

BOLT 8 

WASHER 8 

WASHER 8 

PLATE 1 

PLATE 1 •• Jxl..Jfl

BOLT 2 

WASHER 2 

WASHER 2 

COVER 1 

PIN 2 

WASHER 2 

PIN 1 

SPRING 1 

PLATE 1 

PLATE 1 

BRACKET 2 

PLATE 2 

BOLT 4 

WASHER 4 

223 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


224 

ffi*1Jif!*(PD165YG) 

BOX AND FLOOR 

}¥1} Ill 1J 

No. Part No. 

27 T24. 54-15[1] * 

28 T24.54-18 .Jlll 

29 T24.54-17 * 

30 T24.54-13 .Jlll 

31 GB97. 1 :m11116 

32 GB93 :mlll 16 

33 GB5783 lltt M16x35 

34 GB96 :m11110 

35 GB5783 iltt M10x25 

36 GB93 :m11110 

37 T26.54.38 f&Ui 

� • lt:f 1: !SH tt 

Description Q'ty Remark 

PLATE 4 

RUBBER 4 

PLATE 1 

RUBBER 1 

WASHER 8 

WASHER 8 

BOLT 8 

WASHER 48 

BOLT 48 

WASHER 48 

COVER 1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�i?tli (PD165YG) 

UNDERGUARD 

0 

l'-19

J A''J 
B-� "'-2

11
-. 

10-• 

9-i

225 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


226 

Ji&1Fl& (PD165YG) 

UNDERGUARD 

1¥% 00 % 

No. Part No. 

1 T24. 54. 10 

2 GB5783 

3 GB93 

4 T24.54.33 

5 GB5783 

6 GB93 

7 GB97. 1 

8 T24. 54. 11[1] 

9 GB5783 

10 GB93 

11 GB97. 1 

12 T24.54.9 

13 GB5783 

14 GB93 

15 T24.54.8 

16 GB5783 

17 GB93 

18 GB97. 1 

19 01643-32060 

20 GB97. 1 

21 ST2. 7. 1-2 

22 GB97. 1 

23 GB5782 

mf�!Pt& 

!kltt M20x50 

m11120 

1& 

!kltt M10x35 

m11110 

m11110 

1& 

!kltt M10x35 

m11110 

ffi:11110 

Ja�!Pt& 

!kltt M16x35 

m111 16 

1& 

!kltt M16x35 

m111 16 

m11116 

m111 

m11116 

�51� 

ffi:111 20 

lltt M20x80 

� $ 

Description 

FRONT COVER 

BOLT 

WASHER 

COVER 

BOLT 

WASHER 

WASHER 

COVER 

BOLT 

WASHER 

WASHER 

REAR COVER 

BOLT 

WASHER 

COVER 

BOLT 

WASHER 

WASHER 

WASHER 

WASHER 

HOOK 

WASHER 

BOLT 

�ii: l*t 13: 

Q'ty Remark 

1 

10 

10 

1 

2 

2 

2 

1 

2 

2 

2 

1 

8 

8 

1 

2 

2 

2 

10 

8 

1 

6 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�i;JJm� � (PD165YS-l) 

ENGINE HOOD AND GUARD 

35 

__,,!!('1 �/ 34 

,, \42

40 41 

/18 
\Cit&- 19 

�-20'1-
- --21

�'s 
24,�- 22

" '23 

d--25 
_26

� �� 

/� 29 ,,,,,.. /"
30 25 

227 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


228 

1tz;b*1t� � (PD165YS-l) 

ENGiNE HOOD AND GUARD 

1¥% 00% � � 

No. Part No. Description 

1 GB5783 

2 GB93 

3 GB97. 1 

4 T24.54. 19 

T24.54.20 

5 T24.54-16 

6 T26.54.2 

7 GB5783 

8 GB93 

9 GB97. 1 

10 T26.54. 18 

T26.54. l8B 

T26.54. 18C 

11 GB5783 

12 GB6170 

13 GB5783 

14 T24.54-19 

15 T24.54.4 

16 T26.54.35[1] 

17 T26. 54. 36[1] 

18 01643-32060 

19 GB93 

20 GB5782 

21 GB5783 

22 T15.52.2-23 

23 TlS.52.2-24 

24 T15.52.2.25 

25 GB1152 

!iltt M10x25 

m11110 

m11110 

:tr'..fl (ti) 

:tr'..fl (1:i:) 

� 

..I:� 

!iltt M12x30 

m11112 

m11112 

..I:� 

..I:� 

..I:� 

!iltt Ml0x35 

ll�MlO 

!iltt M20x40 

� 

5i:� 

li:1"�� 

tiffl!l� 

m111 

m11120 

•tt M20x140-10. 9

iltt M12x35 

� 

m>t 

ffl 

?111� MlOxl 

BOLT 

WASHER 

WASHER 

COVER,R.H 

COVER,L.H 

PLATE 

HOOD 

BOLT 

WASHER 

WASHER 

HOOD 

HOOD 

HOOD 

BOLT 

NUT 

BOLT 

PLATE 

FRAME 

GUARD,L.H 

GUARD,R.H 

WASHER 

WASHER 

BOLT 

BOLT 

PLATE 

SHIM 

PIN 

FITTING 

lfcit IS# It 

Q'ty Remark 

14 

20 

22 

1 

1 

1 

1 

17 

19 

19 

1 

1 1m�Wrm 

1 "Ff-l'�ffl 

1 

1 

2 

1 

1 

1 

1 

16 

16 

16 

8 

2 

2 

2 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�z;JJm:lf�(PD165YS-1) 

ENGINE HOOD AND GUARD 

./¥� m� � � 

No. Part No. Description 

26 115.52.2-19 $df;.iji:ll; CAP 

27 115.52.2-17 $df;.iji:ll; CAP 

28 T24.54. 17-3 � YOKE 

29 T24.54. 17-2 ffi$df PIN,ROLL 

30 T24.54. 17-1 ffii COVER 

31 T24.54.3 ffi� HOOK 

32 GB5782 Mitt: M12x70-Zn. D BOLT 

33 01643-21432 �Ill WASHER 

34 GB6170 II-BJ: 1,112 NUT 

35 T24.54-8 *1jllfi!fi PLATE 

36 GB93 �1118 WASHER 

37 GB97. 1 �1118 WASHER 

38 GB5783 iltt:M8x30 BOLT 

39 T24.54.34 !Pit GRILLE 

40 GB5783 iltt: M16x50 BOLT 

41 GB93 �Ill 16 WASHER 

42 GB97. 1 �11116 WASHER 

ltt ISft tt 

Q'ty Remark 

2 

2 

2 

4 

4 

1 

2 

2 

2 

1 

4 

4 

4 

1 

4 

4 

4 

229 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


' 
7 / .. ,, 

J/; . 
4 

230 

/ 
8 

• 

ltt;�t&,(PD165YS-1) 

FENDER 

] 

r1-t7

L.) _,,.-18
• _, 19 

��--20 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��t}i(PD165YS-l) 

FENDER 

1¥� m� 

No. Part No. 

1 T24.54-7 

2 GB5783 

3 GB93 

4 GB97. 1 

5 T24.54. 13 

6 T24.54.23 

7 GB5783 

8 T24. 54-11 

9 T24.54.24 

10 T24.54.29 

11 GB5783 

12 GB93 

13 T24.54.28 

14 T24.54. 16 

15 GB97. 1 

16 GB5783 

17 T24.54-19 

18 GB5783 

19 GB97. 1 

20 GB93 

21 GB97. 1 

22 T24.54.21 

23 GB5783 

24 T24.54.22 

25 T24.54.27 

!\l 

!kitt M8x30 

m118 

m118 

;t'J:lhtil 

I fl: 71B *fHf' '..fl 

!kitt M8x25 

ti 

;t"Jltil 

;t:')t� 

ffltt M14x40 

m1114 

li:5t� 

li:J:lhti 

m1116 

iltt M16x35 

.ffiiti 

ffltt M10x20 

m11110 

m1110 

m11116 

Et!Jfi�� 

iltt M16x50 

;t"Jlfi 

:st� 

� � 

Description 

PLUG 

BOLT 

WASHER 

WASHER 

FLOOR,R.H 

COVER 

BOLT 

PLATE 

FENDER,R.H 

BRACKET,R.H 

BOLT 

WASHER 

BRACKET,L.H 

FLOOR,L.H 

WASHER 

BOLT 

COVER PLATE 

BOLT 

WASHER 

WASHER 

WASHER 

BRACKT 

BOLT 

FENDER,R.H 

BRACKET 

26 GB5783 iltt M16x5-10. 9 BOLT 

27 GB5783 

28 GB93 

iltt M12x30 

�1112 

BOLT 

WASHER 

lt:fl: 15ft tt 

Q'ty Remark 

12 

12 

18 

12 

1 

1 

6 

1 

1 

1 

8 

8 

1 

l 

20 

6 

1 

4 

4 

4 

14 

1 

14 

1 

l 

6 

5 

17 

231 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


232 

�1F�(PD165YS-1) 

FENDER 

1¥� 00� 

No. Part No. 

29 GB97. 1 m1112 

30 T24.54.26 )§� 

31 GB5783 !l.ltt M12x25 

� � �· IS(t tl: 

Description Q'ty Remark 

WASHER 17 

COVER,REAR 1 

BOLT 4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi-*°1li!t&.(PD165YS-l) 

BOX AND FLOOR 

25 

8__..- 11 

s--- 12

·-- 13

233 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


234 

ffi*1��(PD165YS-l) 

BOX AND FLOOR 

.J:¥% !1% 

No. Part No. 

1 GB5783 IUiM10x25 

2 GB97. 1 'ffi:!1110 

3 GB93 'ffi:111 10 

4 T24.54-2 � 

5 T24.54. 12 'rt� 

6 GB97. 1 'ffi:lll 12 

7 GB93 'ffi:lll 12 

8 T24.54-1 � 

9 T24.54-3 1fi 

10 T24.54-5 � 

11 GB5783 tU! M24x70 

12 GB97. 1 'ffi:lll 24 

13 GB93 'ffi:1124 

14 T24.54.25 �� 

15 T24.54-13 �Ml 

16 T24.54-6 � 

17 GB5783 U{tt; M16x50 

18 GB97. 1 'ffi:lll 16 

19 GB93 'ffi:lll 16 

20 54-108 �-

21 GB882 ffi� 6x20 

22 GB848 �Ill 6 

23 GB91 ffi 16 

24 T24.54-ll � 

25 GB5783 U{tt; M16x35 

26 T24.54-14 � 

27 T24.54-18 �Ml 

28 T24.54.32 �� 

!6 � lc:fl I*! 7± 

Description Q'ty Remark 

BOLT 40 

WASHER 48 

WASHER 48 

PLATE 1 

BRACKET 1 

WASHER 4 

WASHER 4 

PLATE 1 

PLATE 1 

PLATE 1 

BOLT 6 

WASHER 6 

WASHER 6 

BRACKET 1 

RUBBER 1 

PLATE 1 

BOLT 8 

WASHER 12 

WASHER 12 

SPRING 1 

PIN 2 

WASHER 2 

PIN 1 

PLATE 1 

BOLT 8 

PLATE 2 

RUBBER 8 

BRACKET 2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


ffi��tfi(PD165YS-l) 

BOX AND FLOOR 

"� Ill� 

No. Part No. 

29 T24. 54-15 [1] t& 

30 T26.54. 7 J:&t&�� 

31 T24.54-17 t& 

32 GB5783 !i!ltt M10x20 

33 GB5783 l!tt M12x30 

� � 1'£:11: ISft ti: 

Description Q'ty Remark 

PLATE 1 

FRAME,FLOOP 1 

PLATE 1 

BOLT 4 

BOLT 2 

235 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


236 

Ji£�;tJi(PD165YS-1) 

UNDERGUARD 

l'-10
13

1"-11

14.-� '12

16-·
11-6

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�:r?t!i(PD165YS-l) 

UNDER GUARD 

Ff% 

No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

00 % 

Part No. 

T26. 54. 10 

T26.54-39 

GB93 

GB97. 1 

GB5783 

GB93 

GB97. 1 

GB5783 

T26.54.8 

GB93 

GB97. 1 

GB5783 

GB5783 

T24. 54. 11[1] 

T24.54.33 

GB97. 1 

GB5783 

ST2. 7. 1-2 

GB97. 1 

GB5783 

GB97. 1 

GB5783 

�?Uit11..\J1c 

� ?Bl m .\J 1c 

m111 16 

m11116 

ll!tt M16x35 

m111 16 

m11116 

!\lltt M16x35 

� 

m11120 

m11120 

ll!fi M20x50 

ll!tt M20x40 

� 

� 

m11110 

l{tt M10x35 

*5lt'iil

m1120 

l{tt M20x80 

m1110 

l{tt M10x35 

4?i � 1'£t II# ti: 

Description Q'ty Remark 

GUARD,ENGINE 

BOTIOM,FRONT 1 

1 3306 m 

WASHER 8 

WASHER 8 

BOLT 8 

WASHER 2 

WASHER 2 

BOLT 2 

COVER 1 

WASHER 10 

WASHER 10 

BOLT 10 

BOLT 8 

COVER 1 

COVER 1 

WASHER 2 

BOLT 2 

HOOK 1 

WASHER 6 

BOLT 6 

WASHER 2 

BOLT 2 

237 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


238 

��& (PD165Y, PD165YS) 

OPERATOR SEAT 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��� (PD165Y, PD165YS) 

OPERATOR SEAT 

1'-i½ 11 � � � 

No. Part No. Description 

57-5 �JJt.l!!ffl# OPERATOR'S 

SEATASS'Y 

1 57-12 #Uf SEAT BACK 

2 57-11 J!!:m SEAT, CUSHION 

3 57-13 ff LEVER 

4 GB5783 Ctt M10X30-Zn BOLT 

5 GB93 ••:m11110-zn WASHER,SPRING 

6 GB6170 tl-HJMlO-Zn NUT 

7 GB93 5'jt:m11J 10-Zn WASHER,SPRING 

8 GB97. 1 :mill 10-300HV WASHER 

9 GB5783 tit! Ml0X20-Zn BOLT 

10 GB93 ••m11110-zn WASHER,SPRING 

11 57-6 In��� SUSPENSION 

ASS'Y 

12 57-7 �ffiffl# (i)i\J:ffl:) HANDLE ASS' Y 

WEIGHT ADJUSTING 

13 GB5783 tlt!M6X 12 BOLT 

14 GB97. 1 :mlll 6-300HV WASHER 

15 57-8 �ffi(i}ljJ�) KNOB, HEIGHT 

ADJUSTING 

16 57-9 -·· DAMPER 

17 GB6170 ti-BJ: Ml2X 10-Zn NUT 

18 GB93 ••:m11112-zn WASHER,SPRING 

19 GB97. 1 :mlll 12-300HV WASHER 

20 57-10 mI Jii 'Ul � i.lU"'W fl ADJUSTER 

21 57-11 ffi�ffl tt ffl fl= LATCH WIRE 

ASS'Y 

22 57-4 .I!!*& SEAT 

•• ISft it

Q'ty Remark

1 

1 

1 

1 

1 

4 

4 

1 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

4 

4 

4 

2 

1 

1 

239 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


240 

��� (PD165Y, PD165YS) 

OPERATOR SEAT 

.,,� Ill � � # 

No. Part No. Description 

23 GB6170 *I-BJ: M12-Zn NUT 

24 GB93 JP.•�111 12-Zn WASHER,SPRING 

25 GB5783 ;Jtt M12 X 25-Zn BOLT 

26 GB93 --�Ill 12-Zn WASHER,SPRING 

27 GB5783 ;Jtt M12X 25-Zn BOLT 

28 GB93 JP.jf�lll 12-Zn WASHER,SPRING 

29 57-2 -� SEAT,ARM 

30 GB5783 ;Jtt MS X 25-Zn BOLT 

31 GB93 JP.jt�lll 8-Zn WASHER,SPRING 

32 57-3 ��� CUSHING,SIDE 

33 GB5783 ;Jtt MS X 25-Zn BOLT 

34 GB93 JP.Jt�III 8-Zn WASHER,SPRING 

*35 09409-20000 Jtffi' BELT 

*36 09409-10000 m�ffi' BELT,LAP 

• i!®ffi'flf:�mfit�ffil�•111=,

l!c:ff0$���JJt*lt-t, flffl�ffi'. 

These belts include each 

mounting parts. 

Seat belt must be used when 

equipped with ROPS. 

l!c:11: liff tt 

Q'ty Remark 

4 

4 

3 

3 

2 

2 

2 

8 

8 

2 

8 

8 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


18 

31 

��� (PD165Y,PD165YS) 

CAB 

,
.,._

\ 30 29 4\ 
28

241 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


242 

42 

20 

��� (PD165Y,PD165YS)

CAB 

4.1 

4.9 

G/40

. ,.,..
33

• 

.....--- •-34

32 

t:.33 
• 

•-34 
' 

/ "'-35 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


��� (PD165Y,PD165YS) 

CAB 

}¥� II� � � 

No. Part No. Description 

1 T24.979. 1 

2 

3 GB5783 

4 GB93 

5 T21A.979.2 

6 T21A.979.3 

7 GB5783 

8 GB93 

9 GB97. 1 

10 T15.56. 1-172 

11 T24.979.2 

12 T24.979.3 

13 

14 GB845 

15 GB97. 1 

16 T24.979-1 

17 

18 T21A.979-10 

19 

20 T21A.979-8 

21 GB818 

22 GB819 

23 T24.979.4 

24 T24.979.5 

25 ST2B. 12-14 

26 

27 T24.979-2 

28 GB5783 

29 GB97. 1 

�JJt� 

ffl�tu:¥ 

iltt M6X20-Zn 

�116-Zn 

li:f$tfit 

�t5tfit 

iltt M825Zn 

�II 8-Zn 

�118-Zn 

Wj;j*-

li:ffl!l#Tfl 

�ffl!J#Tfl 

tt;&� 

El ]3(;JU ST. 2X9. 5-C-H 

�Ill 4X140HV-Zn 

flJJtJM 

ffl��H1¥ 

mr'IS'JJtm 

j;:g$)E�ffi TS-1 

�-� 

ilU M6X16-Zn 

*IUM4X16-Zn 

li:f1 

�n 

ffi*-

Wj;j*- FH005, L=9750 

� 

iltt M6X12-Zn 

�I) 6-140HV-Zn 

CAB 

GRIP 

BOLT 

WASHER 

HING 

HING 

BOLT 

WASHER 

WASHER 

STRIP 

WINDOW,L.H 

WINDOW,R.H 

HANGER 

SCREW 

WASHER 

GLASS 

GRIP 

GLASS 

MIRROR 

STAY 

SCREW 

SCREW 

DOOR,L.H 

DOOR,R.H 

COVER 

STRIP 

SEAT 

BOLT 

WASHER 

IUI: mtt 

O'ty Remark 

1 

2 

4 

16 

1 

1 

10 

10 

10 

1 

1 

1 

2 

7 

11 

2 

2 

1 

1 

1 

4 

7 

1 

1 

1 

1 

2 

8 

8 

243 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


244 

�ljf� (PD165Y,PD165YS) 

CAB 

1¥% 111% � � 

No. Part No. Description 

30 T24.979-3 

31 

32 GB5782 

33 GB93 

34 GB97. 1 

35 T21A. 979-11 

36 T24.979-4 

37 T24.979-5 

38 GB93 

39 T24.979-6 

40 GB5782 

41 T24.979.6 

42 T24.979. 7 

43 T24.979.8 

44 

45 GB818 

46 

47 T24.979.9 

48 ST2B. 12-16 

49 T24A.979-7 

50 

51 T21A.979.8 

52 T21A. 979. 10 

53 T24. 979. 10 

54 JK107 

55 FD250-24Z 

56 GB819 

tli 

I�$.ffi,�,$; NBSS02 

•tt M14X80-Zn

ffill 14-Zn 

ffil) 14-Zn 

tlff 

ttffi 

MJW*llli:ttli 

ffill 4-Zn 

ffltli 

ffltt M14X65-Zn 

J§�iil 

mJ � ]9! tfli {1t 

)§ � ]9i tfli {1t 

J9iir b8-4 (24V) 

•UM4X40-Zn

fflff cl> 7xl-28 

;lf��ffi�tli 

�tflim 

ttffi 

ttffi 340x340x20 

1i:n1a1�ffiro 

:ti fl la! � ffi ta 

�� 

;If� 

it!..@J 

•tt

PLATE 

LOCK 

BOLT 

WASHER 

WASHER 

JOINT 

MAT 

MAT 

WASHER 

COVER 

BOLT 

WINDOW 

COVER 

COVER 

LAMP 

SCREW 

COVER 

CAP 

INSERT 

INSERT 

LOCK 

LOCK 

SEAT 

LOCK 

FAN 

BOLT 

�· � tt 

Q'ty Remark 

2 

l{;j" 

6 

10 

10 

6 

1 

1 

16 

2 

4 

1 

1 

1 

1 

2 

2 

1 

18 

2 

6 

1 

1 

2 

2 

1 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ljf� (1/2) (PD165Y-1,PD165YS) 

CAB 

16 15 

/ I 
o.� 

�� '\. 
'°' 14 

13 

12 

4 

245 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


246 

�ljf� (1/2) (PD165Y-1,PD165YS) 

CAB 

.¥% m % � � 

No. Part No. Description 

1 T24E.979.2 li:f1 DOOR,L.H 

2 T21A.979.2 li:l5l� HINGE,L.H 

3 T24E.979-1 f13BilJI GLASS 

4 T15.56. 1-172 Wttf.- STRIP,WEATHER 

5 T24E.979.3 ;t:j'f1 DOOR,RH 

6 T21A.979.3 ;t:j'f5l� HINGE,R.H 

7 T21A.979-10 ii1I W3Bi1'1 GLASS 

8 FD250-24Z $..$1 FAN,TOPPER 

9 GB819-85 •nM8X35 SCREW 

10 T24.979.3 ;tifflll3W WINDOW 

11 T24.979.2 li:ffl!J3W WINDOW 

12 I�:$.ffi.�.Gl NBS502 LOCK 

13 GB93 �1116-Zn WASHER 

14 GB97. 1 �Ill 6-140HV-Zn WASHER 

15 GB5783 *itt M6 X 12-Zn BOLT 

16 T24.979-2 � SEAT 

17 T24.979-3 Ul PLATE 

18 fflfl�-¥ HANDLE 

19 GB5783 *itt M6X20-Zn BOLT 

20 GB97. 1 �1118-Zn WASHER 

21 GB93 �1118-Zn WASHER 

22 GB5783 •tt M8X25-Zn BOLT 

23 fflfl9��¥ HANDLE 

24 GB5783 ;Jtt M8 X 1 X 16-Zn BOLT 

25 GB6170 il-BJ:M8X 1 NUT 

26 T24.979-6 f=iU{ PLATE 

•• mtt

Q'ty Remark 

1 

1 

2 

1 

1 

1 

1 

1 

4 

1 

1 

2 

12 

8 

8 

2 

2 

2 

4 

10 

12 

10 

2 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�!Jt� (2/2) (PD165Y-1,PD165YS)

CAB 

247 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


248 

�Jjf� (2/2) (PD16SY-1,PD16SYS) 

CAB 

"� Ill � � $ 

No. Part No. Description 

1 124.979.6 Ja31T WINDOW 

2 T24E.979. 1 J&�� CAB 

3 j;:�:$Ja'1.ti TS-1 MIRROR,INNER 

4 T21A. 979�8 ¥1.ti� BRACK.ET,MIRROR 

5 GB818 8UM6X16-Zn SCREW 

6 GB819 ilU M4X 16-Zn SCREW 

7 GB93 �116-Zn WASHER 

8 tt::oc,q POTHOOK 

9 GB97.1 �II 4-140HV-Zn WASHER 

10 GB845 • n ST4.2 X SCREW 

11 ST2B. 12-14 Bi* STRIP,WEATHER 

12 � it* FH005, STRIP,WEATHER 

13 GB5872 iltt: Ml4X80-Zn BOLT 

14 GB93 �1114-Zn WASHER 

15 GB97. 1 �1114-Zn WASHER 

16 T21A. 979-11 tlff TUBE 

17 GB93 �II 12-Zn WASHER 

18 GB5873 iltt: IU2X l. 5X25-Zn BOLT 

19 GB5873 iltt: M6X 16-Zn BOLT 

20 NBS510 tJL�J.ilt LOCK 

21 T24E.979-2 f!Jl PLEKCTRUM 

22 GB6170 ii-BJ: M4-Zn NUT 

23 GB93 �114-Zn WASHER 

24 GB5873 iltt: M4X 10-Zn BOLT 

25 7360654 �-� SEAT 

26 T24E.979.4 -� BRACK.ET 

27 T24E.979-3 tt� SEAT 

28 GB5872 iltt: Ml4X80-Zn BOLT 

lt:it ISft tt 

Q'ty Remark 

1 

1 

1 

1 

4 

7 

11 

2 

11 

7 

1 

1 

6 

10 

10 

6 

2 

2 

1 

2 

1 

1 

17 

1 

2 

1 

1 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ljf� (2/2) (PD165Y-1,PD165YS) 

CAB 

FF� Ill� � � 

No. Part No. Description 

29 T21. 979-5 [1] lll!iJJ!1J*Jt'.t� SEAT 

30 T21. 979-4 [l] }tm SEAT 

31 T24.979. 7 nu � rm 1'fli ftf: OPPER,FRONT 

32 T24.979.8 § � rm 1'fli # TOPPER,REAT 

33 ]9!:tJ 68-4 (24V) LlNGHT,TOPPER 

34 GB819 !ill� M4 X 40-Zn SCREW 

35 fflff<l>7Xl-28 TUBE 

36 GB5783 911 tt MS X 1 X BOLT 

37 T24.979.9 ff��*�� PLATE,CONTROL 

38 ST2B. 12-16 �tfpffi KNOB,ORNAMENTAL 

39 T24A.979-7 ttm SEAT 

40 ltm 340 X 340 X SEAT 

let �ii

Q'ty Remark 

1 

1 

1 

1 

1 

2 

2 

2 

1 

18 

2 

6 

249 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


250 

�-m�� (1/2) (PD165YG) 

ROPSFRAME 

\ 12 

•J

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�-m�� (1/2) (PD165YG) 

ROPSFRAME 

}¥� II� � � 

No. Part No. Description 

1 T14.978-3 �� HANDRALL 

2 GB97. 1 :rll:lll 12-140HV-Zn WASHER 

3 GB5783 *itt: M12 X 30-Zn BOLT 

4 T24.978.3 )§�� BRACKET 

5 GB5783 illtt: M20 X 60-10. 9-Zn BOLT 

6 T24.978. 1 �JJlf � f�Hf'1t� CANOPY 

7 01643-32060 IHI! WASHER 

8 T24.978-3 �f& PLATE 

9 978-11 Utlt'l MOUNT 

10 978-14 illtt: BOLT 

11 GB6170 ill-BJ: M27-8-Zn NUT 

12 01643-32780 �Ill WASHER 

13 GB5782 illtt: M20 X 80-10. 9-Zn BOLT 

14 GB93 �Ill 20-Zn WASHER 

15 T24.978.8 litr�� BRACKET 

16 978-12 ::k:JJR SEAT 

17 978-13 ttlt BUSH 

�· Rt � 

Q'ty Remark 

2 

6 

6 

2 

8 

1 

8 

4 

8 

4 

4 

4 

8 

4 

2 

4 

4 

251 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


252 

/2) (PD165YG) �•m�� c2 

ROPSFRAME 

7 

. i-a 13---
3-• 

.,,....,,1 

�
10 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�-��� (2/2) (PD165YG) 

ROPSFRAME 

1'-% Ill -% � • 

No. Part No. Description 

1 124.978.4 li:IJ� BRACKET, L.H 

124.978.6 :tilJ� BRACKET, R.H 

2 GB5782 iltt M20 X 65-10. 9-Zn BOLT 

3 01643-32060 �II WASHER 

4 124.978. 7[1] )§�� PLATE 

5 T14A.978.8 nux� SEAT 

6 GB5783 iltt M20 X 50-10. 9-Zn BOLT 

7 124. 978. 2[1] li:mx� BRACKET 

124.978.5[1] :timx� BRACKET 

8 GB5783 iltt M20 X 40-10. 9-Zn BOLT 

9 124.978-1 :ffi:Jt PLATE 

10 124 .. 978-2 :ffi:Jt PLATE 

11 GB93 �!112-Zn WASHER 

12 121A.06-4 � PLATE 

13 GB5783 �!120-Zn WASHER 

14 124.978-4 FA¥� PLATE 

15 GB93 �11110-Zn WASHER 

16 GB97. 1 �Ill 10-140HV-Zn WASHER 

17 GB5783 Ctt MlO X 20-Zn BOLT 

18 GB5783 iltt M12 X 35-Zn BOLT 

19 GB93 �11112-Zn WASHER 

20 ,GB97. 1 �11112-Zn WASHER 

21 GB6170 ii-BJ: Ml2-Zn NUT 

•• 11ft tt
Q'ty Remark

1 

1 

8 

36 

1 

1 

8 

1 

1 

6 

16 

8 

2 

1 

16 

1 

9 

9 

9 

2 

2 

4 

2 

253 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


254 

1*111� (1/2) (PD165Y-1)

ROPSFRAME 

a 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


-f*tfi� (1/2) (PD165Y-1) 

ROPSFRAME 

>¥� m� 

No. Part No. 

1 T24E.978. 1 :ilJ.m 

2 T24E.978.2 i�Hf'fr� 

3 01010-51230 *llt 

4 01643-31232 �Ill 

5 T24E.978-1 � 

� ¥$ 

Description 

CANOPY 

ROPSFRAME 

BOLT 

WASHER 

PLATE 

6 GB5783 tilt M24 X 70-10. 9-Zn BOLT 

7 01643-32460 �Ill WASHER 

8 T24E.978-2 �� PLATE 

9 GB6170 ti-BJ: MlO NUT 

10 GB5783 illt M10X20 BOLT 

11 GB93 �11110 WASHER 

lfc:11: !'ft tt 

Q'ty Remark 

1 

1 

22 

22 

2 

12 

12 

4 

4 

12 

12 

255 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


256 

-f*�� (2/2) (PD165Y-1) 

ROPSFRAME 

a 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1*�� (2/2) (PD165Y-1) 

ROPSFRAME 

1'% Ill % 

No. Part No. 

1 T24E.978GD.2[1] illm 

2 T24E.978GD. 1[1] i*1'1t� 

3 01010-51230 iltt 

4 01643-31232 :tl!!III 

5 T24E.978GD-1 � 

6 01010-52470 iltt 

7 01643-32460 :tl!!III 

8 T24E.978-2 WI� 

9 GB6170 ii-BJ: MlO 

� • 

Description 

CANOPY 

ROPSFRAME 

BOLT 

WASHER 

PLATE 

BOLT 

WASHER 

PLATE 

NUT 

10 GB5783 l!ttM10X20-Zn BOLT 

11 GB93 il:111 10 WASHER 

let 15ft tt 

Q'ty Remark 

1 

1 

22 

22 

2 

12 

12 

4 

4 

12 

12 

257 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


258 

]§-�� (PD165YS, PD165YG) 

REARGUARD 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


J§��� (PD165YS, PD165YG) 

REARGUARD 

1'� Ill� � f* 

No. Part No. Description 

1 T24.977. 1 

2 T21A.06-4 

3 GB5783 

4 GB97. 1 

5 GB93 

6 GB5783 

7 GB93 

8 01643-32060 

9 T24.977.2 

10 T24. 977. 3 

11 T24.977.4 

Li:JE�� 

J§:tJ� 

titt M12X25-Zn 

mll! 12-140HV-Zn 

mill 12-Zn 

*ltt M20 X 40-Zn 

mill 20-Zn 

m11120 

JE-'-

J§�ffi. 

:tiJE�� 

BRACKET, L.H 

BRACKET 

BOLT 

WASHER 

WASHER 

BOLT 

WASHER 

WASHER 

BRACKET 

PLATE 

BRACKET, R.H 

l!ct lift t:l: 

Q'ty Remark 

1 

1 

13 

13 

13 

13 

13 

12 

1 

1 

1 

259 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


260 

WORK EQUIPMENT AND HYDRAULIC CONTROL 

SYSTEM 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


*11�� (PD165Y, PD165YS)

DRAWBAR 

,� 

261 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


262 

�5 J �� (PD165Y, PD165YS) 

DRAWBAR 

1¥% Iii% � � 

No. Part No. Description 

1 T24.69. 1 *i31M BRACKET 

2 T24.69-1 ffi� BATCHET 

3 GB31. 1 lUt MlO X 55-Zn BOLT 

4 GB6178 IC-BJ: MlO-Zn NUT 

5 GB91 :Jf lJffi 2. 5 X 24 PIN, COTTER 

6 GB5783 -� M24X65-Zn BOLT 

7 GB93 �1124-Zn WASHER,SPRING 

If ti: ISft tl: 

Q'ty Remark 

1 

1 

1 

1 

1 

6 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�mrx• (PD165Y, PD165YS) 

CYLINDER SEAT 

4 2 ".�

5�
6 / 

10
--,--;, 3

9� 
s-, 

263 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


264 

jJIJffirj[# (PD165Y, PD165YS) 

CYLINDER SEAT 

1¥� m� � f$ 

No. Part No. Description 

T24.54. 17 71Bflir3t� CYLINDER SEAT 

1 GB5783 !ll!ttM12X35-Zn BOLT 

2 GB93 :!!Ill 12 WASHER,SPRING 

3 T24.54. 17. 1 'lf rffl fll: TUBE ASS'Y 

4 T15.52.2-23 � PLATE 

5 T15.52.2-24 :!!Jt SHIM 

6 T15.52.2-25 ffi PIN 

7 ST2B. 15.9-1 IW�lll 95 SEAL,DUST 

8 GB5782 !ll!tt Ml6X 130-Zn BOLT 

9 GB83 :!!Ill 16 WASHER,SPRING 

10 GB6170 il�M16-8-Zn NUT 

11 T24.54. 17-3 � YOKE 

12 T24. 17. 17-1 At CAP 

13 GB1152 71B*f MlOX 1 FITTING,GREASE 

14 T24.54. 17-2 ffi� PIN,ROLL 

15 GB5782 iltt M14X70-Zn BOLT 

16 GB93 :!!Ill 14 WASHER,SPRING 

lt:1.: �tt 

Q'ty Remark 

1 

8 

8 

1 

2 

2 

2 

2 y 

8 

8 

8 

2 

4 

6 

4 

8 

8 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


jFJ� (PD165Y-1, PD165YG) 

ANGELBLADE 

13 

265 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


266 

1FJ�(PD165Y-1, PD165YG) 

ANGELBLADE 

1'-iJ m -iJ 

No. Part No. 

1 T24. 70. 1. 5 1Ml'm±tlit 

2 T24. 70. 1-11 i:pJJIJJ 

3 T24. 70. 1-13 -lln.9J 

4 T24. 70. 1-5 lr.JJtfJ 

T24. 70. 1-6 �JJtfJ 

5 T24. 71. 1-8 !kltt 

6 T24. 71.1-10 !iltt 

7 T24. 71. 1-9 -�

8 T24. 70. 1-10 ffl� 

9 GB91 ffl 8X70

10 T24. 70. 1. 6 �tl#c 

11 T24. 70. 1-12 ffl� 

12 T24. 70. 1-7 ffl 

13 GB91 ffl 4X20

� � let ffl: tt 

Description Q'ty Remark 

BLADE 1 

CUTilNG 1 

CUTilNG 2 

BIT, END, L.H 1 

BIT, END, R.H 1 

BOLT 28 

BOLT 4 

NUT 32 

PIN 1 

PIN 1 

JOINT 4 

PIN 4 

PIN 4 

PIN 2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�%�(PD165Y-1, PD165YG) 

C-FRAME

I 

5 

�� 
'4 3

2 

267 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


268 

1Jt��(PD165Y-1, PD165YG) 

C-FRAME

.1¥� Ill� � f$ 

No. Part No. Description 

1 T24. 70. 1. 2 

2 T24. 71. 1-4 

3 GB5782 

4 GB97.2 

5 T24. 71. 1-3 

6 T24. 71.1-19 

7 GB1152 

·8 71-44

9 GB97. 1 

10 GB93 

11 GB5783 

12 T24. 70. 1. 3 

13 GB5783 

14 GB97.2 

15 T24. 70. 1. 4 

T24. 70. 1. 7 

16 T24. 70. 1-8 

17 T24. 70. 1-9 

18 GB91 

19 ST2. 15. 12-11 

20 ST2. 15. 12-10 

21 T24. 70. 1. 1 

22 T24. 70. 1-3 

23 70-14

24 ST2. 15. 12-14 

25 GB5782 

26 GB93 

27 GB6170 

m�� 

ti"3*�1Ai 

dtt M24X 130-10. 9-Zn 

�Ill 24 

!kl-BJ 

ffi 

�:liFMlOXl 

ffi 

�Ill 12-Zn 

�Ill 12-Zn 

•tt Ml2 X 40-Zn

l+*tk 

dtt M20 X 45-Zn. D 

�Ill 20-200HV 

tcr1'ff 

ti"r1'ff 

ffi*tk 

ffi 

ffi 4X20 

_tjlff*tlfffi 

1Mfflffi 

nw 

!klff 

•n

-��

!kltt Ml6 X 70 

�Ill 16-Zn 

!ii-BJ Ml6-Zn 

FRAME 

CAP 

BOLT 

WASHER 

NUT 

PIN 

FITTING 

PIN 

WASHER 

WASHER 

BOLT 

TRUNNION 

BOLT 

WASHER 

ARM, L.H 

ARM, R.H 

PIN 

PIN 

PIN 

PIN 

PIN 

BRACE 

JOINT 

SCREW 

SHIM 

BOLT 

WASHER 

NUT 

ltA 15ft tt 

Q'ty Remark 

1 

2 

4 

4 

4 

2 

8 

2 

2 

2 

2 

2 

16 

16 

1 

1 

4 

4 

8 

2 

2 

2 

2 

2 

6 

4 

4 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


m.ffl,�(PD165Y-1, PD165YG) 

C-FRAME

1'-if Ill -i} � � 

No. Part No. Description 

28 T24. 70. 1-4 riJlfiH.lff JOINT 

29 GB91 ffl 5X30 PIN 

30 T24. 70.1-1 ""fj#ffffl$fb SHAFT 

31 ST2. 15. 12-8 lit iii $lb �t BUSHING 

32 ST2. 15. 12-7 $lb��� PLATE 

33 GB70 *iff Ml2X25 SCREW 

lt:I;: mtt 

Q'ty Remark 

2 

2 

2 

2 

2 

6 

269 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


270 

1f1VZ (PD165Y-l) 

ANGELBLADE 

13 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


jf:J� (PD165Y-l) 

ANGELBLADE 

1'% m % 

No. Part No. 

1 T24. 70J. 1. 2 

2 T24. 70. 1-11 

3 T24. 70. 1-13 

4 T24. 70. 1-5 

T24. 70. 1-6 

5 T24. 71. 1-8 

6 T24. 71.1-10 

7 T24. 71. 1-9 

8 T24. 70. 1-10 

9 GB91 

10 T24. 70.1. 6 

11 T24. 70. 1-12 

12 T24. 70. 1-7 

13 GB91 

14 ST2. 15.5-5 

15 GB93 

16 ST2. 15. 1. 2-15 

� � 

Description 

1nv:m±*i 

tp JJJJJ 

ffllJJJJJJ 

li.JJ1ff 

-;tj JJ 1ft 

!kit! 

iltt 

-�

ffl� 

ffl 8X70 

��#c 

ffl� 

ffl 

ffl 4X20 

tpreJ3*�fiR 

�Ill 20-Zn 

iltt M20 X 50-10. 9 

BLADE 

CUTIING 

CUTIING 

BIT, END, L.H 

BIT, END, R.H 

BOLT 

BOLT 

NUT 

PIN 

PIN 

JOINT 

PIN 

PIN 

PIN 

COVER 

WASHER 

BOLT 

let mtt 

Q'ty Remark 

1 

1 

2 

1 

1 

28 

4 

32 

1 

1 

4 

4 

4 

2 

2 

8 

8 

271 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


272

�Jrb� (PD165Y-1)

C-FRAME

8 910 12� .

I II )1 1413 
1-·�

5 

. � 
� 4 3

 
https://vk.com/dieselinj

https://vk.com/dieselinj


m_m�(PD165Y-l) 

C-FRAME

1'-iJ- Ill -ij- � fl.It 

No. Part No. Description 

1 T24. 70J. 1. 1 

2 T24. 71. 1-4 

3 GB5782 

4 GB97.2 

5 T24. 71. 1-3 

6 T24. 71. 1-19 

7 GB1152 

8 71-44

9 GB97. 1 

10 GB93 

11 GB5783 

12 T24. 70. 1. 3 

13 GB5783 

14 GB97.2 

15 T24. 70. 1. 4 

T24. 70.1. 7 

16 T24. 70. 1-8 

17 T24. 70. 1-9 

18 GB91 

19 ST2. 15. 12-11 

20 ST2. 15.12-10 

21 T24. 70.1.1 

22 T24. 70.1-3 

23 70-14

24 ST2.15. 12-14 

25 GB5782 

26 GB93 

27 GB6170 

:t,1;1i� 

:tiJ:JJ!lH& 

!kltt M24 X 130-10. 9-Zn 

ffilll 24 

!kl-BJ 

ffl 

llB�MlOXl 

ffl 

ffilll 12-Zn 

ffilll 12-Zn 

iltt Ml2 X 40-Zn 

!I=� 

*ltt M20X45-Zn. D 

ffilll 20-200HV 

lirnff 

:tirtfff 

ffl� 

ffl 

ffl 4X20 

J:lfff�ffl 

,Mfflffl 

•• 

*lff 

Iii! 

•MEm

iltt Ml6X70 

,11116-Zn 

ii-BJ M16-Zn 

FRAME 

CAP 

BOLT 

WASHER 

NUT 

PIN 

FITIING 

PIN 

WASHER 

WASHER 

BOLT 

TRUNNION 

BOLT 

WASHER 

ARM, L.H 

ARM, R.H 

PIN 

PIN 

PIN 

PIN 

PIN 

BRACE 

JOINT 

SCREW 

SHIM 

BOLT 

WASHER 

NUT 

l!c:11: ISft tt 

Q'ty Remark 

1 

2 

4 

4 

4 

2 

8 

2 

2 

2 

2 

2 

16 

16 

1 

1 

4 

4 

8 

2 

2 

2 

2 

2 

6 

4 

4 

4 

273 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


274 

mm�(PD165Y-1) 

C-FRAME

1¥� Ill� 
No. Part No. 

28 T24. 70. 1-4 r iAI "'W*IUf 

29 GB91 ffi 5X30 

30 T24. 70.1-1 rttffffi� 

31 ST2.15. 12-8 3*ffii�M 

32 ST2. 15. 12-7 ���* 

33 GB70 *l'if Ml2X25

� IC let lift tt 

Description Q'ty Remark 

JOINT 2 

PIN 2 

SHAFT 2 

BUSHING 2 

PLATE 2 

SCREW 6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


l[f�tf (PD165YG) 

STRAIGHT TILT BLADE 

/. /
-�*')9 

18

11:.?� 

W!
z 

3 

2 

22 

t23 
• 24

9 �-20 

"�
2 

ztm 
View Z 

275 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


276 

1{ {ID!tf (PD165YG) 

STRAIGHT TILT BLADE 

1¥% 111% � � 
No. Part No. Description 

1 T24. 71. 1. 1 

2 GB1152 

3 T24. 71. 1-6 

4 T24. 71. 1-7 

5 T24. 71. 1-8 

6 T24. 71. 1-9 

7 T24. 71. 1-10 

8 T24. 71. 1-11 

9 T24. 71. 1-12 

10 T24. 71. 1-13 

11 T24. 71. 1-14 

12 GB5783 

13 GB93 

14 GB97. 1 

15 T24. 71. 1-15 

16 T24. 71. 1-16 

17 T24. 71. 1-17 

18 GB5783 

19 01643-31645 

20 71-44

21 T24. 71. 1-19 

22 GB5783 

23 GB93 

24 GB97. 1 

25 T24. 71. 1. lGD 

1i 'ff tl±tlit 

ri!l*f MlOX 1 

:lr.JJ?JJ 

rep J] ?JJ 

ffltt 

ffl£3: 

ffltt 

5'-jl 

�1i= 

Ji!E4t� 

iili 

ffltt MlO X 20 

m1110 

tflffl 10 

ti J] ?JJ 

� 

��ffltlit 

ffltt Ml6X30-Zn. D 

tflffl 

ffl 

ffl 

illtt M12 X 40-Zn. D 

tflll 12-Zn 

tf 11112-Zn 

:/Ju� J] tJit 

BLADEASS 'Y 

FITIING 

CUTTING 

CUTTING 

BOLT 

NUT 

BOLT 

SPRING 

BUSHING 

SHAFT 

COVER 

BOLT 

WASHER 

WASHER 

CUTTING 

SHAFT 

PLATE 

BOLT 

WASHER 

PIN 

PIN 

BOLT 

.WASHER 

WASHER 

BLADE 

l!cffl: IS(t tt 

Q'ty Remark 

1 

4 

1 

2 

24 

28 

4 

1 

1 

1 

1 

4 

4 

4 

1 

2 

2 

4 

4 

2 

2 

2 

2 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1If��tlff (PD165YG) 

STRAIGHT TILT FRAME 

3 22
4. \ 6 \ I , /

.. ��

22 
26 25 ./ 24.

I \ p 18 

'-fl-{�-. \ 
17 23 

277 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


278 

1f.-@i�tlff(PD165YG) 

STRAIGHT TILT FRAME 
1'% Ill % � fflt 

No. Part No. Description 

1 T24. 71. 1-24 

2 T24. 71. 1-1 

3 GB5783 

4 01643-31845 

5 T24. 71. 1. 2 

6 T24. 71. 1-2 

7 GB5783 

8 GB6170 

9 T24. 71. 1. 3 

10 T24. 71. 1-3 

11 T24. 71. 1-4 

12 01011-82430 

13 01643-32460 

14 T24. 71. 1-5 

15 T24. 71. 1. 4 

16 GB5783 

17 01643-32060 

18 T24. 71. 1. 5 

19 T24. 71. 1. 6 

20 01011-82465 

21 T24. 71. 1. 7 

22 GB1152 

23 T24. 71. 1-20 

24 T24. 71. 1-21 

25 T24. 71. 1-22 

26 T24. 71. 1-23 

b:��.n't 

�Jt 

iU.t Ml8X65 

�II 

_tt,ff 

*lff 

tltt M12 X 65-Zn. D 

*IHJ: M12-Zn. D 

��11Eff 

*IHJ: 

���� 

iltt 

�II 

ffiW! 

�Il=W! 

*ltt M20X45-Zn. D 

�II 

rxn 

li:Il=W! 

iltt M24 X 165 

li:�11£� 

im:ff MlOX 1 

lltt 

�Jt 

rx•�� 

�Jt 

CAP, L.H 

SHIM 

BOLT 

WASHER 

BRACE 

ROD, SCREW 

BOLT 

NUT 

FRAME, R.H 

NUT 

CAP, R.H 

BOLT 

WASHER 

SHAFT 

TRUNNION 

BOLT 

WASHER 

BRACE 

TRUNNION 

BOLT 

FRAME, L.H 

FITTING 

BOLT 

SHIM 

SUPPORT 

SHIM 

lc:11: IS# ii 

Q'ty Remark 

1 

2 

8 

8 

1 

1 

4 

4 

1 

4 

1 

2 

4 

4 

1 

16 

24 

2 

1 

2 

1 

4 

8 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


7 

U �tl±if (PD165Y-l) 

U-TYPE TILT FRAME

3 12 

zm 
View Z 

2 

14 

t:::15 

_ 
r 16 

�-13 

279 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


280 

U �!Ht±�(PD165Y-l) 

U-TYPE TILT FRAME

"� II� � IC 

No. Part No. Description 

1 T24. 72. 1. 1 

2 GB1152 

3 T24. 71. 1-6 

4 T24. 72. 1-1 

5 T24. 72. 1-2 

6 T24. 71. 1-8 

7 T24. 71. 1-15 

8· T24. 71. 1-19 

9 T24. 71.1-17 

10 01643-31645 

11 GB5783 

12 T24. 71. 1-16 

13 71-44

14 GB5783 

15 GB93 

16 GB97. 1 

17 T24. 71. 1-9 

ffE±t& 

71l!*f MlOXl 

ir.JJ9J 

ffll.17]1}) 

9'17J9J 

!kltt 

-;t:i}J!)J 

ffl 

���tli 

ffi!III 

*ltt Ml6X30-Zn. D 

� 

ffl 

!kltt M12 X 40-Zn. D 

ffi!III 12-Zn 

ffi!lll 12-140HV 

l(iij: 

BLADE ASS 'Y 

FITTING 

CUTIING 

CUTIING 

CUTIING 

BOLT 

CUTIING 

PIN 

PLATE 

WASHER 

BOLT 

SHAFT 

PIN 

BOLT 

WASHER 

WASHER 

NUT 

fdl: 15ft t:I: 

Q'ty Remark 

1 

4 

1 

2 

2 

28 

1 

2 

2 

4 

4 

2 

2 

2 

2 

2 

28 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


U �1ft±�(PD165Y-1) 

U-TYPE TILT FRAME

28 
4 3 \ 6 \� , I 

s,,k�

23 

/22 
1 25 f/ 

' / .-2l 24 

��-. 
20 

281 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


282 

U mtt±� (PD165Y-1) 

U-TYPE TILT FRAME

}¥% Ill % � :Mc 

No. Part No. Description 

1 T24. 71. 1-21 

2 T24. 71. 1-1 

3 GB5783 

4 01643-21845 

5 T24. 71. 1. 2 

6 T24. 71. 1-2 

7 GB5783 

8· GB6170 

9 T24. 71. 1. 3 

10 T24. 71. 1-3 

11 T24. 71. 1-4 

12 01011-82430 

13 01643-32460 

14 T24. 71. 1. 4 

15 01643-32060 

16 GB5783 

17 T24. 71. 1-5 

18 T24. 71. 1. 6 

19 01011-82465 

20 GB6170 

21 GB97. 1 

22 GB93 

23 GB5783 

24 T24E. 71.1-1 

25 T24E. 71. 1. 2 

26 T24. 71. 1. 7 

27 T24. 71. 1-24 

28 GB1152 

ffiJt 

ffi}t 

iltt M18 X 65-Zn. D 

ffill 

.. tJJtf 

*ltf 

tltt M12 X 65-Zn. D 

ti-BJ: M12-Zn. D 

�)Ji�tf 

ii-BJ: 

�f.;Jt�f;i 

*ltt 

ffill 

�l+WI 

ffill 

tltt M20X45-Zn. D 

fflWI 

li:J+W! 

iltt M24 X 165 

ii-BJ: M20-Zn. D 

ffilll 20 

ffill 20 

tltt M20 X 90-Zn 

rxlt!k 

rx!I 

li:JJi�� 

li:f.;Jt�.iii 

im*f MlOX 1 

SHIM 

SHIM 

BOLT 

WASHER 

BRACE 

ROD, SCREW 

BOLT 

NUT 

FRAME, R.H 

NUT 

CAP, R.H 

BOLT 

WASHER 

TRUNNION 

WASHER 

BOLT 

SHAFf 

TRUNNION 

BOLT 

NUT 

WASHER 

WASHER 

BOLT 

BRACE 

BRACE 

FRAME, L.H 

CAP, L.H 

FITTING 

lt::1: llft It 

Q'ty Remark 

2 

2 

16 

16 

1 

1 

4 

4 

1 

4 

1 

2 

4 

1 

24 

16 

4 

1 

2 

2 

4 

2 

2 

2 

2 

1 

1 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1Iffi.1l±ff(PD165Y-l) 

STRAIGHT TILT FRAME 

3 

m 
View Z 

2 

283 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


284 

1[�tfE±�(PD165Y-l) 

STRAIGHT TILT FRAME 

.1¥% 111% � � 

No. Part No. Description 

1 T24E. 71. 1. l[l] m±1i BLADE ASS 'Y 

2 GB1152 ?lil*f MlOX 1 FITIING 

3 T24. 71. 1-6 "1r.JJ!JJ CUTIING 

4 T24. 71. 1-7 If! J] !JJ CUTIING 

5 T24. 71. 1-8 iltt BOLT 

6 T24. 71. 1-9 ii-BJ: NUT 

7 T24E. 71. 1-2 iltt BOLT 

8 T24. 71. 1-15 :ti J] !JJ CUTIING 

9 T24. 71. 1-16 � SHAFT 

10 T24. 71. 1-17 ��ffl1i PLATE 

11 GB5783 !f!ltt Ml6X30-Zn. D BOLT 

12 01643-31645 �Ill WASHER 

13 71-44 ffl PIN 

14 T24. 71. 1-19 ffl PIN 

15 GB5783 iltt Ml2X40-Zn. D BOLT 

16 GB93 �11112-Zn WASHER 

17 GB97. 1 �11112-Zn WASHER 

18 T24E. 71. 1. lGD 1Ju�JJ1i BLADE 

11:it ISft tt 

Q'ty Remark 

1 

4 

1 

2 

24 

28 

4 

1 

2 

2 

4 

4 

2 

2 

2 

2 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


li.�fl±�(PD165Y-1)

STRAIGHT TILT FRAME 

28

4 3 \ 6'J. , I

.. �
1�

23 

/22 
1 25 f/ 

' / -�1 24

��-. 
20 

· 285

 
https://vk.com/dieselinj

https://vk.com/dieselinj


286 

1I�tffi±tf (PD165Y-1) 

STRAIGHT TILT FRAME 

,,� Ill � � IC 

No. Part No. Description 

1 T24. 71. 1-21 

2 T24. 71. 1-1 

3 GB5783 

4 01643-21845 

5 T24. 71. 1. 2 

6 T24. 71. 1-2 

7 G85783 

8 GB6170 

9 T24. 71. 1. 3 

10 T24. 71. 1-3 

11 T24. 71. 1-4 

12 01011-82430 

13 01643-32460 

14 T24. 71. 1. 4 

15 01643-32060 

16 GB5783 

17 T24. 71. 1-5 

18 T24. 71. 1. 6 

19 01011-82465 

20 GB6170 

21 G897. 1 

22 G893 

23 G85783 

24 T24E. 71. 1-1 

25 T24E. 71. 1. 2 

26 T24. 71. 1. 7 

27 T24. 71. 1-24 

28 G81152 

ffi)t 

ffi)t 

ilttM18X65-Zn. D 

ffill 

J:lJ;ff 

il;ff 

iltt M12X65-Zn. D 

ii$ M12-Zn. D 

tiffi�;ff 

ii$ 

ti!Jt�.iii 

iltt 

ffill 

til+*'k 

ffill 

iltt M20 X 45-Zn. D 

ffi*'k 

1i:I+*'k 

iltt M24X 165 

ii$ M20-Zn. D 

ffill 20-140HV 

ffill 20-Zn 

iltt M20 X 90-Zn 

"Fxt.J!k 

"Fxlf 

ti:]y[�� 

ti:!Jt�ilii 

itl!*f MlOX 1 

SHIM 

SHIM 

BOLT 

WASHER 

BRACE 

ROD, SCREW 

BOLT 

NUT 

FRAME, R.H 

NUT 

CAP, R.H 

BOLT 

WASHER 

TRUNNION 

WASHER 

BOLT 

SHAFT 

TRUNNION 

BOLT 

NUT 

WASHER 

WASHER 

BOLT 

BRACE 

BRACE 

FRAME, L.H 

CAP, L.H 

FITIING 

•• !SH" tj:

Q'ty Remark 

2 

2 

16 

16 

1 

1 

4 

4 

1 

4 

1 

2 

4 

1 

24 

16 

4 

1 

2 

2 

4 

2 

2 

2 

2 

1 

1 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


]I��±� ( 1/2) (PD165YS) 

STRAIGHT TILT FRAME 

Z:ffil 
View Z 

2 

15 

t 16• 
17 

�-13

287 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


288 

1I�!Ht±VZ ( 1/2) (PD165YS) 

STRAIGHT TILT BLADE 

.1¥� Ill� � IC 

No. Part No. Description 

1 T26. 71. 1. 1 JJli BLADEASS 'Y 

2 GB1152 im*f MlOX 1 FITIING 

3 121. 71. 1-6 ti.JJjfj CUTTING 

4 T26. 71. 1-2 i:p JJ-9) CUTTING 

5 T24. 71. 1-8 iltt BOLT 

6 T24. 71. 1-9 ill!J: NUT 

7 T24. 71. 1-10 iltt BOLT 

8 T24. 71. 1-15 �JJjfj CUTTING 

9 T24. 71. 1-16 � SHAFT 

10 T24. 71.1-17 �-f=ili PLATE 

11 GB5783 *ltt Ml6X30-Zn. D BOLT 

12 01643-31645 �Ill WASHER 

13 71-44 ffl PIN 

14 T24. 71. 1-19 ffl PIN 

15 GB5783 iltt M12 X 40-Zn. D BOLT 

16 GB93 �Ill 12-Zn WASHER 

17 GB97. 1 �Ill 12-Zn WASHER 

18 T26. 71. 1. lGD JFJ!JJli BLADE 

lt:I: IS(t tt 

Q'ty Remark 

1 

4 

1 

2 

24 

28 

4 

1 

2 

2 

4 

4 

2 

2 

2 

2 

2 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


l[�tfE±� (2/2) (PD165YS) 

STRAIGHT TILT FRAME 

28 
4 3 \ 6

'� r I

s,.k 
10 

\ 

23
/

1 25 21 f / 22 

'� 6 
l -- I �-a
'i=-"-15 24 20

289 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


290 

11.m�±tf (2/2) (PD165YS) 

STRAIGHT TILT FRAME 

}¥� III� � � 

No. Part No. Description 

1 T24. 71. 1-21 

2 T24. 71. 1-1 

3 GB5783 

4 01643-31845 

5 T24. 71. 1. 2 

6 T24. 71.1-2 

7 GB5783 

8 GB6170 

9 T26. 71. 1. 2 

10 T24. 71. 1-3 

11 T24. 71. 1-4 

12 01011-82430 

13 01643-32460 

14 T26. 71. 1. 3 

15 01643-32060 

16 GB5783 

17 T24. 71. 1-5 

18 T26. 71. 1. 5 

19 01011-82465 

20 GB6170 

21 T26. 71. 1-1 

22 GB93 

23 GB5783 

24 GB5782 

25 T26. 71. 1. 4 

26 T26. 71. 1. 6 

27 T24. 71. 1-24 

28 GB1152 

�Jt 

�Jt 

iltt Ml8 X 65-Zn. D 

�II 

J:tfff 

ilff 

iltt Ml2 X 65-Zn. D 

ii-Ill Ml2-Zn. D 

;ti��ff 

ii-Ill 

;£i"1*.f!!liii 

iltt 

�II 

;ti!}� 

rlJ: Ill 

tltt M20 X 45-Zn. D 

ffl� 

li:l}� 

tltt M24 X 165 

ii-Ill Ml4-Zn. D 

rll:Jt 

rll:11 14-Zn 

tltt Ml4 X 65-Zn. D 

iltt M20 X 80-10. 9-Zn 

rxn 

ti:��� 

li:1*�iii 

7!il*f MlOX 1 

SHIM 

SHIM 

BOLT 

WASHER 

BRACE 

ROD, SCREW 

BOLT 

NUT 

FRAME, R.H 

NUT 

CAP, R.H 

BOLT 

WASHER 

TRUNNION 

WASHER 

BOLT 

SHAFI' 

TRUNNION 

BOLT 

NUT 

SHIM 

WASHER 

BOLT 

BOLT 

BRACE 

FRAME, L.H 

CAP, L.H 

FITTING 

•• llft t!

Q'ty Remark 

2 

2 

8 

8 

1 

3 

4 

4 

1 

4 

1 

2 

4 

1 

24 

16 

4 

1 

2 

2 

2 

2 

2 

8 

2 

1 

1 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


li�Hi±� (2/2) (PD165YS) 

STRAIGHT TILT FRAME 

1'� m� 4; # 

No. Part No. Description 

29 T26. 71. 1. 7 '.ill COVER 

30 GB93 �11112-Zn WASHER 

31 GB5783 •tt: M12 X 25-Zn. D BOLT 

•• !Sfttt

Q'ty Remark 

1 

4 

4 

291 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


292 

tl±:ff°&�, �,&J!�(PD165Y, PD165YS) 

RIPPER SHANK BEAM & LINK 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


fl±:Btbiff, �.&�ff (PD165Y, PD165YS) 

RIPPER SHANK BEAM & LINK 

1'-iJ- !I -i} 

No. Part No. 

1 T24. 78. 1. 1 

2 T24. 78. 1-12 

3 01643-33380 

4 GB5782 

5 GB97. 1 

6 T24. 78. 1. 4 

7 T24. 78. 1. 5 

8 T24. 78. 1. 2 

9 T24. 78. 1-7 

10 T24. 78. 1-8 

11 T24. 78. 1-4 

12 GB1152 

13 T24. 78. 1-2 

14 GB5783 

15 GB93 

16 T24. 78. 1-9 

17 T24. 78. 1-6 

18 GB1152 

19 T24. 78. 1-1 

20 GB5783 

21 GB93 

22 T24. 78.1. 3 

23 T24. 78. 1-11 

24 78-25

25 T24. 78.1-3 

26 GB91 

27 T24. 78. 1-5 

28 T24. 78. 1-10 

� f* 

Description 

:t��*-¥1= 

iltt 

�II 

!tltt M24X75-10. 9-Zn 

�II 24-300HV 

�m 

""f�ff 

J::�ff 

""f�fftt� 

J::�fftt� 

?18 {ID: ffl $111 

?1il;ff MIO X 1 

$111��* 

!tltt M14 X 30-Zn 

�11114-Zn 

J::�ffffl$111 

""f�ffffl� 

11b;ff MIO X 1 

��f=I* 

!tltt Ml2X25-Zn 

�11112-Zn 

tl±:t1'J 

ffi;k 

ffl r .tii RIG 

ffi*-ffl� 

ff[Jffl 12X65 

ffi*-ffl� 

!Vi�� 

SUPPORT 

BOLT 

WASHER 

BOLT 

WASHER 

BEAM 

LINK 

LINK 

BUSHING 

BUSHING 

PIN 

FITTING,GREASE 

PLATE,LOCK 

BOLT 

WASHR, SPRING 

PIN 

PIN 

FITTING,GREASE 

PLATE,LOCK 

BOLT 

WASHER.SPRING 

SHANKASS'Y 

TIP 

PIN 

PIN 

PIN 

PIN 

GUARD 

fit !ti tt 

Q'ty Remark 

1 

6 

6 

10 

10 

1 

1 

2 

4 

4 

2 

2 

2 

4 

4 

4 

4 

8 

8 

16 

16 

3 

3 

9 

2 

3 

1 

3 

293 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


294 

f'l±flffi*f, �.&�ff (PD165Y, PD165YS) 

RIPPER SHANK BEAM & LINK 

,,� Ill� � f* 

No. Part No. Description 

29 GB3452. 1 0 �Ill 140X3. 55 0-RING

let !ti tt 

Q'ty Remark 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Riff� (�ffiffiJUt�±Bnbfil) 

HYDRAULIC PIPING 

(HYDRAULIC TANK TO RIPPER CYLINDER) 

295 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


296 

�ffi ff� ( �ffiffi!Utl ±��oo:) 

HYDRAULIC PIPING (HYDRAULIC TANK TO RIPPER 

CYLINDER) 

J¥% Ill % 

No. Part No. 

1 T24. 78.2. 1 

2 T24. 78. 2. 2 

3 07000-13048 

4 GB5783 

5 GB93 

6 07119-21012 

7 07371-31049 

8 07000-13032 

9 GB5783 

10 GB93 

11 GB5783 

12 GB93 

13 T24. 78.2-2 

14 07000-13030 

15 07283-23442 

16 01559-01011 

17 GB97.l 

18 T24. 78.2-1 

19 GB5783 

20 GB5783 

21 GB93 

22 T24. 78.2.3 

23 T24. 78.2.4 

24 T24. 78.2.6 

25 T24. 78.2. 7 

26 07283-22738 

27 GB3452. 1 

� • 

Description 

'If 

'If 

o�Wtilll

!kltt M12 X 35-Zn 

m11112-zn 

�'If 

#;� 

o�Wtilll

tltt M10X30 

m11110-zn 

ilttM10X30 

m11110-zn 

milif. 

O�Wtilll 

'If� 

ii-BJ 

m11110-zn 

� 

iltt MlO X 20-Zn 

iltt MlOX 30-Zn 

m11110-zn 

ff 

'If 

7111'1' 

imff 

ff� 

0 �Wtilll 32. 5 X 

1. BOG

TUBE 

TUBE 

0-RING

BOLT 

WASHER 

HOSE 

FLANGE, SPLIT 

0-RING

BOLT 

WASHER 

BOLT 

WASHER 

COVER 

0-RING

CLIP 

NUT 

WASHER 

PLATE 

BOLT 

BOLT 

WASHER 

TUBE 

TUBE 

TUBE 

TUBE 

CLIP 

0-RING

•• 15ft tt

Q'ty Remark

1 

1 

2 

8 

8 

2 

8 

6 

8 

8 

8 

8 

1 

1 

1 

6 

6 

1 

2 

8 

10 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Riff Ji$ (�ffiffi!Ufl±ititbffil:) 

HYDRAULIC PIPING (HYDRAULIC TANK TO RIPPER 

CYLINDER) 

1¥-iJ- lffl-i} � # let ISft � 

No. Part No. Description Q'ty Remark 

28 GB5783 l{�M8X40-Zn BOLT 4 

29 GB93 �11) 8-Zn WASHER 4 

30 GB6170 il!flJ: MB-Zn NUT 4 

297 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


298 

�.ffiff � C*!U�ffi) CPD165Y)

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

1" 

9� 7 c� 11- __ I (j�ca l-f
10-\\ (? y�\ 6 

11-� _ 6

28 -8 17 

� \ � l '-;� � -::::.=.-::.-=.-
� 

� . . 
I I30 27

18 

' /'•€ rl 
20 /; �"'. 

21 a 

19 \ 
16-0 

12_...... _,__..15 
.,,,.,. . 

15 /\ \-13 
14 

�18 
� 

d .. \ '19
-, 21 

20 

26 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ff/f� C*!U�ffi) CPD165Y) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

1¥% 00 % � � l'dl: � tt 

No. Part No. Description Q'ty Remark 

1 T24. 60.3 ll&im"ffi' PIPE 1 

2 07000-02075 O%Wttll 0-RING 1 

3 GB5783 •tt Ml2X40 BOLT 4 

4 GB93 m1112 WASHER 4 

5 07260-25820 �"ffi' HOSE 1 

6 �� 3X (64-76) CLAMP 4 

7 T24.60. 1 ll&im"ffi' TUBE 1 

8 07000-02060 O%Wttll 0-RING 1 

9 GB5782 •tt Ml2X80 BOLT 2 

10 GB5783 •tt Ml2X40 BOLT 2 

11 GB93 m1112 WASHER 4 

12 T24.60.2 711l"ffi' TUBE 1 

13 GB5783 •tt M10X60 BOLT 2 

14 GB5783 •tt MlOX50 BOLT 2 

15 GB93 m1110 WASHER 4 

16 07000-03035 O%Wttll 0-RING 1 

17 07118-21207 �ff HOSE 1 

18 07000-03038 O%Wttll 0-RING 2 

19 07371-31255 rt� FLANGE 4 

20 GB5783 •ttM10X40 BOLT 8 

21 GB93 m1110 WASHER 8 

22 T21.60.4 ffi711lff TUBE 1 

23 07000-03048 O%Wttll 0-RING 1 

24 GB5783 •ttM12X45 BOLT 4 

25 GB93 m1112 WASHER 4 

26 07042-20108 ·� 1/8 PLUG 1 

27 GBJ70-E112R Iftim* HYDRAULIC 1 

28 GB5783 •tt Ml2X45 BOLT 4 

299 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� (*Jtlnbffi) (PD165Y) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

1¥% 00% � l* 11::it � tl: 

No. Part No. Description Q'ty Remark 

29 GB93 �ll 12 WASHER 4 

30 07000-02085 o %-*MIi 0-RING 1 

300 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff i& ( �ffiJU�:ff-�ffir) (PD165YG) 

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER) 

1Y

2
J 

17 

20 

22 

301 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


302 

�.&ff� ( �ffilU�:rrlUJffiI) (PD165YG) 

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER) 

}¥� m % 

No. Part No. 

1 GB5783 

2 GB93 

3 GB93 

4 T35. 71. 1. 1 

5 07371-30638 

6 07000-23025 

1 GB5783 

8 GB93 

9 T35. 71. 1. 4 

10 07114-01038 

11 T35. 71. 1. 2 

12 07371-31049 

13 GB5783 

14 T24. 71.3. 15 

15 GB5783 

16 07000-23048 

17 T24. 71. 3. 16 

18 T24. 71. 3. 23 

19 T24. 71. 3-5 

20 T24. 71. 3. 22 

21 07000-23032 

22 07114-00609 

23 07114-00608 

24 T35. 71. 1. 3 

•ttM12X30

m11112 

m11110 

?lilff 
7*� 

0 �Ill 
•ttM8X30

m1118 

?lilff 

�ff 

?lilff 
7*� 

iltt MlOX30 

ff 
iltt Ml2X45 

0 �Ill 

ff 

7*� (�) 

�ff 

7*� (ii:) 

0 �Ill 

�ff 

�ff 

imff 

� � ti::I.: � tt 

Description Q'ty Remark 

BOLT 4 

WASHER 4 

WASHER 30 

TUBE 1 

FLANGE 24 

0-RING 12 

BOLT 48 

WASHER 48 

TUBE 1 

HOSE 2 

TUBE 1 

FLANGE 8 

BOLT 16 

TUBE 1 

BOLT 8 

0-RING 2 

TUBE 1 

FLANGE 1 

HOSE 2 

FLANGE 1 

0-RING 4 

HOSE 2 

HOSE 2 

TUBE 1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� (rdtffi!tl@r�rdtffiI) (1/2) (PD165YG) 

HYDRAULIC PIPIING ( TANK TO LIFT CYLINDER) 

303 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


304 

�ffi'ff� (nbffiJtl��nbflil:) (1/2) (PD165YG) 

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER) 

1¥% 11% 

No. Part No. 

1 GB5783 

2 GB93 

3 T24.71.3.8 

4 GB93 

5 GB5783 

6 07108-20411 

7 T24.7I.3.12 

s· GB5783 

9 07000-23038 

10 T27.7I.3.17 

11 T24.7I.3.18 

12 GB5783 

13 T24.7I.3.19 

14 GB5783 

15 GB5783 

16 GB93 

� � 

Description 

!kltt M12 X 30 

�lll 12 

:!fit& 

�lll 10 

*ltt M10x35 

�ff M22x1.s 

ff 

!kltt M10x85 

0 rllll 

ff 

ff 

*itt Ml2x25 

:!fit& 

*ltt Ml4x55 

*itt Ml4x75 

�lll 14 

BOLT 

WASHER 

PLATE 

WASHER 

BOLT 

HOSE 

TUBE 

BOLT 

0-RING

TUBE 

TUBE 

BOLT 

PLATE 

BOLT 

BOLT 

WASHER 

lcil: ISfi tt 

Q'ty Remark 

4 

4 

1 

30 

2 

2 

1 

8 

2 

l 

l 

4 

l 

l 

4 

5 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�.ffiff • ( imffiJtlfll��ffiI) ( 2/2) (PD165YG) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

305 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


306 

�Jliff i& ( �ffi!tlf���filI) ( 2/2) (PD165YG) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

.!¥� m� 

No. Part No. 

1 GB5783 

2 GB93 

3 T24. 71. 3. 1 

4 GB5783 

5 GB93 

6 T24. 71. 3. 2 

7 T24. 71. 3-1 

8 07113-00317 

9 GB5783 

10 T24. 71. 3. 4 

11 T24. 71. 3-2 

12 T24. 71. 3. 5 

13 07113-00306 

14 T24. 71. 3. 6 

15 T24. 71. 3. 7 

16 GB5783 

17 GB93 

18 T24. 71. 3-3 

19 T24. 71. 3. 20 

20 T24. 71. 3. 21 

21 GB97 

� # 

Description 

il;ltM14X30 

ffi!II 14 

� 

ilttM12X30 

ffill 12 

fl� 

Wi<tffi 

�'lf Ml8X 1. 5 

ilttM12X40 

tl:9-

Wi<tffi! 

.'¥ 

�ff M18X 1. 5 

� 

flji�ffiI 

tltt MlOX25 

ffill 10 

�'lf 

� 

�=f 

ffill 12 

BOLT 

WASHER 

COVER 

BOLT 

WASHER 

GASKET 

TUBE 

BOLT 

0-RING

ELBOW 

GASKET 

COVER 

HOSE 

COVER 

TILT CYL IBDER 

WASHER 

WASHER 

HOSE 

COVER 

CLIP 

WASHER 

•• IS# tt

Q'ty Remark 

4 

9 

1 

4 

4 

1 

1 

2 

8 

1 

1 

1 

2 

1 

4 

4 

2 

1 

1 

9 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� (*jJ�ffi) (PD165Y-1) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

Detail A 

Detail B 

307 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


308 

�ffiffJBl C*JUtalffi) CPD165Y-1) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

}¥-ij- !I -ij-

No. Part No. 

1 GB5783 

2 GB93 

3 07000-02100 

4 T24E.60.10 

5 GB5783 

6 GB83 

7 07000-23038 

8 07000-03085 

9 CB-QT112/10 

10 GB5783 

11 GB93 

12 T24E.60.2 

13 GB5783 

14 T24E.60.12 

15 07000-02060 

16 07000-02060 

17 07371-31255 

18 T24E.60.5 

19 GB5782 

20 07260-25825 

21 

22 07371-31255 

23 GB93 

24 GB5783 

25 T24E.60.ll 

26 07000-02060 

27 GB5783 

28 GB97. 1 

� � 

Description 

*Ritt M12X55 

m1112 

0�11 

19k711i !Jff 

ittt MI0X40 

m1110 

O�II 

0�11 

jg�* 

ittt MI0X50 

ffi!ll 12 

f!JJJJ1711iff 

Ultt MIOX60 

711iff 

O�II 

O�II 

#;;� 

$XI' 

Ultt Ml2X80 

$Xff 

�fl 3X(64-76) 

#;;� 

ffi!ll 12 

Ultt M12X40 

711iff 

0�111 

ittt Ml4X45 

mll 14-140HV 

BOLT 

WASHER 

0-RING

TUBE 

BOLT 

WASHER 

0-RING

0-RING

GEARPUMP 

BOLT 

WASHER 

TUBE 

BOLT 

TUBE 

0-RING

0-RING

FLANGE 

HOSR 

BOLT 

HOSE 

CLIP 

FLANGE 

WASHER 

BOLT 

TUBE 

0-RING

BOLT 

WASHER 

•• lift tt

Q'ty Remark

4 

4 

1 

1 

4 

4 

1 

1 

1 

2 

12 

1 

6 

1 

1 

1 

2 

1 

2 

1 

4 

2 

8 

8 

1 

1 

4 

5 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


3 

�ffiff� C��ffJJJtl��ffJJ) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO VALVE) 

Detail D 

Detail A 

13 
15

)'/

� 

� � 6 

14 
Dete.il B 

18 17 

16 

D• 

Detail C 

309 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


310 

�ffiff� (Jt�ffiJftl��f{}J) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO VALVE) 

1¥% Ill % 

No. Part No. 

1 FYX-38 

2 GB5783 

3 GB93 

4 T24E.60-13 

5 IB982 

6 20111-14-04X 750 

7 71011-14-04/20111•14-04x 10 

8 T24E.60-6 

9 20111-14-04 X 750 

10 201 l l-14-04xlOOO 

11 BMG-14 

12 T24E.60-10 

13 T24E.60-14 

14 T24E.60-9 

15 IB982 

16 T24E.60-l 

17 T24E.60-4 

18 IB982 

7t.ij!� 

!kltt M8x20 

�1118 

�riaitt 

�11112 

�ff 

�ff 

*�

�ff 

�ff 

�*•tt 

*�

�*•tt 

*�

�11116 

-·

*�

�11114 

� � 

Description 

VALVE 

BOLT 

WASHER 

BOLT 

WASHER 

HOSE 

HOSE 

END 

HOSE 

HOSE 

BOLT 

END 

BOLT 

END 

WASHER 

PLUG 

END 

WASHER 

lt:I.: !ti tt 

Q'ty Remark 

1 

4 

4 

1 

1 

1 

1 

4 

2 

2 

1 

1 

1 

1 

1 

2 

4 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� ($�f{JJJtl��-) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO OIL FILTER) 

311 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


312 

�ffiff� ($�fiJJJU��-) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO OIL.FILTER) 

}¥� m� � # let ISft tt 

No. Part No. Description Q'ty Remark 

1 T24E.60.l 

2 GB5783 

3 GB93 

4 T24E.60.9 

5 07000-03045 

6 T24E.60.8 

7 T24E.60. 14 

8 GB5783 

9 07260-24132 

10 

11 FYZ-20B 

12 GB5782 

13 GB5782 

14 GB97. 1 

15 GB6170 

16 T24E.60-l 

17 

18 

19 T24E.60-12 

20 T24E.60-ll 

21 07000-23035 

22 GB5783 

23 GB93 

�rlhtl 

!kltt Ml2x30 

m1112 

r!�ff 

O�II 

rlh'f 

rlhff 

iltt MlOx60 

�ff 

�-2 

jjl���(IJJ 

iltt Ml2xl20 

iltt Ml2x45 

mlll 12-140H V 

-� 12

•• 

'f 4>45x 4> 32x250 

�ti2A 

-�

t&!k 

O�II 

iltt M8x30 

m11 s 

OIL FILTER 1 

BOLT 4 

WASHER 4 

TUBE 1 

0-RING 1 

TUBE 1 

TUBE 1 

BOLT 4 

HOSE 1 

CLIP 4 

FLAVE 1 

BOLT 1 

BOLT 5 

WASHER 6 

NUT l 

PLUG 2 

HOSE 1 

CLIP 4 

NUT 1 

SPLICE l 

0-RING l 

BOLT 4 

WASHER 4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�!kif� (j'e�ftll!Uif'F*) CPD165Y-1) 

HYDRAULIC PIPIING (VALVE TO PUMP) 

1· 

A+ 

llchil A 

D1ttil B 

J1\w.l t 

11 

10 

313 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


314 

�Biff!m C5t��!Uif'I=*) CPD165Y-1) 

HYDRAULIC PIPIING (VALVE TO PUMP) 

rr;% 00 % 

No. Part No. 

1 FYX-38 

2 71011-14-04/20111-14-04x 10 

3 BMG-14 

4 T24E.60-7 

5 GB70 

6 4WE6E50/0FAG24Z 

7 T24E.60-8 

8 T24E.60. 13 

9 07000-02021 

10 GB5783 

11 GB93 

12 20111-14-04X 1500 

13 T24E.60-3 

14 T24E.60-5 

15 WYF-6C 

16 JB982 

17 GB5782 

18 07102-20435 

19 T24E.60.15 

20 T24E.60.7 

21 GB5783 

22 T24E.60.3 

23 GB6173 

24 07002-01823 

� $ 

Description 

$t�f/JJ 

�ff 

�flffltt 

f6J� 

ffltr M10x35 

.={i'Ll!]ji��ffjJ 

•• 

?!Bff 

O�!IJ 

,s!;f:i M6x20 

m!ll 6 

�ff 

fl� 

fl� 

�mtf6J 

m111s 

ffltt M8x40 

�ff 

l!�ff 

i!�ff 

il!tt MI0x55 

.=Ji 

ill-BJ: MI8xl.5 

o-�!11

VALVE 

HOSE 

BOLT 

BLOCK 

SCREW 

VALVE 

PLUG 

TUBE 

0-RING

BOLT 

WASHER 

HOSE 

SPLICE 

SPLICE 

VALVE 

WASHER 

BOLT 

HOSE 

TUBE 

TUBE 

BOLT 

PIPE 

NUT 

0-RING

f di m tt 

Q'ty Remark 

1 

1 

1 

1 

2 

1 

1 

1 

1 

4 

4 

1 

1 

1 

1 

2 

2 

2 

1 

1 

4 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Ek�� ( ��ffJJJO�ff-tfb{I[) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

8 (9) 

10 (11) 

315 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


316 

�lliff Jim C � Jim�Jtl�Jt�fil) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

Ff% 

No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

00 % 

Part No. 

T24E.60.16 

GB5783 

GB93 

T24E.60.6 

T24E.60.17 

07371-31049 

07000-23032 

T24. 71. 3. 22 

T24E.60. 19 

T24. 71. 3. 23 

T24E.60.18 

07371-30638 

07000-23025 

07118-00609 

T35.71.l.4 

07118-00608 

T35.71.l.3 

07114-00609 

T35.7I.l.2 

07114-00608 

T35.71.l.l 

T24. 71. 3-5 

i1l1.l�� 

�ti Ml0*30 

m!ffl 10 

txff 

txff 

�� 

0 m!!il 

�� Cti.) 

�� ctn 

�� ctn 

�� (;{:i) 

�� 

Om!!il 

txff 

i1llff 

txff 

i1llff 

txff 

i1llff 

txff 

i1llff 

txff 

� � �· ISft it 

Description Q'ty Remark 

FLANGE 2 

BOLT 12 

WASHER 12 

HOSE 2 

HOSE 2 i!C21ZG05C 

FLANGE 8 

0-RING 4 

FLANGE 1 

FLANGE I Ii! C21ZG05C 

FLANGE 1 

FLANGE 1 Ii! C21ZG05C 

FLANGE 32 

0-RING 18 

HOSE 1 

TUBE I C 6 1 2 1  ffl 

HOSE 1 

TUBE 1 C6121 ffl 

HOSE I 

TUBE I C6121 ffl 

HOSE I 

TUBE 1 C6121 ffl 

HOSE 2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Biff � ( � i&f&JJU��tmOO:) ( 1/2) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

317 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


318 

�ff 'f »& ( � �ffJJIU®!tHlhfill) ( 1/2) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

}¥-ij- 111% � � ltit ISft tt
No. Part No. Description Q'ty Remark 

1 T24E.60.4 fl:iji�#;� FLANGE 2 

2 07108-20411 �ff HOSE 2 

3 T24.71.3.18 ff TUBE 1 

4 GB5783 !l!ltt MIOx30 BOLT 8 

5 GB93 m1110 WASHER 8 

6 07000-23038 0�111 0-RING 2 

7 GB5783 !l!ltt MI2x25 BOLT 4 

8 GB93 m1112 WASHER 4 

9 T24. 71. 3. 8 �� PLATE I 

10 T24. 71. 3. 19 �� PLATE I 

11 GB5783 tltt M!Ox35 BOLT 2 

12 GB93 !IJ:111 IO WASHER 2 
•

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�lli'f� ($Ja&ffJJ!tl@i��ffiI) (2/2) (PD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

319 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


320 

�ff ff� C � �ffjJJUfID!tHtefilI) C 2/2) CPD165Y-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

!¥% 00 % 

No. Part No. 

1 GB5783 

2 GB93 

3 T24. 71. 3. 20 

4 T24.71.3.21 

5 T24.71.3-3 

6 T24.71.3.1 

7 GB5783 

8. GB93

9 T24. 71. 3. 2

10 T24. 71. 3-1

11 T24. 71. 3-6

12 T24. 71. 3-7

13 07113-00317

14 T24. 71. 3-1

15 T24.71.3.4

16 T24.71.3 .. 5

17 07113-00306

18 T24.71.3.6

19 T24.71.3.7

20 GB5783

21 GB97.1

22 GB5783

23 GB93

� f4' 

Description 

•tt MIOx25

m1110 

� 

�::r-

*""ffi' 

� 

!ltt MI4x30 

m1114 

�g_ 

*Mm

fl1� 

�� 

*""ffi' 

*Mm

�� 

� 

*"ff MISxl.5

� 

Mi�ffil 

!iltt MI2x40 

mll I2-300HV 

!iltt MJ2x30 

m1112 

BOLT 

WASHER 

COVER 

CLIP 

HOSE 

COVER 

BOLT 

WASHER 

EBLOW 

GASKET 

PLUG 

EBLOW 

HOSE 

GASKET 

EBLOW 

COVER 

HOSE 

COVER 

TILT CYL IBDER 

BOLT 

WASHER 

BOLT 

WASHER 

tell: IWt tl: 

Q'ty Remark 

4 

4 

1 

1 

2 

1 

4 

4 

I 

1 

2 

2 

2 

I 

I 

I 

2 

I 

I 

6 

6 

6 

6 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffi�ffi (PD165Y-1)

HYDRAULIC TANK 

321 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


322 

�.ffiMffi (PD165Y-1) 

HYDRAULIC TANK 

"� II � � It 

No. Part No. 

1 03A-4 

2 03A-5 

3 07000-03045 

4 T24E.61.2 

5 GB5783 

6 GB93 

7 GB70 

8. 07000-02015

9 60-13

10 WU-250x IOOF-J 

11 GB1235 

12 T24E.61.1-l 

13 07000-03025 

14 T24E.61-l 

15 T24E.61-2 

16 T24E.61-3 

17 GB5782 

18 GB97.l 

�.f{J./£ 

�!Xi§ 

OMII 

7111ffi 

ilttMIOx25 

�11110 

!ll�M8xl6 

OMIIJ 

�.f{J./£ 

�7111» 

OMII 

!!! 

OMIIJ 

Wti� 

ilJt 

lliii 

!lltt Ml2x50 

�Ill 12 

Description 

VALVE 

NET 

0-RING

TANK 

BOLT 

WAHSER 

SCREW 

0-RING

VALVE 

OIL FILTER 

0-RING

SEAT 

0-RING

GASKET 

MIRROR 

COVER 

BOLT 

WASHER 

lc:11: ISff tt 

Q'ty Remark 

1 

1 

1 

1 

4 

4 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Biff� C*fU�ffi) CPD165YS) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

1" 

9-----, 7 t,� 
11- __ I �crC? � 

10�\ (? y�\ 6 
11-� - 6

28 -8
17 

29 \ l 
��;tJJ . --:...�-:...-:...:=-

� � 

� )� 
I I \30 27 a 

�18 
�'
\ '19

� 21 
20 

26 

323 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


324 

�Bi'ff� (*Jtl�ffi) (PD165YS) 

HYDRAULIC PIPIING (PUMP TO HYJ)RAULIC TANK) 
.I¥% 111% 

No. Part No. 

1 T26.60. 1 

2 07000-02075 

3 GB5783 

4 GB93 

5 07260-25820 

6 

7 T26.60.2 

8· 07000-02060 

9 GB5782 

10 GB5783 

11 GB93 

12 T24.60.2 

13 GB5783 

14 GB5783 

15 GB93 

16 07000-03035 

17 07118-21208 

18 07000-03038 

19 07371-31255 

20 GB5783 

21 GB93 

22 T24.60.4 

23 07000-03048 

24 GB5783 

25 GB93 

26 07042-20108 

27 GBJ70-E112R 

28 GB5783 

� � 

Description 

!Qnbff 

O�Wtill 

*81ttM12X40 

�1112 

tt'lf 

llflffi 3X (64-76) 

IQ�ff 

o �Wtill

*ittM12X80 

!klttM12X40 

�11112 

�ff 

*81ttM10X55 

lltt MlO X 50 

�1110 

o �Wtilll

ttff 

o �Wtill

r!� 

*ltt MlOX40 

�1110 

.liidlff 

O�Wtill 

ilttM12X45 

�11112 

••us

Ifl:im� 

!kltt Ml2X45 

PIPE 

0-RING

BOLT 

WASHER 

HOSE 

CLAMP 

TUBE 

0-RING

BOLT 

BOLT 

WASHER 

TUBE 

BOLT 

BOLT 

WASHER 

0-RING

HOSE 

0-RING

FLANGE 

BOLT 

WASHER 

TUBE 

0-RING

BOLT 

WASHER 

PLUG 

HYDRAULIC 

BOLT 

•• m- tt

Q'ty Remark 

1 

1 

4 

4 

1 

4 

1 

1 

2 

2 

4 

1 

2 

2 

4 

1 

1 

2 

4 

8 

8 

1 

1 

4 

4 

1 

1 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�Biff� (*Jtl�ffi) (PD165YS)

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

1¥% Ill % � � �- m t± 

No. Part No. Description Q'ty Remark 

29 GB93 m11112 WASHER 4 

30 07000-03085 0%.\!;j.tll! 0-RING 1 

325 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


326 

�ffiff� (¥1Bffi!tl�:rr¥1BffiI) (PD165YS) 

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER) 

iP-

25

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�.ffiff M ( �ffifU�:ft-�ft[) (PD165YS)

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER) 

}¥-i} 1)-i} 

No. Part No. 

1 T24. 71. 3. 15 

2 07000-23048 

3 726. 71. 3. 6

4 GB5783 

5 GB93 

6 07371-31049 

7 07000-23032 

8 GB5783 

9 GB93 

10 07114-01038 

11 T26. 71. 3. 12 

12 T26. 71. 3. 11 

13 T24. 71. 3-5 

14 GB5783 

15 GB93 

16 07000-23025 

17 GB5783 

18 GB93 

19 T26. 71. 3. 1 

20 T26. 71. 3. 2 

21 T26. 71. 3. 3 

22 T26. 71. 3. 4 

23 07000-23025 

24 07371-30638 

25 07119-00612 

'lf 

0 m!lll 

ff 

iltt Ml2X45 

:m1112 

ii:� 

0 m!lll 

iltt Ml0X30 

:m11110 

�ff 

ii:� (ii:) 

ii:� (ti) 

�ff 

!illtt M12 X 30 

:m11112 

0 m!lll 

!kllttM8X30 

:m111 8 

ff 

'lf 

ff 

ff 

Om!II 

ii:� 

�ff 

� � lc:lt lij tt 

Description Q'ty Remark 

TIJBE 1 

0-RING 1 

TIJBE 1 

BOLT 8 

WASHER 8 

FLANGE 8 

0-RING 4 

BOLT 16 

WASHER 16 

HOSE 2 

FLANGE 1 

FLANGE 1 

HOSE 2 

BOLT 4 

WASHER 4 

0-RING 4 

BOLT 4 

WASHER 4 

TIJBE 1 

TIJBE 1 

TIJBE 1 

TIJBE 1 

0-RING 4 

FLANGE 8 

HOSE 4 

327 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


328 

�ff ff� C imffiftlfWY�Hmffir) C 1/2) CPD165YS) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

/
19 

t'� 
c� -">

\ -......A1a
19 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffi:'it� (�ffiJtl®ilHmmr) ( 1/2) (PD165YS) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

}¥� !I� � � 1'£:11: � ti 

No. Part No. Description Q'ty Remark 

1 T26. 71. 3. 6 ff TUBE 1 

2 T24. 71. 3. 12 ff TUBE 1 

3 07000-23038 0 �Ill 0-RING 2 

4 GB5783 iltt: MlO X 45 BOLT 8 

5 T24. 71. 3. 19 :tf� PROTECTOR 1 

6 GB93 =ffi:11110 WASHER 8 

9 07108-20412 �ff HOSE 2 

10 GB5783 iltt: Ml2X30 BOLT 2 

11 GB93 =ffi:111 12 WASHER 2 

12 T24. 71. 3. 18 'f TUBE 1 

13 GB5783 iltt: M12 X 25 BOLT 2 

14 GB93 =ffi:111 12 WASHER 2 

15 GB5783 iltt: M 10 X 35 BOLT 2 

16 GB93 =ffi:11110 WASHER 2 

17 . T24. 71. 3. 8 :tf� PROTECTOR 1 

18 GB5783 iltt: M12 X 25 BOLT 2 

19 GB93 =ffi:11112 WASHER 2 

329 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


330 

�ffiff � C nbffiJtlf��nbffiI) C 2/2) C PD165YS) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� CimffiJtl®i�HmffiI) (2/2) CPD165YS) 

HYDRAULIC PIPIING (TANK TO TILT CYLINDER) 

"� m� 

No. Part No. 

1 07113-00306 

2 T24. 71. 3. 4 

3 GB5783 

4 GB97. 1 

5 T24. 71. 3-2 

6 07113-00320 

7 T24. 71. 3. 2 

8 T24. 71. 3-1 

9 GB5783 

10 GB93 

11 07113-00318 

12 T24. 71. 3. 6 

13 GB5783 

14 GB93 

15 T24. 71. 3. 5 

16 T24. 71. 3. 1 

17 GB5783 

18 GB93 

19 GB93 

20 GB5783 

21 GB5783 

22 GB93 

23 T26. 71. 3. 5 

24 T26. 71. 3. 10 

25 T26. 71. 3-1 

.ti • 

Description 

�'l!f M18Xl. 5 

��!! 

tlttM12X40 

'ttJ:111 12-300HV 

W.:Mrll! 

�ff Ml8X 1. 5 

�� 

m 

tltt Ml2X30 

rll!III 12 

�ff 

if'� 

tlttM12X30 

m11112 

if'� 

if'� 

iltt Ml4X30 

�11114 

m11112 

tltt Ml2X30 

tltt Ml0X25 

�11110 

• 

�=f 

� 

HOSE 

BRACKET 

BOLT 

WASHER 

GASKET 

HOSE 

BRACKET 

GASKET 

BOLT 

WASHER 

HOSE 

COVER 

BOLT 

WASHER 

COVER 

COVER 

BOLT 

WASHER 

WASHER 

BOLT 

BOLT 

WASHER 

COVER 

CLIP 

GASKET 

fl:11: !ti t± 

Q'ty Remark 

2 

1 

6 

6 

1 

2 

1 

1 

4 

4 

2 

1 

7 

7 

1 

1 

4 

4 

2 

2 

4 

4 

1 

1 

3 

331 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


332 

�ffiff� (*Jtl�ffi) (PD165YS-1) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

Detail A 

Detail B 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� Cl[JU�ffi) (PD165YS-1) 

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK) 

/¥-i} Ill -i} 

No. Part No. 

1 GB5783 

2 GB93 

3 07000-02100 

4 T24E.60.10 

5 GB5783 

6 GB83 

7 07000-23038 

8 07000-03085 

9 CB-QT112/10 

10 GB5783 

11 GB93 

12 T24E.60.2 

13 GB5783 

14 T24E.60.12 

15 07000-02060 

16 07000-02060 

17 07371-31255 

18 T24E.60.5 

19 GB5782 

20 07260-25825 

21 JB/ZQ3777-86 

22 07371-31255 

23 GB93 

24 GB5783 

25 T26A.20.3 

26 07000-02060 

27 GB5783 

28 GB97.1 

� � 

Description 

tUtM12X55 

�Ill 12 

om11 

�im[Jff 

*itt MlOX40 

�1110 

om11 

om11 

tN�* 

*lttMIOX50 

�11112 

flJJ i! im 'If 

l!ttMIOX60 

im'lf 

om11 

om111 

�� 

�ff 

iltt Ml2X80 

�ff 

11/lffi 3X(64-76) 

�� 

�11112 

*ittM12X40 

imff 

om111 

*ittM14X45 

�Ill 14-140HV 

BOLT 

WASHER 

0-RING

TUBE 

BOLT 

WASHER 

0-RING

0-RING

GEAR PUMP 

BOLT 

WASHER 

TUBE 

BOLT 

TUBE 

0-RING

0-RING

FLANGE 

HOSR 

BOLT 

HOSE 

CLIP 

FLANGE 

WASHER 

BOLT 

TUBE 

0-RING

BOLT 

WASHER 

l!t::11: lij tt 
Q'ty Remark 

4 

4 

1 

1 

4 

4 

1 

1 

1 

2 

12 

1 

6 

1 

1 

1 

2 

1 

2 

1 

4 

2 

8 

8 

1 

1 

4 

5 

333 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


334 

�.&if� (jt��Jtl$�f{iJ) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO VALVE) 

0 

Detail D 

Detail A. 

14 

16 

D4> 

Detail B 

Detail C 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�.ffiff� (Jt�f6JJtl��ffJJ) CPD165YS-1) 

HYDRAULIC PIPIING (VALVE TO VALVE) 

"� m� � � �-

No. Part No. Description Q'ty 

1 FYX-38 Jt�� VALVE 1 

2 GB5783 *ltt M8x20 BOLT 4 

3 GB93 :ffi:1118 WASHER 4 

4 T24E.60-13 l5(�•tt BOLT 1 

5 JB982 :ffi:11112 WASHER 1 

6 20111-14-04 X 750 �ff HOSE 1 

7 71011-14-04/201 l 1-14-04x 10 �ff HOSE 1 

8 T24E.60-6 �� END 4 

9 20111-14-04 X 750 �ff HOSE 2 

10 20111-14-04x 1000 �ff HOSE 2 

11 BMG-14 l5(�•tt BOLT 1 

12 T24E.60-10 �� END 1 

13 T24E.60-14 l5(�•tt BOLT 1 

14 T24E.60-9 �� END 1 

15 JB982 :ffi:11116 WASHER 1 

16 T24E.60-1 -� PLUG 2 

17 T24E.60-4 �� END 4 

18 JB982 :ffi:11114 WASHER 4 

IS# tl: 

Remark 

335 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1 

336 

�ffiff� (��ftJJftl�lffl:5) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO OIL FILTER) 

2!� 
22 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiffi& ( �i&ffJJJU-tm•) (PD165YS-1)

HYDRAULIC PIPIING (VALVE TO OIL FILTER) 

"� Ill� 

No. Part No. 

1 T24E.60.l 

2 GB5783 

3 GB93 

4 T24E.60.9 

5 07000-03045 

6 T24E.60.8 

7 T24E.60. 14 

8 GB5783 

9 07260-24132 

10 JB/ZQ3 777-8 6 

11 FYZ-20B 

12 GB5782 

13 GB5782 

14 GB97. 1 

15 GB6170 

16 T24E.60-l 

17 

18 JB/ZQ3777-86 

19 T24E.60-12 

20 T24E.60-ll 

21 07000-23035 

22 GB5783 

23 GB93 

� � 

Description 

�itll-
!kltt MI2x30 

m11112 

#;�ff 

0�111 

llBff 

itllff 

iltt MIOx60 

�ff 

�-2 

1!lft��f!JJ 
iltt MI2xl20 

iltt MI2x45 

mlll I2-140HV 

ii-BJ: 12 

ii. 

ff cl>45x cl>32x250 

�IE2A 

ii-BJ: 

tl!k 
O�II 

ilttM8x30 

�118 

OIL FILTER 

BOLT 

WASHER 

TUBE 

0-RING

TUBE 

TUBE 

BOLT 

HOSE 

CLIP 

FLAVE 

BOLT 

BOLT 

WASHER 

NUT 

PLUG 

HOSE 

CLIP 

NUT 

SPLICE 

0-RING

BOLT 

WASHER 

•• 

Q'ty 

1 

4 

4 

1 

I 

I 

I 

4 

I 

4 

I 

I 

5 

6 

I 

2 

I 

4 

I 

I 

I 

4 

4 

ISff tt
Remark 

337 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


338 

�ffiff � ( Jt� ffRJJUI fl=*) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO PUMP) 

l· 

A.+ 

D,tail B 

17 

11 

10 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffi'f� (j'G�ffJJJUifF�) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO PUMP) 

1¥� II � � • 

No. Part No. Description 

1 FYX-38A *�f!t.l VALVE 

2 71011-14-04/20111-J4-04x 10 �ff HOSE 

3 BMG-14 tSltl*Jtt BOLT 

4 T24E.60-7 f!t.l* BLOCK 

5 GB70 *JU MIOx35 SCREW 

6 4WE6E50/0FAG24Z � 'UL ID! ii it!JI f!t.l VALVE 

7 T24E.60-8 •• PLUG 

8 T24E. 60. 13 11111' TUBE 

9 07000-02021 0�11 0-RING

IO GB5783 *Jtt M6x20 BOLT 

11 GB93 �116 WASHER 

12 20111-14-04X 1500 �'lf HOSE 

13 T24E.60-3 tl!k SPLICE 

14 T24E.60-5 �!k SPLICE 

15 WYF-6C mw.tf!t.l VALVE 

16 JB982 �· 18 WASHER 

17 GB5782 *JttMSx40 BOLT 

18 07102-20435 �'lf HOSE 

19 T24E.60.15 ��'lf TUBE 

20 T24E.60.7 ��'lf TUBE 

21 GB5783 *ltt MIOx55 BOLT 

22 T24E.60.3 �ii PIPE 

23 GB6173 *I-BJ: M18xl.5 NUT 

24 07002-01823 O ff/!111 0-RING 

25 GB70 *IUMsxso SCREW 

26 GB93 �Ills WASHER 

let llff tt 

Q'ty Remark 

1 

1 

1 

1 

2 

1 

1 

1 

1 

4 

4 

1 

1 

1 

1 

2 

2 

2 

1 

1 

4 

1 

1 

1 

4 

4 

339 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


340 

�ffi'ifi& ( �i&�!U�ff-i'ffifil) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

10 ( 11) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff � ( � �f{lJ JUtl!:ft-�ffiI) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

�� 

No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

Ill� 
Part No. 

T24E.60.16 

GB5783 

GB93 

T24E.60.6 

T24E.60.17 

07371-31049 

07000-23032 

T24. 71. 3. 22 

T24E. 60. 19 

T24. 71. 3. 23 

T24E.60.18 

07371-30638 

07000-23025 

07118-00609 

T26.71.3.1 

07118-00608 

T26.71.3.2 

07114-00609 

T26.71.3.3 

07114-00608 

T26.71.3.4 

T24. 71. 3-5 

07119-00612 

!fil�� C6121 �191 

m 111 ffl • 

rt�r*� 

ffl� M10*30 

t/l:11110 

�ff 

�ff 

1*� 

0�111 

1*� (li:) 

1*� (li:) 

r*� (;ti) 

r*� (;ti) 

1*� 

0�111 

�ff 

illlff 

�ff 

illlff 

�ff 

illlff 

�ff 

illlff 

�ff 

�ff 

� � 11(:fl: ISft tt 

Description Q'ty Remark 

FLANGE 2 

BOLT 12 

WASHER 12 

HOSE 2 

HOSE 2 If C21ZG05C 

FLANGE 8 

0-RlNG 4 

FLANGE 1 

FLANGE 1 If C21ZG05C 

FLANGE I 

FLANGE 1 If C21ZG05C 

FLANGE 32 

0-RlNG 18 

HOSE 1 

TUBE 1 
rn121 m 

HOSE 1 

TUBE I 
en121 m 

HOSE I 

TUBE 1 
rn121 m 

HOSE I 

TUBE 1 
rn121 m 

HOSE 2 

HOSE 4 

341 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


342 

�ffiffi& C �i&f<JJJUf��¥Ibfl[) C 1/2) CPD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiff� C ��ffJJJU-@i��{I[) C 1/2) CPD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

�� m� � f* left Ifft tt 

No. Part No. Description Q'ty Remark 

1 T24E.60.4 ®i�r!� FLANGE 2 

2 07108-2041 l �ff HOSE 2 

3 T24.7l.3.18 ff TUBE l 

4 GB5783 •tt MlOx30 BOLT 8 

5 GB93 �Ill IO WASHER 8 

6 07000-23038 Om!III 0-RING 2 

7 GB5783 iltt MI2x25 BOLT 4 

8 GB93 �11112 WASHER 4 

9 T24. 71. 3. 8 :tr'� PLATE I 

10 T24. 71. 3. 19 :tr'� PLATE I 

11 GB5783 iltt MlOx35 BOLT 2 

12 GB93 �11110 WASHER 2 

343 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


344 

�ffiffi§ C��f{JJJd®ifHmfil) (2/2) CPD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

) 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�.Hiffi& ($i&ffJJ!tlffiiitHmffiI) (2/2) (PD165YS-1) 

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER) 

,,� Ill � 
No. Part No. 

1 GB5783 

2 GB93 

3 T24. 71. 3. 20 

4 1'24.71.3.21 

5 1'24.71.3-3 

6 1'24.71.3.1 

7 GB5783 

8 GB93 

9 T24. 71. 3. 2 

10 T24. 71. 3-1 

11 T24. 71. 3-6 

12 T24. 71. 3-7 

13 07113-00320 

14 T24. 71. 3-1 

15 1'24.71.3.4 

16 1'24.71.3 .. 5 

17 07113-00306 

18 1'24.71.3.6 

19 1'24.71.3.7 

20 GB5783 

21 GB97.1 

22 . GB5783 

23 GB93 

� • 

Description 

!klttM10x25 

�1110 

� 

1(;.=f 

�ff 

� 

iltt M14x30 

�1114 

tt!k 

@ti� 

�!k 

tt!k 

�ff 

@ti� 

tt!k 

� 

�ff M18xt.5

� 

fl�iI 

t.ltt M12x40 

�Ill 12-300HV

!kltt M12x30 

�11112 

BOLT 

WASHER 

COVER 

CLIP 

HOSE 

COVER 

BOLT 

WASHER 

ELBOW 

GASKET 

PLUG 

ELBOW 

HOSE 

GASKET 

ELBOW 

COVER 

HOSE 

COVER 

TILT CYL IBDER 

BOLT 

WASHER 

BOLT 

WASHER 

•• llff tt
Q'ty Remark 

4 

4 

1 

1 

2 

1 

4 

4 

1 

1 

2 

2 

2 

1 

1 

1 

2 

1 

1 

6 

6 

6 

6 

345 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


346 

�ffi¥lbffi CPD165YS-1)

HYDRAULIC TANK 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�ffiimffi (PD165YS-l) 

HYDRAULIC TANK 

J!;-i} 111-i} � • 

No. Part No. Description 

1 03A-4 f!JJ.�.r£ VALVE 

2 03A-5 jj� NET 

3 07000-03045 O ffi.111 0-RING

4 T24E.61.2 idlffi TANK 

5 GB5783 iltt MJOx25 BOLT 

6 GB93 �11110 WASHER 

7 GB70 ilU MSxJ6 SCREW 

8 07000-02015 O ffi.111 0-RING

9 60-13 f!JJ.�1£ VALVE 

10 WU-250x l OOF-J tt�fl OIL FILTER 

11 GB1235 O ffi.111 0-RING

12 T24E.61.l-l � SEAT 

13 07000-03025 O ffi.111 0-RING

14 T24E.61-l !fit� GASKET 

15 T24E.61-2 tut MIRROR 

16 T24E.61-3 Bil& COVER 

17 GB5782 iltt Ml2x50 BOLT 

18 GB97.l �1112 WASHER 

lt:11: lij t£ 

Q'ty Remark 

1 

l 

1 

1 

4 

4 

2 

l 

l 

l 

l 

l 

l 

l 

1 

l 

4 

4 

347 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


348 

fl±if-ftJJ,�� (PD165Y, PD165YS) 

BLADE CONTROL VALVE ASS'Y 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�±�r!Jt�.mt ( 1/2) (PD165Y, PD165YS)

BLADE CONTROL VALVEASS'Y (1/2) 

.1¥� 111� � f* 
No. Part No. Description 

701-33-12006 �±tl'r!IJ.m.nt BLADE CONTOOLVALVE 

701-33-32005 ±r!IJffl{lj= VALVE BODY ASS'Y 

1 701-33-32113 r!IJ-1* BODY,CONTORL VALVE 

2 701-33-32221 �ff COLLAR 

3 701-33-31480 ffl'r!IJff SPOOL 

4 701-33-31470 ffl'r!IJff SPOOL 

5 701-33-32130 f«JJ;[5 VALVE,CHECK 

6 701-33-32140 •• SPRING

7 701-33-32152 � SEAT

8 07000-13025 o-mlll 0-RING

9 04020-00514 �-fi'.Lffl PIN,DOWEL 

10 701-33-32160 t& PLATE 

11 01010-31240 Mitt BOLT 

12 01602-01236 �Ill WASHER,SPRING 

13 701-33-31370 $111�1f RETAINER 

14 701-31-31130 •• SPRING

15 701-33-31210 m11 WASHER,SPRING

16 01010-31220 Mitt BOLT

17 01602-01236 m11 WASHER,SPRING

18 701-33-46340 t& PLATE

19 701-33-31460 $111� COLLAR

20 01010-31095 •tt BOLT

21 01602-01030 �II WASHER,SPRING

22 701-33-31120 .tl:@J rflJ VALVE,CHECK

23 701-33-31130 •• SPRING

24 701-33-31150 � SEAT

25 07000-13035 o-mll 0-RING

26 701-33-31160 � PALTE 

27 01010-31235 !lltt BOLT 

•• ISft tt:

O'tv Remark

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

2 

2 

2 

1 

1 

1 

1 

1 

1 

349 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


350 

tl±�ff'Jt�fil (1/2) (PD165Y, PD165YS) 

BLADE CONTROLVALVEASS'Y (1/2) 

.1¥% Ill % � � 

No. Part No. Description 

28 01602-01236 ffilll WASHER,SPRING 

29 701-31-31121 •r DETENT 

30 701-33-31380 $ill� RETAINER 

31 701-31-31130 •• SPRING

32 701-33-31390 �� RETAINER

33 701-33-31281 $ill� COLLAR

34 701-33-31292 •tt BOLT

35 01602-01236 ffill WASHER,SPRING

36 701-33-31311 Wfc CASE

37 01010-31030 •tt BOLT

38 01602-01030 ffilll WASHER,SPRING

39 701-33-31320 �3* BALL

40 701-33-31330 �tt GUIDE

41 701-33-31340 5'. SPRING

42 701-33-31350 �r PLUG

43 07000-13045 0-%111 0-RING

44 07000-13035 0-%111 0-RING

45 07000-20215 0-%11 0-RING

46 701-33-31360 � PLATE 

47 07000-13040 0-%111 0-RING 

48 01010-31440 •tt BOLT 

49 01602-01442 ffilll WASHER,SPRING 

50 701-33-32191 � PLATE 

51 701-33-32240 �� BAFFLE 

52 01010-31260 •tt BOLT 

53 01602-01236 �Ill WASHER,SPRING 

54 701-30-51002 ��8JJi.lHt!= MAIN RELIFE VALVE 

55 701-30-62002 $ � 8JJ ffi. fl!: SUCTION VALVE ASS,Y 

lt:1: 1W it 

O'tv Remark 

2 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

3 

3 

3 

3 

3 

6 

23 

1 

1 

2 

2 

1 

1 

4 

4 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�±�ffJt�J! (2/2) (PD165Y, PD165YS) 

BLADE CONTROLVALVEASS'Y (2/2) 

24 23 

2
\ 2� 

2
6 2\ UJ '-- ,1 "�-­

/°' ,. • 
21 22/ 

,.."-
11 ��," 14 

' ;
2 

_,, \ )6 15

�. • 7 \ 17 

8/)/'•2 19 

9 / "\I 18 
1 

1 So 
4 I 1'1 o,Cb

10 I Wo 
3 2 { I 

10 

Valve Body 

351 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


352 

tfE±;fffJt�.61 (2/2) (PD165Y, PD165YS) 

BLADE CONTROLVALVEASS'Y (2/2) 

.1¥% II -if � • 

No. Part No. Description 

701-33-12006 �±V'fiJJ�.6.lt BLADE CONTOOL VALVE 

ASS'Y 

701-30-51002 :!i:�fiJJffl fl: MAIN RELIEF VALVE 

ASS'Y 

1 701-30-51111 fiJJf* HOUSING,RELIFE VALVE 

2 701-30-51120 iAl.llifiJJ VALVE,PRESSURE 

3 701-30-51130 •• SPRING

4 701-30-51140 fiJJf* BODY

5 701-30-51151 f!JJ� SEAT,VALVE

6 701-30-51160 4!!k POPPET

7 701-30-51171 •• SPRING

8 701-10-51160 •-=r PLUG

9 701-30-51190 ii.at NUT

10 07000-13048 o-�11 0-RING

11 01011-31405 tltt BOLT 

12 01602-01442 �Ill WASHER.SPRING 

701-30-62002 * • flJJ ffl fl: SUCTION VALVE ASS'Y 

13 701-30-62411 *•flJJf* HOUSING, VACUUM 

CHECK VALVE 

14 701-30-61120 flJJ VALVE,VACUUM CHECK 

15 701-30-61130 •• SPRING

16 07000-13048 0-�11 0-RING

17 701-30-62130 • PLATE

18 01010-31240 tltt BOLT

19 01010-02136 �II WASHER,SPRING

20 01010-31260 lltt BOLT

21 01011-31210 tltt BOLT

22 01602-01236 �II WASHER,SPRING

23 701-30-65111 fiJJf* BODY

24 701-13-31120 ftJJ� VALVE

lt:11: !SH tt 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

1 

1 

1 

1 

1 

l 

3 

3 

2 

2 

4 

1 

l 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


1fE±tqLrfJJ,�� (2/2) (PD165Y, PD165YS) 

BLADE CONTROL VALVE ASS'Y (2/2) 

]¥-ij- JII -ij- � • 

No. Part No. Description 

25 701-30-65131 •• SPRING 

26 701-30-65123 � SEAT 

27 07002-13034 0-�111 0-RING

I 

•• IStt tt

Q'ty Remark

1 

1 

1 

353 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


354 

fl±tiff'J (PD165Y, PD165YS) 

RIPPER CONTROL VALVE 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


t�±D� (PD165Y,PD165YS) 

RIPPER CONTROL VALVE 

1¥-% 00 � � � 

No. Part No. Description 

16Y-60-11000 ti:±�� RIPPER CONTROL 

VALVE 

701-32-42001 .±�ffi. ftj: MAIN VALVE ASS'Y 

1 701-33-32112 �f* BODY,CONTROL 

VALVE 

2 701-33-31430 ffl� SPOOL 

3 701-33-31120 � VALVE 

4 701-33-31130 �- SPRING 

5 701-33-31150 � SEAT 

6 07000-13035 0-lf;lffl 0-RING

7 701-33-31166 mf& PLATE 

8 01010-31235 .ti BOLT 

9 01602-01236 m11 WASHER, SPRING 

10 701-33-46171 �,i: COLLAR 

11 701-33-31380 �II RETAINER 

12 701-33-46340 f& PLATE 

13 01602-01030 m11 WASHER, SPRING 

14 701-33-31191 �- SPRING 

15 01010-31280 -ti BOLT 

16 01010-31095 •ti BOLT 

17 701-33-46350 �� COLLAR 

18 701-33-31360 f& PLATE 

19 07000-13040 0-lf;lffl 0-RING

20 01010-31440 -ti BOLT 

21 01602-01442 m11 WASHER, SPRING 

22 16Y-60-11010 3i: :i: i 1-a11 � m f tJ: SAFETY VALVE 

ASS'Y 

�- � tt 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

3 

1 

2 

1 

2 

1 

1 

2 

2 

1 

1 

2 

2 

1 

355 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


24 

356 

1fE±tf$!tfr71BffiI (PD165Y, PD165YS) 

BLADE LIFT CYLINDER 

23 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


�±lf�:fr�ffiI CPD165Y, PD165YS) 

BLADE LIFT CYLINDER 

FF% 00 % � # 

No. Part No. Description 

1 07000-13035 0�111 0-RING

2 T24.C675-l t& PLATE 

3 T24C675. 1 lr:tl JJ t.Hf-M ifiI BLADE LIFT ... L.H 

T24C676. 1 ;f:ittJJ t.'Bhm n BLADE LIFT ... R.H 

4 07145-00055 ��Ill SEA L ,DUST 

5 SF-2 ltl!.: 5540 BUSHING 

6 T24.C675-2 $ill1t BUSHI NG 

7 GB5782 •tt M10X50 BOLT 

8 GB93 '/11:11110 WASHER 

9 GB5782 •tt M10X55 BOLT 

10 T24.C675.2 ti:Mff TUBE,L.H 

T24.C676.2 ;f:i?tilff TUBE,R.H 

11 T24.C675-3 t& PLATE 

12 01599-01011 •-BJ: MlOXl. 25 NUT 

13 GB97. 1 '/11:11110 WASHER 

14 07283-23442 um� U -CLIP 

15 T24.C675.3 lr:Mff TUBE,L.H 

T24.C676.3 ;f:i7tilff TUBE, R.H 

16 GB5783 t.ltt BOLT 

17 GB97. 1 '/11:11116 WASHER 

18 GB93 '/11:11116 WASHER 

19 GB6170 .-BJ: Ml6 NUT 

20 GB93 '/11:11114 WASHER 

21 GB5782 •tt Ml4X50 BOLT 

22 07137-04006 ttl!.: BUSHING 

23 T24. C675. 1. 1 m•tt ROD,PISTON 

24 04065-09030 �Ill RING,SNAP 

25 07179-00088 3fi:J;Ef RING,SNAP 

26 07016-00658 ��Ill SEAL,DUST 

It IIft ii 
it Remark 

4 

2 

1 

1 

4 

4 

4 

8 

16 

8 

1 

1 

2 

16 

16 

8 

2 

2 

2 

2 

2 

4 

4 

2 

2 

4 

2 

2 

357 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


358 

tfE±�fl:3T�fl[ (PD165Y, PD165YS) 

BLADE LIFT CYLINDER 

1'-i} Ill -i} 

No. Part No. 

27 07177-06515 

28 07178-16535 

29 07000-03078 

30 707-51-65-110

31 T24.C675. 1-1 

32 07177-06530 

33 GB5783 

34 GB93 

35 07000-12105 

36 T24. C675. 1. 2 

T24. C675. 1. 2 

37 GB1235 

38 T24.C675. 1-2 

39 

40 

41 T24.C675. 1-3 

42 T24.C675. 1-4 

43 T24.C675-6 

44 07165-13638 

45 GB119 

46 07000-13040 

� '* 

Description 

tt� 

lliila 

0%111 

U�#m 

mf� 

#� 

iltt M20X55 

�11120 

0%111 

flirllJ C!D 

fill 11J ( ti ) 

0 %111 42X3. 5 

�� 

JR1t ll] l{.3'[:.ij(Jf 

m*III cl> 110X6. 3 

fflJZ 

rei� 

r,,J� 

ilHJ: 

ffl B6X14 

O %111 

BUSHING 

GLAND 

0-RING

U-WASHER

HEAD,CYLINDER 

BUSHING 

BOLT 

WASHER 

0-RING

0-RING

RETAINER 

SNAP 

SEAL 

VALVE,PISTON 

PISTON 

SEAT,VALVE 

NUT 

PIN 

0-RING

le ISft tt 

:II: Remark 

2 

2 

2 

2 

2 

2 

8 

8 

2 

1 Jfiii:� 

1 mm mti� 

2 

4 

4 

2 

8 

2 

16 

2 

4 

4 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


f@!��{f[ CPD165Y,PD165YS) 

TILT CYLINDER 

"'• 

/; 

359 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


360 

-ffij{fHlhffiI (PD165Y, PD165YS) 

TILT CYLINDER 

1'� m� � f$ 

No. Part No. Description 

144-63-52200 ®i�Hmn TILT CYLINDER ASS'Y 

1 144-63-52241 i111n CYLINDER 

2 07143-10505 :;.t� BUSHING 

3 07145-00050 Wtilll SEAL,DUST 

4 144-917-8153 m•ff ROD,PISTON 

5 175-63-12430 J:K&i GLAND 

6 07179-00093 3fOlt RING,SNAP 

7 144-63-95170 llJj�fJtilll SEAL,DUST 

8 01010-51655 *ltt BOLT 

9 01602-01648 � WASHER, SPRING 

10 07177-07015 ffi:111 BUSHING 

11 07000-03090 o-m111 0-RING

12 707-51-70110 itffti� PACKING, ROD 

13 144-63-52230 n!k HEAD , CYLINDER 

14 07177-07030 � BUSHING 

15 07146-05152 ii!PIII RING, BACK-UP 

16 07000-15150 o-mlll 0-RING

17 01010-82775 iltt BOLT 

18 01602-22783 ffi:111 WASHER, SPRING 

19 707-44-16080 m•ff RING , PISTON 

20 144-63-42182 m• PISTON 

21 07155-01640 iW fl .Ii! RING, WEAR 

22 144-63-42182 ii-BJ; NUT 

23 144-63-52280 i111'lf TUBE 

24 04434-01502 -� CLIP 

25 01010-50812 iltt BOLT 

26 01602-20825 :ffi:111 WASHER, SPRING 

It 
�tt 

it 
Remark 

O'tv 

1 

1 

1 

2 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

4 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


tl±ftjm{t[ (PD165Y, PD165YS) 

RIPPER CYLINDER 

361 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


362 

f'l±:ff�fil (PD165Y, PD165YS) 

RIPPER CYLINDER 

1'� II � � • 

No. Part No. Description 

T24. 78.1. 6 tl±BMffil: RIPPER CYLINDER ASS 'Y 

1 144-78. 17111 Mffil: CYLINDER 

2 07143-10707 � BUSHING 

3 07145-00075 !fitlll SEAL,DUST 

4 144-78-171313 mr!k HEAD, CYLINDER 

5 07177-07530 � BUSHING 

6 707-51-75110 j!ffif� PACKING, ROD 

7 07000-15150 o-mlll 0-RING

8 07146-05152 m111 WASHER, SPRING 

9 01010-72775 il:tt BOLT 

10 01602-22783 m111 WASHER, SPRING 

11 07178-07543 Jlif& GLAND 

12 07177-07515 � BUSHING 

13 144-63-94170 !fitlll SEAL,DUST 

14 07179-00097 7f [Jffl RING,SNAP 

15 07000-03095 o-m111 0-RING

16 01010-51650 m:tt BOLT 

17 01602-21648 tall! WASHER, SPRING 

18 144-63-95271 m• PISTON 

19 07155-01642 i.Uff� RING, WEAR 

20 707-44-16080 m•� RING , PISTON 

21 07165-15252 ilfl"J NUT 

22 144-78-17120 m•* ROD,PISON 

23 144-78-17180 i111ff TUBE 

24 144-78-17190 �!k ELBOW 

25 01010-51435 •tt BOLT 

26 01602-21442 �Ill WASHER, SPRING 

27 01010-50850 m:tt BOLT 

lt:lt m- tt 

Q'ty Remark 

1 

1 

2 

4 

1 

1 

1 

1 

1 

4 

4 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


t�±-imffiI (PD165Y, PD165YS) 

RIPPER CYLINDER 

"� II� � • 

No. Part No. Description 

28 01010-50840 mtt BOLT 

29 01602-20825 ffilll WASHER 

30 07000-13030 o-m111 0-RING

31 07283-12738 ff� CLIP 

32 01599-01011 *JHJ: NUT 

33 01643-21032 ffilll WASHER 

l!c:11: IS# tt 

Q'ty Remark 

2 

4 

2 

1 

2 

2 

363 

 
https://vk.com/dieselinj

https://vk.com/dieselinj


,,· 

 
https://vk.com/dieselinj

https://vk.com/dieselinj



